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TEST REPORT CERTIFICATION

Applicant ! Cregle Inc.
Manufacturer : INVENTEC BESTA Co., Ltd.
EUT Description CregleBook
FCCID : Z0OBCB1101
(A) Model No. : CB1101
(B) Serial No. : N/A
(C) Brand : Cregle
(D) Power Supply - DC12v
(E) Test Voltage : AC 120V/60Hz Via AC Adapter

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Oct. 2010
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.207 and §15.209 and 815.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test : Jul. 18 ~ 28, 2011 Date of Report:  Aug. 03, 2011

Producer : y 7/1.;.0 ,} &-L/U"’ﬁ >l

(Tina Huang/Adfflinistrator)

Signatory : ﬁ‘v i_,

(Leon Liu/Deputy General Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number
Serial Number
Brand

IC

Applicant

Manufacturer

WLAN 802.11b/g/n +
BT 2.1 EDR combo Slim
Module (1T1R)

Fundamental Range

Frequency Channel

Radio Technology

Data Transfer Rate

Antenna Gain

FCC ID: ZOBCB1101 Page5of 174

CregleBook

(The EUT is built-in IEEE 802.11b/g/n + 802.15
BT combo card, this report for wireless LAN, the
Bluetooth is tested in other report of
EM-F1000701)

CB1101

N/A

Cregle
Z0BCB1101

Cregle Inc.
4000 Legato Road, Suite 1100, Fairfax, VA

Cregle Inc.
10FL., No. 36, Lane 513, Rui Guang Road, Nei
Hu Dist., Taipei, Taiwan, R.O.C.

msi, M/N: MS-3871

2400MHz ~ 2483.5MHz

802.11b/g: 11 channels

802.11n-HT20: 11 channels
802.11n-HT40: 7 channels

802.11bh: DSSS Modulation

(DBPSK/DQPSK/CCK)
802.11g/n: OFDM Modulation
(BPSK/QPSK/16QAM/64QAM)

802.11b: 1/2/5.5/11Mbps
802.11g: 6/9/12/18/24/36/48/54Mbps
802.11n: 6.5 to 150Mbps

4.4dBi (Peak)

AUDIX Technology Corporation  Report No. EM-F1000700



AC Adapter

Date of Receipt of Sample

Date of Test
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ENERTRONIX, M/N EXA0801XA

I/P: AC 100-240V, 50-60Hz, 1.0A

O/P: 12V, 3.0A

DC Cord: Non-Shielded, Undetached, 1.8m
Bonded a ferrite core

AC Cord: Non-Shielded, Detached, 0.8m (2 Pin)
Bonded a ferrite core

Jun. 16, 2011

Jul. 18 ~ 28, 2011

1.2. Data Rate Relative to Output Power

802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)
1 DBPSK 1 17.055
1 DQPSK 2 17.023
1 CCK 55 17.022
1 CCK 11 16.986
802.11g
Channel Modulation Date Rate(Mbps) Power(dBm)
1 BPSK 6 14.016
1 BPSK 9 14.011
1 QPSK 12 14.002
1 QPSK 18 13.996
1 16-QAM 24 13.991
1 16-QAM 36 13.986
1 64-QAM 48 13.982
1 64-QAM 54 13.980

AUDIX Technology Corporation  Report No. EM-F1000700
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802.11n-HT20
Channel Modulation Date Rate(Mbps) Power(dBm)
1 BPSK MCSO0 13.944
1 QPSK MCS1 13.941
1 QPSK MCS2 13.939
1 16-QAM MCS3 13.931
1 16-QAM MCS4 13.922
1 64-QAM MCS5 13.918
1 64-QAM MCS6 13.912
1 64-QAM MCS7 13.903
802.11g-HT40
Channel Modulation Date Rate(Mbps) Power(dBm)
3 BPSK MCS0 14.042
3 QPSK MCS1 14.039
3 QPSK MCS2 14.032
3 16-QAM MCS3 14.021
3 16-QAM MCS4 14.011
3 64-QAM MCS5 14.004
3 64-QAM MCS6 13.995
3 64-QAM MCS7 13.990

1.3. Test Configuration for Each Test Item

802.11b | 802.11g | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
6dB BW 1 6 6.5 135
Peak Power Spectral Density 1 6 6.5 135
Peak Output Power 1 6 6.5 135
Band Edge 1 6 6.5 135
99% BW 1 6 6.5 13.5
Conducted Spurious Emission 1 6 6.5 135
Radiated Spurious Emission 1 6 6.5 135

AUDIX Technology Corporation  Report No. EM-F1000700
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1.4. Tested Supporting System Details
[ONLY FOR CONDUCTED EMISSION MEASUREMENT]

1.4.1.

1.4.2.

1.4.3.

1.4.4.

1.4.5.

USB MOUSE

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Data Cable

I-POD PLAYER

Model Number
Serial Number
BSMI ID
Manufacturer
USB Data Cable

EARPHONE

Model Number
Serial Number
Manufacturer
Earphone Cable

BLUETOOTH EARPHONE

Model Number
Serial Number
Manufacturer
FCCID

MO56UOA

GODO038FE

By DoC

R41108

DELL (Brand: DELL)
Shielded, Undetachable, 1.8m

Al1204

4HT722T84VTE

R33057

APPLE

Shielded, Undetachable, 1m

N/A

N/A

APPLE

Non-Shielded, Detachable, 0.9m

IH-05

N/A

Innostar (Brand: Innostar)
UU9IMBH200

SD CARD (INSTALL IN EUT)

Model Number
Serial Number
Manufacturer
Capacity

AP-SDC51201AC0G
390619200000
Apacer

512MB

Page 8 of 174
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1.5. Description of Test Facility

Name of Firm : AUDIX Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Test Site : No. 3 Shielded Room
(C3/Semi-AC) No. 67-4, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Federal Communication Commission
Registration Number: 90993
Date of Renewal: May 14, 2009

NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB), (V/m)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Emission Limitations +0.13dB
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation  Report No. EM-F1000700



2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

FCC ID: ZOBCB1101

Page 10 of 174

The following test equipment was used during the conducted emission measurement :
(No. 3 Shielded Room)

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |[Test Receiver R&S ESCS30 100337 Apr. 11,117 | Apr. 10, 12’
2. |A.M.N. Kyoritsu KNW-244C 8-1373-5 | Jul. 14,11’ | Jul. 13,12’
4. |Pulse Limiter R&S ESH3Z2 100041 Feb. 01, 11’ | Jan. 31, 12’

2.2. Block Diagram of Test Setup
AC POWER
SOURCE € | TRANSFORMER A.M.N.
PULSE LIMITER ‘
I-POD PLAYER | | EARPHONE

TEST RECEIVER

PERSONAL COMPUTER

PRINTER

— :POWER LINE
—  SIGNAL LINE

CREGLEBOOK (EUT) m

USB MOUSE

BLUETOOTH HEADSET

@: AC ADAPTER

= - Core

2.3. Powerline Conducted Emission Limit (815.207, Class B)

Frequency

Maximum RF Line Voltage

Quasi-Peak Level

Average Level

150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5SMHz 56 dBuV 46 dBuV
SMHz ~ 30MHz 60 dBuV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the EUT
shall be deemed to meet both limits and measurement with the average

detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation

Report No. EM-F1000700




2.4.

2.5.

2.6.

FCC ID: ZOBCB1101 Page 11 of 174

Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Wireless LAN+BT combo slim module was installed in the CregleBook
(EUT), the CregleBook was running test program “Ralink Wireless Utility” and
to set the EUT on transmitting and receiving during all testing.

2.4.4. The other peripheral devices were driven and operated in turn during all
testing.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its AC adapter’s
power cord connected to the AC mains through an Artificial Mains Network (A.M.N.).
This provided a 50 ohm coupling impedance for the measuring equipment.  (Please
refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to FCC ANSI C63.4-2003 regulation during
conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

The EUT was performed during this section testing and all the test results are attached
in next pages.

EUT : CregleBook M/N : CB1101

Test Date : Jul. 28,2011 Temperature : 25°C  Humidity : 529%

Reference Test Data : Neutral # 4; Line # 3

AUDIX Technology Corporation  Report No. EM-F1000700
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AUDI TECHHOLOGY Corp. EMC Laboratory
Mao53-11, Tin-fis Teuty, Lin-kow Heiang, Taiped
County, Tamwan ROC, Fost Code 24443
Tel+886-2-26092133 Fax+E26-2-26099303
Etnail emme@ audivtech.com

Data: I:i | (dBUV)
evel (daeu
&0

File: Ditest-data’Report' 201 1CIMT 106000 C TM 1106 165-C.EME {6)

Date: 20111-07-28

\ FCC 15B-B
|
\ CLASS B (AV)
|
40
0
0.15 0.5 1 2 3 10 20 30
Frequency (MHz)
Site MNo.3 Shielded Room Data : 4
Condition KNw-Z44cC Fhaze NEUTRAL
Limit FcC 15E-B
Bnv. / Ins. 25+ J 5Z%  E3IC3 30 (337) Engineer: Edward
EUT M/N CBE1101
Power Rating 120vac / &0H=
Test Mode Operating
AMN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB} (dB} [dBpv) (dBpv) (dEpV) (dE)
1 0.150 0.14 0.zo 51.81 52.15 65,00 13.85 QF
= 0.158 0.1z 0.zo 50.%& 31.28 65,56 14.27 QP
3 0.z04 0.10 a.zo 4. 17 45,47 53.45 16. 538 QF
4 0.235 0.10 0.zo 4z .17 4z .47 BZ.26 12.79 QF
5 0.751 0.10 0.zo 25 .22 25,52 S5&.00 30.48 oF
5 10.5%05 0.32 a.7o Z28.98 a20.00 s0.00 30.00 QF
Bemarks: l.Emission Level= AMN Factor + Cable Loss + Reading.

Z.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall be deemed to meeset hoth limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1000700
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AUDIE TECHHOLOGY Corp. EMC Laboratory
Mao53-11, Tin-fi Teuty, Lin-kow Heiang, Taiped
County, Tawan ROC, Fost Code 24443
Tel+886-2-26092133 Fax+E26-2-26099303

Emaileme@audintech com
Data: 3 File: D:test-data'Report 201 1CAMA106:000C TN 1106 165-C.EM (6)
20 Level ((dBuv) Date: 2011-07-28
\ FCO 15B-B
|
T\ CLASS B (AV)
r’\q |
40
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
gite No.3 8hielded Room Data : 3
Condition ENW-244 Phase LINE
Limit FZC 15E-B
Env. / Ins. Z5*C f/ BZ% ESCE 30 (33T Engineer: Edward
EUT M/N CE1101
Power Rating 1Z0Wac / 60H=
Test Mode Operating
AT Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) (dE) (dE) [dBpv) (dBpV) (dEpV) (dE)
1 0.155 0.14 0.z0 SZ2.E5 52.59 65,74 13.15 )=
z 0,162 0.13 0.z0 al.75 az.08 6o, 34 13.26 =)=
3 0.193 0.10 0.20 465,54 45,84 3.8 17.04 QF
4 0.z24z2 0o.10 0.z0 41.07 41.37 6z, 04 20.67 )=
3 1.59591 0.10 0.40 21.97 22.47 Se.00 23.33 W)=
A 10.5&4 0.40 o.70 28.55 29,65 a0, 00 30.35 )=

.Emission Level= AMN Factor +

Cakble Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet both limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1000700
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment
The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Page 14 of 174

Filter

Item Type Manufacturer| Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366|Aug. 04, 10’ | Aug. 03, 11°
2. |Test Receiver R&S ESCS30 100338 | Jul. 12,11’ | Jul. 11,12’
3. |Amplifier HP 8447D  |2944A06305( Feb. 10, 11”7 | Feb. 09, 12’
4. |Log Periodic UHALP . ,

Antenna Schwarzbeck 9108-A 0810 Mar. 08, 11’ | Mar. 07, 12
5. |Biconical Antenna CHASE VBAG6106A 1264 Mar. 08, 11’ | Mar. 07, 12’
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366(Aug. 04, 10’ | Aug. 03, 11’
2. |Test Receiver R&S ESCS30 100338 | Jul. 12,11" | Jul. 11,12’
3. |Amplifier HP 8449B  |3008A00529| Dec. 10, 10’ | Dec. 09, 11°
4. |Horn Antenna EMCO 3115 9112-3775 |May 09, 11’ | May 08, 12
5. |Horn Antenna EMCO 3116 2653 Oct. 04, 10’ | Oct. 03, 11’
6. 2:4GHz Notch ewr  [EWT-L4007) o5 Ipec. 05, 107 | Dec. 04, 117

Filter 0-R1
7. |3:5G High Pass HP  [84300-80038] 005 | Jan.05,11’ | Jan. 04, 12"

3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

AC POWER
SOURCE

CORE

AC ADAPTER

CORE

CREGLEBOOK (EUT)

AUDIX Technology Corporation

Report No. EM-F1000700
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3Im EUT

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F1000700
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3.3. Radiated Emission Limits (815.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35(b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT
3.4.1. Setup the EUT (CregleBook) and simulator as shown on 3.2.

3.4.2. To turn on the power of all equipments.
3.4.3. The EUT using test program “Ralink Wireless Utility”.

802.11b/g/n-HT20

3.4.4. Transmit Mode: The EUT was set to continuously transmit signals at 2412Hz -
2437MHz and 2462MHz during testing.

3.4.5. Receive Mode: The EUT was set to continuously receive signals at 2437MHz
during testing.

802.11n-HT40

3.4.6. Transmit Mode: The EUT was set to continuously transmit signals at 2422Hz -
2437MHz and 2452MHz during testing.

3.4.7. Receive Mode: The EUT was set to continuously receive signals at 2437MHz
during testing.

AUDIX Technology Corporation  Report No. EM-F1000700
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set to 3 meters away from the receiving antenna
which was mounted on an antenna tower.  The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to ANSI C63.4-2003 regulation during radiated
measurement.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10" harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Qusai-Peak
detector. Above 1GHz was measured with peak and average detector. For average
reading in frequency from 4.0G to 25GHz, we checked it in 1 meter distance and with
a shorter cable 2 meter instead of original’s.  There is no signal exist.
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3.6. Test Results
PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT : CregleBook M/N : CB1101
Test Date : Jul. 27,2011  Temperature : 26°C Humidity : 50%

The radiation tests on three different axes (stand, lie and side), we assessed the value
and we selected the worst radiation position “lie” link to AC adapter for our measured
results.

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.1.

This module contains BT and WIFI and can transmit simultaneously, thus we also
performed simultaneous mode and list result in BT test report.

Reference Test Data
Mode | Type of Network | Channel | Frequency | Test Mode : -
Horizontal | Vertical
1. CH1 2412MHz #10 #9
2. CH®6 2437MHz Transmit #10 #9
802.11b
3. CH11 2462MHz #10 #9
4, CH®6 2437MHz Receive #6 #5
5. CH1 2412MHz #10 #9
6. CH®6 2437MHz | Transmit #10 #9
802.11g
7. CH11 2462MHz #10 #9
8. CH®6 2437MHz Receive #6 #5
9. CH1 2412MHz #10 #9
10. CH®6 2437MHz Transmit #10 #9
802.11n-HT20
11. CH11 2462MHz #10 #9
12. CH®6 2437MHz Receive #6 #5
13. CH1 2422MHz #10 #9
14. CH®6 2437MHz Transmit #10 #9
802.11n-HT40
15. CH7 2452MHz #10 #9
16. CH®6 2437MHz Receive #6 #5

* Above all final readings were measured with Quasi-Peak detector.
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For Frequency above 1GHz:
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The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.

This module contains BT and WIFI and can transmit simultaneously, thus we also
performed simultaneous mode and list result in BT test report.

Type of

Test

Reference Test Data

Mode Network Channel| Frequency Mode Horizontal Vertical
Peak |Average| Peak |Average
1. CH1 | 2412MHz #2,#3 | #12 |#1,#4| #11
2. 802.11b CH6 | 2437MHz |Transmit | #6,#7 | #12 |#5#8| #11
3. ' CH 11 | 2462MHz #6,#7| #12 |#5#8| #11
4, CHG6 | 2437MHz | Receive |#4,#3| #8 |#1,#2 #7
5. CH1 | 2412MHz #6,#7| #12 |#5,#8| #11
6. 802,11 CH6 | 2437MHz |Transmit [ #6,#7 | #12 |#5#8| #11
7. - CH 11 | 2462MHz #6,#7| #12 |#5#8| #11
8. CHG6 | 2437MHz | Receive |#4,#3 | #8 |#1,#2| #7
9. CH1 | 2412MHz #6,#7| #12 |#5#8| #11
10. CH6 | 2437MHz |Transmit | #6,#7 | #12 |#5,#8| #11
802.11n-HT20
11. CH 11 | 2462MHz #6,#7| #12 |#5,#8| #11
12. CHG6 | 2437MHz | Receive |#4,#3 | #8 |(#1,#2| #7
13. CH3 | 2422MHz #6,#7| #12 |#5#8| #11
14. CH6 | 2437MHz |Transmit | #6, #7 | #12 |#5#8| #11
802.11n-HT40
15. CH9 | 2452MHz #6,#7| #12 |#5#8| #11
16. CH6 | 2437MHz | Receive |#4,#3 #8 |[#1,#2 #7

Note: 1. Above all final readings were measured with Peak detector.

2. For measurements above 2.68GHz to 4GHz, the peak measured value
complies with the average limit, it is unnecessary to perform an average
measurement. (According to ANSI C63.4-2003 section 8.3.1.2)
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For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Type of Network [Channel | Frequency | Test Mode - ;

Horizontal Vertical

1. CH1 2412MHz ) #2,#3 #1,#4
802.11b Transmit

3. CH 11 2462MHz #6,#7 #5,#8

5. CH1 2412MHz . #2,#3 #1,#4
802.11g Transmit

7. CH 11 2462MHz #6,#7 #5,#8

9. CH1 2412MHz . #2,#3 #1,#4
802.11n-HT20 Transmit

11. CH 11 2462MHz #6,#7 #5,#8

13. CH3 2422MHz . #2,#3 #1,#4
802.11n-HT40 Transmit

15. CH9 2452MHz #o,#7 #5,#8
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3.6.1. For 30-1000MHz Frequency Range Measurement Results

802.11b, Transmit, Frequency: 2412MHz

Zite no. : A/ Chambker Data no. : 10
Dis. / &nt. : 3m VEAS1OGA// UHALE9108A Ant. pol. : HORIZONTAL
Limit : FOC PART-15C
Env. / Ins. : B444ea Z6C/50% OJarwel Wang
EUT : Z2B1101
Power Rating : 120Vac/E0Hz
Test Mode : TEZ41EZMH=z (80Z.11h)
Ant. Cakle Emlission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)

1 133.7%0 13,89 Z2.40 13.84 36.13 43.50 7.37
z lee.770 20,94 .70 11.80 35.48 43,40 g.04
3 ZeB8.620 Z4.88 3.70 10.350 39.06 4¢.00 &. 94
4 5334.400 12.57 7.00 15.04 41.63 4¢.00 4.37
bl Tel.380 23,88 .70 13.1a 43.54 4,00 Z2.46
= goo0.180 24,14 £.90 10.85 41.68 4¢.00 4.32
K ge5.170 Z26.00 T.20 G.82 40.0z 4¢.00 3.98
= g80.650 25.34 T.30 2.75 41.39 4,00 4.61
9 821.360 Z5.06 T.30 0 10.31 4Z.67 45.00 3.33
10 201.060 24,95 7.40 9.43 41.78 4¢.00 4,22

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Zite no. : A/ Chambker Data no. : 9
Dis. / &nt. : 3m VEAG1OGA// UHALES108A Ant. pol. : VERTICAL
Limit : FoC PART-15C
Env. / In=s. : E4446x Z67C/50% OJarwel Wang
EUT = CE1101
FPower Rating : 120%ac/&0Hz
Test Mode : TEE41EMH= (80Z2.11h)
ant. Cakle Emlission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)

1 lee.770 20,94 .70 10.49 34.15 43,40 F.35
z Z44.370 Z23.40 3.50 5.78 32,69 4¢.00 13.31
3 3gs.%00 17.47 4.80 13.05 35.3Z2 4¢.00 10.68
4 234.400 19,57 T.00 0 14032 40.8°%9 45.00 3.11
5 604.240 21.4Z2 G.30 G.73 34.44 4¢6.00 11.56
= TeY.z200 Z3.86 &.80 g.a80 39.26 4,00 6.74
7 goo0.180 24,14 f.90  10.3Z2 41.35 4¢.00 4.65
= ge6.140 25,97 T.20 .88 40.05 4¢.00 3.95

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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802.11b, Transmit,

Frequency 2437TMHz
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S8ite no. A/C Chamber Data no. 10
Dis. / Ant. Jm  VBAG1OGA/UHALPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. Ed446a 2670 /50% OJarwel Wang
EUT CBE1101
Fower Rating 1z20Vac/60Hz
Test Mode TEZ437MH=z (B0Z. 11k
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 258,920 Z4.53 2.50 10.895 38.98 45,00 T.0Z2
2 267.650 Z4.79 2.70 9,53 28.02 4g.00 7.98
3 386,960 17,43 4,70 18.0%9 40,21 4,00 3.79
4 43Z.550 17.Z8 5.20 18.5%Z 40.9% 45,00 5.01
5 534.400 12,57 T.00 1s.01 42 .58 4¢.00 3.4Z2
) 599,350 Z1.320 5. 30 7.3 35.32 45,00 10. 568
7 Te7.200 Z3.86 &.80 10.923 41.59 4g.00 4.41
g 20Zz.12Z0 Z4.17 5. 20 9.19 40.28 4¢.00 3.74
9 233.1e0 Z4.828 7.10 2.05 41.03 45,00 4,97
10 266.140 Z5.97 T.20 T.46 40. 63 4¢.00 53.37
11 283,600 25,27 T.30 2.44 4z.01 4,00 3.99
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
8ite no. A0 Chawmber Data no. 9
Dis. / Ant. Jm  VBAGlOGA/UHALEPS108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. E44464 2677 /50% OJarwel Wang
EUT ZE1101
Power Rating 120vac/60HzZ
Test Mode THZ43T7MH=z (802, 11k
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ ) (dB/m) (dB)  (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 lae. 770 Z0.%6 .70 10.70 34,36 43,50 9.14
2 534.400 19,57 T.00 15.Z25 41.82 45,00 4.18 i@
3 5&7.380 Z0.927 5.50 T.6e7 35.15 4g.00 10.85
4 TeB8.170  Z3.87 5. 80 T.33 38.20 4¢.00 7.80
5 200.180 Z4.14 5. 20 .76 40.7% 45,00 5.21
=) S266.140 Z5.97 T.20 5.5¢6 38.732 4g.00 T.27
7 f00.0%0 Z4.%& .37 3. 92 36,25 4¢.00 9.75
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official

limit are not reported.
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802.11b, Transmit, Frequency 2462MHz

gite no. AT Chamber Data no. : 10
Dis. / &nt. : 3m  VBAGLOGA/UHALPI108A4 Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C
Env. / Ins. : Ed4446a 267C /50% OJarwel Wang
EUT : CE1101
Power Rating : 120Wac/é0Hz=
Test Mode : TEZ4eZMH=z (80Z.11h)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)

1 Zeh.6080 Z4.74 2.70 1Z2.47 40. %1 45.00 3.0%2
z 43zZ.550 17.28 5.2Z0 17.49 39.96 4¢6.00 6.04
3 480.080 18.83 5.05 12.31 37.z24 4,00 2.76
4 532,460 12,84 7.00 15.40 4z.04 4¢.00 3.96
3 TeY.z00 Z3.86 5.80 10.Z& 40,58z 4,00 a.08
= goo0.180 24,14 .30 B.&83 39,66 4¢.00 &.34
K ge5.170 Z26.00 T.20 G. 35 40.15 4¢.00 3.85
=i 876.810 Z5.35 7.30 7.0zZ 39,67 45.00 6.33
) g58.150 24,9593 T.30 4.836 37.14 4¢.00 3.86
10 Fe4.110 Z26.80 7,80 G, 12 40, 52 S4.00 13.48

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no. 1 ASC Chamber Data no. : 9
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : VERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : Ed4446a 26°C /50% OJarwel Wang
EUT : CEBE1101
Fower Rating : 1Z0WVac/60Hz
Test Mode : TEZ4aEMH=z (802.11h)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHzZ) (dB/m) (dB)  (dBuwv) (dBpv/m) (dBpV/m) (dB)

1 lea.770  Z0. %68 Z2.70 10.05 33.71 43.50 2.79
z 430.080 18.83 G.05 B.28 33.01 4¢.00 1Z2.99
3 234.400 19,57 T7.00 14.71 41.=z8 4,00 4.7z
4 5e5.440 Z0.49 &. 60 T.33 34.41 4¢.00 11.5%9
5 Te5.260  23.8E &.80 T.51 38.13 4¢5.00 7.87
= g00.180 Z4.14 6.5%0 10.01 41.04 45.00 4.36
K 873.%00 2£5.37 7.30 7.64 40,32 4¢6.00 5.68

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official
limit are not reported.
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802.11b, Receive, Frequency 2437TMHz

gite no. 2/ Chamber

Dis. / Ant. 3 VBAE106A/ UHALEI1084
Limit FZ2Z PART-15C

Env. / Ins. Edddga Z6°C /50%

EUT CE1101

Fower Rating 1z20Vac/60Hz

Test Mode REZ43TMH= (B0Z .11k}

FCC ID: ZOBCB1101 Page 24 of 174

Data no. H
Ant. le. HORIZONTAL

OJarwel Wang

Ant. Cable Emission

Freq Factor Loss FReading Level Limits Margin Remark

(MHzZ ) (dB/m) (dB)  (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 lee.770 20,96 Z.70 1Z.85 36,51 43,50 .99
z2 Ze8.62Z0 Z4.86 3.70 10.70 39.286 45.00 6.74
3 432.550 17.28 2.20 15.81 38.28 45.00 7.1
4 534.400 12,57 T.00 13,62 40.192 45.00 5.81
5 Te7.zZ00  Z23.86 &6.80 g.82 39.48 45.00 6.52
& 798.z240 ZzZ4.0°% 6.590 14.7Z 45.71 45.00 n.z3
7 863.230 Z6.0°9 7.20 4,929 38.28 45.00 T.IZ
g 931.130 Z25.11 7.50 8.35 40.95 45.00 5.035
9 9g5.050 Z26.89 T.70 T.46 4%z.,05 54,00 11.95

Antenna Factor + Cable Los=zs +

Remarks: 1. Emission Level=
Z. The emiszion levels that are

limit are not reported.

Reading.
Z0dE helow the official

Site no. A/C Chamber Data no. : 5
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. Edd446a Z6TC/50% OJarwei Wang
EUT CE1101
Power Rating 120%Vac/60Hz
Test Mode REZZ437MH=z (80Z, 11k}
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 lee.770 20,94 .70 11.33 34,99 43,50 2.51
2 478.140 18.s1 5.00 9.45 34.06 45.00 11.594
3 533Z2.460 12.864 T.00 1Z.0Z2 38.86 45.00 7.35
4 e04.z240 Z1.42 &6.30 7.1 34.88 45.00 11.1%2
5 T65.260 Z3.BE 5.80 B8.18 38.80 45.00 7.20
& go00.180 Z4.14 6. 50 g.929 40.0z 45.00 3.98
7 g683.080 Z5.8°%9 7.20 7.04 40.13 45.00 2.87
g g227.480 Z5.1% T.30 2.1a 40, 62 4,00 5.38

RBemarks: 1. Bmission Level=
Z. The emission levels that are

limit are not reported.

Antenna Factor + Cakle Loss + Reading.

Z0dE helow the official
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gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freqg
(MHz)
1 133,720
z 434.4%0
3 532.460
4 768,170
5 a00.180
3 830,250
7 347.710
a 876.810
3 933.070

Pemarks: 1.

Emission Level=
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802.11g, Transmit, Frequency 2412MHZz

Data no. 10
Ant. pol. HORIZONTAL

A/ Chamber

3m VEAGLIDGAS UHALES10BA
Foo PART-15¢

Ed4446a 267 /50%

CE1101

1Z0Vac/E0H=

TEZ41ZMHz (202.11q)

OJarwel Wang

Ant. Cable Emission

Factor Loss FReading Level Limits Margin Remark
{dB/m) (dE) (dEpV)  (dBpV/m) (dBEpV/m) (dE)
12.8°%9 Z2.40 14.65 36.54 43,50 6.96
17.36 5.24 17.38 40,18 4,00 5.8Z2
12. 64 T.00 14,599 41.83 45.00 4,37
=3.87 6.80 10.8Z 41.489 45.00 4.51
24.14 5.50 10.23 41.26 45.00 4,74
Z24.75 7.10 9.80 41.85 45.00 4.35
z5.43 T.10 2.46 40,99 4,00 .01
25.35 7.30 8.37 41.0z 45.00 4,98
=25.23 7.a0 T.42 40.15 45.00 2.835

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freqg
(MH=z)
1 lea. 770
z 478,140
3 534.400
4 Te7.200
3 200,180
[ 337.040
7 a870.0z0

RPemarks=s: 1.

Emission Level=

Data no. HE
Ant. pol. VERTICAL

L&/ Chamber

3m VBAS1OGA/ UHALP 91084
FZC PART-15C

Edddgn ZEC F50%

CE1101

1Z20vVac/60Hz
TEZ41ZMHz (80% . 11qg)

OJarwel Wang

Ant. Cahle Emission

Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBpv)  (dBpV/m) (dBEpV/m) (dE)

z0. 96 Z2.70 11.86 35.3Z 43,50 g2.18

18.61 &.00 g.82 33.43 4,00 12,57

12.57 T.00 1Z.48 3%.086 45.00 65.95

23.8¢6 &6.80 7.83 39.49 45.00 7.51

=4.14 6.590 10.350 41.53 45.00 4,47

z4,24 T.10 .07 38.10 4,00 7.50

25.71 7.20 T.65 40.56 45.00 5.44

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dB helow the official
limit are not reported.
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gite no. : A/C Chamhber Data na. 10
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. Ed444a Z6T° /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0%ac/60HZ
Test Mode TEZ437MHz (80Z . 11qg)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 1e7.740 z0.97 £2.70 1Z.10 35.78 43,30 7.2
2 ZeA.680 Z4.74 3.70 10.93 39.37 44.00 6.63
3 432.550 17.28 2.20 18.54 41.01 45.00 4,933
4 534.400 12,57 T.00 13.95 40.5Z2 45.00 5.48
5 Te5.Z60 Z3.8BEZ 6.80 10.40 41.0z 45.00 4,93
& 798,240 24,09 &, 90 .03 40,01 44,00 5.99
7 964.110 Z6.80 7.60 5.30 3970 54.00 14.30

RPemarks: 1.
Z. The emission levels that are
limit are not reported.

Emission Level= Antenna Factor + Cakle Loss +

Feading.
Z0dE helow the official

gite no. A/ Chamber Data no. : 9
Dis. / Ant. 3m VBARLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. Ed4446n Z6C/50% OJarwei Wang
EUT CE1101
Power Rating 120%Vac/60Hz
Test Mode TEZZ437MH=z (802, 11qg)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 185.z00 Z21.37 Z2.%0 1Z.93 37.20 43.50 6.30
z2 Z40.4%0 Z3.10 3.40 7.88 34.39 45.00 11.81
3 23Z2.460 12,64 7.00 15.:zZ4 41.88 45.00 4,12
4 60Z.300 21.3%7 5. 30 5.88 34.55 45.00 11.45
5 Te7.zZ00  Z23.86 &6.80 7.83 39.49 45.00 7.51
& g00.180 Z=4.14 6.50 10.44 41.47 45.00 4.53
7 ga8.080 Z5.89 7.20 T.EG 40.75 44,00 5.25
g 933.070 Z25.Z3 7.50 3.22 35.95 45.00 10.05

Antenna Factor + Cable Loz=z +

Remarks: 1. Emission Lewvel=
Z. The emission lewvels that are
limit are not reported.

Reading.
Z20dE helow the official
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gite no.
Dis. / Ant.
Limit
Envwv.
EUT

FPower Rating

/ Ins.

FCC ID: ZOBCB1101

802.11g, Transmit, Frequency 2462MHz

Data no. ;10
Ant. le. HORT Z0ONTAL

AT Chamber

Im VEBAGIOGA/ UHALPI102A
FZC PART-15C

Edddegn ZE7 F50%

CE1101

120%ac/60H=

OJarwel Wang

Page 27 of 174

Test Mode TEZ46ZMH= (B0Z. 11g)

Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Ze8.6Z0 Z4.86 3.70 13.05 41.81 45.00 4,39
z 43z.550 17.28 5.2Z0 17,9779 40,26 4,00 5.74
3 533Z2.460 12.864 T7.00 15.47 42.11 45.00 3.89
4 T.evn0 z4.18 6.80 9.598 40. %6 45.00 2.04
5 80Z.1Z0 Z24.17 5.50 10.78 41.85 45.00 4.15
& 812.580 Z3.86 7.00 9.89 40.55 45.00 5.45
7 ge6.140 5,97 7.20 2.46 41.863 45.00 4,37

Remarks: 1. BEmission Level=
Z. The emission levels that are

limit are not reported.

Antenna Factor + Cakle Loss + Reading.

Z0dE helow the official

8ite no. : A/C Chamber Data no. HE-
Dis. / &nt. : 3m VEAE1NGA/UHALEI108A Ant. pol. VERTTCAT
Limit : FCoC PART-15C
Env. / Ins. Ed4d446a Z6°C/50% OJarwel Wang
EUT CE1101
Fower Rating 120vac/60Hz
Test Mode TEZ4 6ZMHz (80Z . 11qg)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 167,740 20,97 2.70 10.8a& 34,54 43,350 8. 94
z 480.080 18.&8 .05 B.63 33.38 4¢.00 12. 64
3 534.400 19.57 7.00 14.78 41.35 4¢.00 4.65
4 g0z.300 21.37 &. 30 &. 20 34,57 46,00 11.43
5 768.170 Z23.87 &. 80 7.0 37.73 4¢.00 B.27
& 798.240 Z4.09 g.90 11.85 4z2.84 4¢.00 3.1a
7 866,140 Z25.97 7.20 &.50 39,67 46,00 &.33

Antenna Factor + Cable Los=s +

Remarks: 1. BEmission Level=
Z. The emission levels that are

limit are not reported.

Reading.
Z0dE helow the official
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802.119g, Receive, Frequency 2437TMHz

FCC ID: ZOBCB1101  Page 28 of 174

gite no. AT Chamber Data no. 3]
Dis. / Ant. Jm  VBAG106A/UHALPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. Ed446a 2670 /50% OJarwel Wang
EUT CBE1101
Power Rating 1Z20vac/60H=
Test Mode REZ437MHz (80Z.11qg)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Ze8.62Z0 Z4.86 3.70 11.7%9 40.35 45.00 3.65
z 359,570 17.&%9 4.80 14,22 38.70 4,00 7.30
3 432.550 17.:28 5.20 17.68 40.15 45.00 5.85
4 450.080 18.&8 6.03 13.4Z2 38.15 45.00 7.835
5 534.400 12,57 7.00 15.25 41.8%Z2 44.00 4.18
& 772.050  zZ4.04 6.80 11.39 4z.23 45.00 3,77
7 s800.180 Z4.14 5. 50 QLEE 40.26 45.00 5.74
g ge8.080 Z5.8°%9 T.20 7.86 40.95 45.00 5.035
9 282,630 25.28 T.30 &, 60 39,18 4,00 .82
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. A/ Chamber Data na. 5
Dis. / Aant. 3m VBASLOGA/ UHALPI108A Ant. pol. VERTTICAT
Limit FCC PART-15C
Env. / Ins. Ed4d446a Z6°C/50% OJarwel Wang
EUT ZE1101
Power Rating 120Vac/60HzZ
Test Mode REZ437MHz (80Z.11qg)
Ant., Cahle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 166,770  Z20.95 Z.70 10.8Z 34.48 43.50 9.0z
z2 53Z.460 1%.64 T7.00 14.44 41.08 45.00 4,92
3 e02.300 21.37 6,30 T.23 34.50 45.00 11.10
4 7ed.170  =3.87 6.80 g.02 38.88 45.00 7.31
5 s800.180 Z4.14 5.50 10.80 41.63 45.00 4,37
) 866,140 Z25.97 7.20 6.83 40.00 45.00 6.00
7 931.130 Z5.11 7.50 3.72 36.32 45.00 9.68
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dB helow the

limit are not reported.

official

AUDIX Technology Corporation

Report No. EM-F1000700



802.11n-HT20, Transmit, Frequency: 2412MHz

FCC ID: ZOBCB1101  Page 29 of 174

S8ite no. i A/ Chamher Data no. 10
Dis. / Ant. 3m VBARLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. E4446a 267 /50% OJarwel Wang
EUT CBE1101
Fower Rating 1z20Vac/60Hz
Test Mode TEXZ412ZMHz (802 . 11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 Ze7.650 Z24.79 3.70 11.:2% 39.78 45.00 6.22
z2 3gg.5%00 17.47 4.80 13.93 4z.20 45.00 3.80
3 432.550 17.28 2.20 18.91 41.38 45.00 4,62
4 534.400 12,57 7.00 15.654 42,21 45.00 3.99
5 TeV.zZ00  Z23.86 6.80 10.75 41.41 45.00 4.59
& g0z.1z0 24,17 f.20  10.18 41,25 4,00 4.75
7 248.680 Z5.51 7.10 g.a7 41.:28 45.00 4,72
=] ge6.140 5,97 7.20 g2.38 41.75 45.00 4,25

Antenna Factor + Cable Los=s +

Emission Level=
Z. The emission levels that are
limit are not reported.

Reading.
Z0dE helow the official

S8ite no. A/C Chamber Data no. : 9
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. Ed444a Z6T° /50% OJarwel Wang
EUT CE1101
Power Rating 120vac/60HzZ
Test Mode TEZ41ZMHz (802, 11n—-HTZ0)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 lea.770  Z0.96 Z2.70 10.78 34.44 43.50 9.06
= 450.080 18.&8 6.05 2.%71 33.64 45.00 1z.36
3 534.400 12,57 T.00 14,27 40.84 44.00 5.16
4 7e5.z260 E3.8BE2 6.80 7.13 37,75 45.00 8.235
5 s800.180 Z4.14 5. 50 g.29 40.03 45.00 5.97
& 843.830 5.23 7.10 6.0%9 38.4z 45.00 7.58
7 866,140 Z25.597 7.20 T.95 41.1%Z 45.00 4.88
g g893.150 Z4.98 7.30 5.92 38.20 45.00 7.80

Remarks: 1. BEmission Level=
Z. The emiszion levels that are
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

Z0dE helow the official

AUDIX Technology Corporation  Report No. EM-F1000700



802.11n-HT20, Transmlt Frequency: 2437MHz

gite no.

Dis. / Ant.

Limit

Env. / Ins.

EUT
Power PRati
Test Mode

&/ Chambher

I VEAGS1OGA/ UHALPI108A

Foo PART-15C

Ed448 ZE7C /50%

: CB1101

ng : 1Z0WVac/60Hz
TEZ437MHz (802 . 11n-HTZ0)

FCC ID: ZOBCB1101  Page 30 of 174

Data no. 10
Ant. pol. : HORIZONTAL

OJarwel Wang

Ant. Cable Emission

q- Factor Loss FReading Level Limits Margin Remark
z) (dE/m) (dE) (dEpWv) (dEpV/m) (dEpV¥/m) (dE)
360 16.0Z2 4.40 Z21.63 4z.05 45.00 3.95
770 20,96 Z2.70 11.8%9 35.55 43,50 7.95
580 Z24.74 3.70 10.1% 38.60 45.00 7.40
120 15.14 4,33 Z0.47 40.00 45.00 .00
s00 17,47 4.80 18.74 41.01 4,00 4.99
400 12,57 T.00 14.01 40.58 45.00 5.42
110 Z23.93 &6.80 9. 96 40.89 45.00 53.31
150 Z=4.14 6.90 10.1%9 41.22 45.00 4,78
oo 25.89 7.20 B.81 41.50 45.00 4.10
360 Z5.06 7.30 9.40 41.76 45.00 4.24

Remarks: 1.
2.

The emission levels that are
limit are not reported.

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.

Z0dE khelow the official

gite no.

Dis. / Ant.

Limit

Env. / Ins.

EUT
Power Ratil
Test Mode

&7 Chamber

3 VEAE1OGA/UHALP9108A

FOO PART-15¢

Ed446a 267 /50%

: CB1101

ng : 1l20Vac/6é0H=z
TEZ437MHz (802 .11n-HTZ0)

Data no. HE
Ant. pol. : VERTICAL

OJarwel Wang

Ant., Cahle Emiz=ion

q.- Factor Loss FReading Level Limits Margin Remark
=) (dE/m) (dE) [dBpv) (dEpV/m) (dEpV/m) (dE)
770 20,96 .70 10.86 34.3z 43,30 2.18
pDeo 18.88 5.05 g.1%9 32,92 45.00 13.08
400 12,3537 7.00 15.ZZ2 41.78% 45.00 4.21
oo 21,37 5. 30 5,51 34.18 45.00 11.8Z2
170 Z3.87 &6.80 T.93 3g8.80 45.00 7.40
180 Z4.14 5.50 10.81 41.84 45.00 4.16
140 Z5.397 T.20 6.13 39.30 45.00 6.70
510 z5.1°9 T.30 f.81 359,30 4,00 &.70

RPemarks=s: 1.
Z.

The emission levels that are
limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z0dE khelow the official

AUDIX Technology Corporation
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802.11n-HT20, Transmlt Frequency: 2462MHz

FCC ID: ZOBCB1101 Page 31 of 174

gite no. ASC Chamber Data no. 10
Dis. / Ant. Im  VBAGlOEA/UHALES1084a Ant. pol. HORIZONTAL
Limit FCC PART-13C
Env. / Ins. Ed444a Z6T° /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0vac/60Hz
Test Mode TEZ46EZMHz (802 . 11n-HTZ0)
ant. Cabkle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 Zeh.680 24,74 3.70 1Z.1% 40. 80 45,00 5.40
Z 432.550 17.Z28 5.20 17.93 40.40 45,00 .60
3 a34.400 19,57 7.00  1a.15 4z .72 45,00 3.28
4 7e8.170  Z23.87 5.80 10.4& 41.13 44,00 4,87
5 aoo.la0 24,14 a.90  10.47 41.50 45,00 4.50
[ 215.700 zZ3.8°9 7.00  10.51 41.40 45,00 4. a0
7 8e8.080 £5.8°9 T.E20 A.15 39,24 4. 00 a.76
a 235.010 £5.4E 7.a0 T.65 40,58 45,00 5.4Z

Antenna Factor + Cakle Loss +

Remarks: 1. Bmission Level=
Z. The emission levels that are

limit are not reported.

Feading.
Z0dE khelow the official

gite no. /0 Chamber Data no. : 3
Di=. / Ant. 3m VEAS1OGA/ UHALE9108A Ant. pol. VERTICATL
Limit FCC PART-15C
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
Fower Rating 120vac/60Hz
Test Mode TEZ4aZMHz (802, 11n-HTZ0)
Ant. Cahkle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 179.380 21.30 2,90 2.58 33.79 43,50 2,71
2 478,140 18.61 5. 00 .69 24,30 4g,00 11.70
3 534,400 19.57 T.00 14,87 41.44 45,00 4.56
4 765,260 Z23.8E &a.80 a.11 36.73 45,00 Q.27
5 g0z2.120 24.17 a. 20 T34 38,41 4. 00 7.5%9
3 8s5.170 Z&.00 TLE0 4. 34 37.54 45,00 g.45
7 286.510 Z5.1% T.30 2.70 41,18 4g,00 4.81

Antenna Factor + Cable Los=zs +

Remarks: 1. Emission Level=
Z. The emiszion levels that are

limit are not reported.

Reading.
Z0dE helow the official

AUDIX Technology Corporation  Report No. EM-F1000700



802.11n-HT20, Receive, Frequency: 2437MHz

FCC ID: ZOBCB1101  Page 32 of 174

Site no. A/C Chawmber Data no. &
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. Ed4446a 2672 /50% OJarwel Wang
EUT CE1101
Fower Rating 1Z0vac/60Hz
Test Mode REZ437MHE (802 . 11n-HTZ0)
Ant., Cahle Emi=z=ion
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 1aa.770 Z0.%6 2.70 1Z.8Z 36,28 43,350 T.22
2 43Z.550 17.Z28 5.Z20 17.30 I39.aT 45.00 6.23
3 334.400 19,57 T.00 13.99 40.58 4¢.00 5.44
4 Te7.200 Z3.8B& f.80  10.74 41.40 4,00 4. 60
5 TRE.240 Z4.0%9 5. 20 2.61 39,60 45,00 5.40
=) 210.850 Z4.09%9 T.00 10.&8 41.77 4g.00 4.Z23
7 280.65%0 Z5.34 T.30 10.Z0 42.84 4¢.00 3.16
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 5
Dis. / Ant. Jm  VBAGlOGA/UHALEPS108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. Ed4d446a Z6°C/50% OJarwel Wang
EUT CBE1101
Fower Rating 1z20Vac/60Hz
Test Mode REZ437MHE (802 . 11n-HTZ0)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z44.,370 23,40 3.50 9,26 36,17 4,00 9.83
2 480.080 18.68 5.05 S.84 24.57 4g.00 11.43
3 53Z.460 12,64 T.00 15.31 41,235 4¢.00 4.05
4 ga0.180 Z4.14 .20 10.45 41.68 45.00 4,32
5 863,230 Zg.0% T.20 T.56 41.25 4¢.00 4.75
) 287.480 Z5.18& 7.30 T.598 40,44 45,00 5.586
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation
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FCC ID: ZOBCB1101  Page 33 of 174

802.11n-HT40, Transmlt Frequency: 2422MHz

8ite no. A/C Chamber Data no. : 10
Dis. / Ant. : 3w  VBAG10GA/UHALPS108:A Ant. pol. : HORIZONTAL
Limit : FOC PART-150C
Env. / Ina. : E4446x Z&7C/50% OJarwei Wang
EUT : ZB1101
Power Rating : 120%ac/&0Hz
Test Mode r TEEZ4ZEMHz (B0Z2.11n-HT40)
ant. Cahkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)

1 Ze7.650 24,79 3.70 1Z.4% 40.95 4¢5.00 3.05
z 432.550 17.:28 S.20 183.°34 41.41 45.00 4.5%2
3 534.400 12,57 T.00 14,37 41.54 4¢.00 4.46
4 778.840 24,153 5.80  12.35 43.30 4,00 Z.70
5 g00.180 Z4.14 6.50 11.00 4Z.03 45.00 3.99
= ge8.080 Z5.8°%9 T.20 G.57 39,66 4¢6.00 6.34
K 291,360 Z5.06 T.30 9.31 41.67 4,00 4.33

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.

gite no. : ASC Chamhber Data no. H-
Dis. / Ant. : 3m VBASLOGA/ UHALPI108A Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / In=z. : E4446x Z&7C/50% OJarwei Wang
EUT : CB1101
Power Rating : 120%ac/&0Hz
Test Mode r TEE4ZEMH=z (80Z2.11n-HT40)
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) [(dEpv) (dEpV/m) (dBEpV/m) (dE)

1 lee.770  Z0.%6 Z2.70 10,12 33.78 43.50 9.7z
z 232.460 19,64 7.00 15.:24 41.88 4,00 4.1z
3 5e5.440 Z0.49 &. 60 f.74 33.82 4¢.00 1Z.18
4 Te8.170 23,87 &.80 .76 359.43 4¢.00 .57
bl g0z.1=0 24,17 5.90  10.30 41.37 4,00 4.63
= ge6.140 25,97 T.20 f.18 39.35 4¢.00 .65
K g78.750 £5.353 T.30 T.33 359.58 4¢.00 6.02

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



802.11n-HT40, Transmit, Frequency: 2437MHz

FCC ID: ZOBCB1101  Page 34 of 174

S8ite no. i A/ Chamher Data no. 10
Dis. / Aant. 3m VBASLOGA/ UHALPI108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. E4446a 267 /50% OJarwel Wang
EUT CBE1101
Fower Rating 1z20Vac/60Hz
Test Mode TEXZ437MHE (802 . 11n-HT40)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 40,zZ00 Z5.0°9 T.30 11.80 44,19 4,00 1.81
z2 Zeh.680 Z4.74 3.70 10.48 38.59z2 45.00 7.08
3 347.1%0 15.14 4,33 Z0.7=2 40.26 45.00 2.74
4 385.5%%0 17.41 4.70 17.4%9 39,60 45.00 &5.40
5 4z7.700 17,21 5.15 18.30 40. 86 45.00 5.34
& 23Z2.460 12,64 T.00 11.81 38.25 45.00 7.5
7 s800.180 Z4.14 5.50 10.41 41.44 45.00 4.56
g g2e5.170 Z&.00 7.20 T.11 40.31 45.00 5.69

Antenna Factor + Cakle Loss +

Emission Level=
Z. The emission levels that are
limit are not reported.

Reading.
Z0dE helow the official

Hite no. ASC Chamber

Di=. / Ant. 3m VEAGIOAA/ UHALES108A
Limit FoC BART-15C

Env. / Ins. E4446a 2670 /50%

EUT CE1101

Power Rating 1Z20vac/60H=

Test Mode TEZ437MHEz (802 . 11n-HT40)

Data no. HE
Ant, pol. VERTICAL

OJarwel Wang

Ant., Cahle Emi=z=ion
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 1s7.740  Z0.97 Z.70 11.E28 34.96 43.50 8.54
z2 533Z2.460 12.864 T.00 14.42 41.086 45.00 4,924
3 7ed.170  =3.87 6.80 7.4l 38.18 45.00 7.82
4 g0Zz.1z0 24,17 f.90  10.Z7 41,34 4,00 4.66
5 865.170 Z&.00 7.20 A.46 39,66 44.00 65.34
& g878.750 Z5.35 7.30 g2.10 40.75 45.00 3.25
7 898.150 4,98 7.30 6. 68 38.5%6 45.00 7.04

Antenna Factor + Cable Los=s +

Remarks: 1. BEmission Level=
Z. The emission levels that are

limit are not reported.

Reading.
Z0dE helow the official

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 35 of 174

802.11n-HT40, Transmlt Frequency: 2452MHz

gite no. A/C Chamber Data no. : 10
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : HORIZONTAL
Limit : FCOC PART-150C
Env. / Ins. : Ed4446a 26°C/50% OJarwel Wang
EUT : CB1101
Power Rating : 12Z0Vac/60Hz
Test Mode : TEZ45EZMH=z (802, 11n-HT40)
Ant. Cable Emis=sion
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)

1 1e7.740 20,97 Z2.70 11.00 34.68 43.50 g.82
z Ze8.620 Z4.86 2.70 9.44 38.00 45.00 g.00
3 38e6.960 17.43 4.70 12.05 41.17 4¢.00 4.83
4 4z5.7e0 17,19 32.10 18.4Z2 40.71 4,00 3.29
5 532,460 12,84 7.00 12,32 39.56 4¢.00 .44
= g0z.1z20 24,17 .90 11.48 4z .55 4¢5.00 3.45
ki ge3.080 Z5.8°%2 7,20 .77 41.8¢6 46.00 4.15

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

gite no. : A/C Chamhber Data no. H-
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : VERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : Ed4446a 26°C /50% OJarwel Wang
EUT : CEBE1101
Fower Rating : 1lZ0WVac/60Hz
Test Mode : TXZ45EMHz (B0Z2.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)

1 lee.770 20,94 Z.70 9. 68 33.354 43,40 10.1&
z 534.400 12,57 7.00 11.25 37.82 4¢.00 2.18
3 g0z.300 21.37 &.30 G.33 34.00 4¢.00 1z.00
4 TeY.z200 Z3.86 &.80 T.87 38.33 4,00 T.67
5 goo0.180 24,14 .20 10.09 41.1%2 4¢.00 4.88
= 266,140 25,97 T.20 .16 38.33 4¢5.00 T.67
ki g23.150 Z4.23 7,30 4.13 JA.41 45.00 8.52

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 36 of 174

802.11n-HT40, Recelve Frequency: 2437TMHz

gite no. A/C Chamber Data no. HI
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : HORIZONTAL
Limit : FCOC PART-150C
Env. / Ins. : Ed4446a 267C /50% OJarwel Wang
EUT : CE1101
Power Rating : 120Wac/é0Hz=
Test Mode : REZ43TMH=z (80Z. 11ln-HT40)
ant. Cahkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)

1 1lea.770  Z0.%6 .70 11.80 35.4¢6 43.50 .04
z 38e6.960 17.43 4.70 17.8%2 40.0z 4¢.00 3.98
3 43z.550 17.:28 2.20 18.Z1 40. 68 4,00 3.32
4 534.400 12,57 7.00 15.03 41. 60 4¢.00 4.40
bl Te3.320 23.73 6.74  12.1% 4z.61 4,00 3.39
= goo0.180 24,14 .90 11.04 4z.07 4¢.00 3.93
K ge6.140 25,97 T.20 g.04 41.21 4¢.00 4.79
=i g23.150 Z4.28 7.30 9.35 41.63 45.00 4,37

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

gite no. : A/C Chamhber Data no. H
Dis. / Ant. : 3m VBARLOGA/ UHALES108A Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / In=s. : E4446x Z2&7C/50% OJarwel Wang
EUT : CE1101
FPower Rating : 120%ac/&0Hz
Test Mode : REZ43TMH=z (80Z, 11n-HT40)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)

1 lee.770 20,94 Z.70 9.84 33.52 43,40 .98
z 348.160 15.Z6 4.31 15.27 34.84 46.00 11.16
3 534.400 12.57 7.00 14.80 41.37 4¢6.00 4.63
4 Te5.zZe0 23,82 &.80 2.15 38.77 4,00 T.23
5 g00.180 Z4.14 G. 20 9.37 40.41 45.00 3.5%2
= ge6.140 25,97 T.20 .20 39.37 4¢.00 &.63

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



3.6.2. For Above 1GHz Frequency Range Measurement Results

802.11b, Transmit, Frequency 2412MHz

FCC ID: ZOBCB1101

Page 37 of 174

8ite no. A/C Chamber Data no. H
Di=. / Ant. 3m 3115(3775) Ant. pol. HORI ZONTAL
Limit FCC PART-15C (1E-PE)
Env. / Ins. E4446a Z67C/50% OJarwel Wang
EUT CE1101
Fower Rating 120%ac/&0Hz
Test Mode TEZ41ZMH= (802, 11k}
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 106Z.160 Z4.49 4,31 Z&.861 25.41 74,00 18.5% Peak
2 15%4.7Z0 Z6.10 5,12 Z1.53 53.75 74,00 Z0.25 Peak
3 Z2132.3Z0 Z27.84 6.03 24.33 58.19%9 74.00 15.81 Peak

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Site no. 1 ASC Chamber Data no. @ 3
Dis. / Ant. : 3m F115(3775) Ant. pol. HORIZONTAL
Limit 1 FCC PART-15C (1e-AWV)
Env. / Ins. E4446a 267 /50% OJarwel Wang
EUT CBE1101
FPower Rating 120%Vac/60Hz
Test Mode TEZ41ZMHz (B0Z.11h)
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3197.440 30.48 T.35 7.90 45.73 54.00 8.27 FPeak

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

/0 Chamber

3m 3115(3770)

FCOC PART-15¢C (1G-PE)
E4446a 267 /50%
CE1l101

120%Vac/60Hz
TEZ412MH=z (802, 11k}

FCC ID: ZOBCB1101  Page 38 of 174

1
YERTICAT

OJarwel Wang

Ant. Cable

Factor Loss FReading

(dB/m) (dB)  (dBuwv)
o z4.49 4,31 20,24
0 25.2Z 4,93 Z3.8%
0 Z2e6.10 6,12 Z22.49
o z7.82 f.02 25.53

Data no.

Ant. pol.
Emlission
Level Limits
(dBEpv/m) (dBEpv/m)
49,04 74.00
54 .03 74.00
54.71 74,00
59.78 74.00

Margin Remark
(dBE)

z4.9a Peak
12.97 Peak
13,29 Pesak
14.22 Pezak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z., The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 4
Di=. / Ant. 3 A115(3773) Ant. pol. VERTICAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. E44464 2677 /50% OJarwel Wang
EUT ZE1101
Fower Rating 120vac/60Hz
Test Mode TEZ41ZMH= (80Z.11k)
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3197.440 Z0.48 T.35 10.04 47.87 54.00 .13 Peak

Remarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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8ite no. A0 Chawmber Data no. 1z
Di=. / Ant. dm 2115(3775) ant, pol. HORIZONTAL
Limit FCCO PART-15C (1lE-AWV)
Env. / Ins. Ed4d446a Z6°C/50% OJarwel Wang
EUT CE1101
Fower Rating 120%ac/&0Hz
Test Mode TEZ41ZMHz (B0Z.11b)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 106Z.160 Z24.49 4,31 13.2%9 43.09% 54.00 5.%91 Awverage
2 1524.7Z0 Z6.10 6,12  14.17 46.39 54.00 7.61 Awverage
3 E213Z.32Z0 Z7.84 .03 17.11 a0, 28 54,00 3.0Z Awverage
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
Site no. A/C Chawmber Data no. 11
Di=. / Ant. 3 A115(3773) Ant. pol. VERTICAL
Timit FOC DART-150C (1G-2V)
Env. / Ins. Ed4446a 2672 /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0%ac/60HZ
Test Mode TEZ41ZMHz (80Z.11hb}
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 10sZ.1e0 Z4,49 4,31 15.01 43.81 54,00 10.1% Average
2  1330.%960 Z25.ZZ 4,23 17.05 47 .20 54.00 6.80 Average
3 15394.7zZ0 Ze6.10 6.12 13.%8 46,20 S4.00 7.80 Awverage
4  Z128.960 Z27.8Z .02 16.44 50.28 54.00 3.72  Awverage

RPemarks: 1.
2.

Emission Level=

limit are not reported.

Antenna Factor + Cable Lozss
The emission levels that are Z0dE helow the

+ Reading.
official

AUDIX Technology Corporation
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802.11b, Transmit,

gite no.
Dis. / Ant.
Limit
Enwv. / Ins.
EUT

Power Rating

Test Mode

Frequency 2437TMHz
A/ Chamber
Im 3115(3775)
FZ2C PART-15C (1l3-PK)
Ed446a ZE7C /50%
©B1101
120WVac/60Hz
TEZ437MHz (802 .11k}

FCC ID: ZOBCB1101

Data no. H
Ant. pol. HORT ZONTAL

OJarwel Wang

Ant. Cable

Factor Loss FReading

(dB/m) (dB)  (dBuv)
0 24,493 4,31 Z6.0Z
0 Z4.88 4,58 18.33
0 Z2e6.10 5.12 16.3Z2
o 27.84 6.03 Z23.49

Emission

Level Limits Margin Remark
(dEpV/m) (dBEpV/m) (dE)

54,82 74,00 19.18 Pesk
47,798 74,00 Z26.21 Pezak
48.54 T4.00 25.4a Peak
37.35 74,00 1la.65 Pezak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Page 40 of 174

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

8ite no. ASC Chamber Data no. : 7
Dis. / &nt. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FZC PART-15C (li—-4WV)
Env. / Ins. Edd446a Z6TC/50% OJarwei Wang
EUT CE1101
Fower Rating 1z20Vac/60Hz

Test Mode

Freq.
(MHz)

TEZ43TMHz (802 . 11h)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBV)

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

45.38% 54.00 2.41 Peak

Remarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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8ite no. A/C Chawmber Data no. 5
Dis. / Ant. Jm A115(3775) Ant. pol. VERTICAL
Limit FCC PART-1353C (1E-FPK)
Env. / Ins. Ed444a Z6T° /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0vac/60Hz
Test Mode TEZ437MHz (80Z.11hb}
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 10&5.5Z0 Z24.49 4,32 13.7% 48.57 74,00 Z5.43 Peak
2 1599.760 Z6.10 6.14 Z3.0Z 35.286 74.00 18.74 Peak
3 21Z8.%960 Z27.8Z 6.02 Z2z.a0 26.45 74,00 17.53 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. B
Di=. / Ant. 3 A115(3773) Ant. pol. VERTICAL
Timit FOC DART-150C (1G-2V)
Env. / Ins. E4446a 267 /50% OJarwel Wang
EUT ZE1101
Power Rating 120Vac/60HzZ
Test Mode TEZ437MHz (80Z.11hb)
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3197.440 30.48 T.35 9.44 47,27 54.00 65.73 Peak

RPemarks=s: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation
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L/C Chamber

Sm 3115(3775)

FCC PART-15C (1G-AV)
E4446a 267 /50%
CE1101

1z0Vac/60Hz
TEZ43TMHz (802, 11b)

FCC ID: ZOBCB1101 Page 42 of 174

1z
HORIZONTAL

OJarwel Wang

Margin BRemark

gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freg
(MHz)
1l 10&E.1é6
2 11%6.56
3 152472
4 213E.32

Ant. Cahble

Factor Loss Reading

(dE/m) (dE} ({dEpV)
0 24.43 4,31 16.74
0 Z4.88 4,58 1Z2.2%9
0 Z2e6.10 6.12  10.17
0 Z27.84 5.03 15.21

Data no.

Ant. pol.
Emission
Level Limits
(dBpV/m) {(dBpV/m)
45.54 54,00
41.75 54.00
4% .39 S54.00
49.08 54.00

Emission Level=

Antenna Factor + Cakle Loss +

(dE)

8.46 Awverage
12.26 Awverage
11.61 Average

4,92 Awverage

Reading.

The emission levels that are Z0dB helow the official
limit are not reported.
Site no. ASC Chamber Data no. 11
Di=z. / Ant. am 3115¢3775) Ant, pol. VERTICAT
Limit FCC PART-150 (1G-AV)
Env. / Ins. E44464 2677 /50% OJarwel Wang
EUT CE1101
Power Rating 120Vac/60HzZ
Test Mode TEZ437MHz (802 . 11k
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ ) (dB/m) (dB)  (dBuwv) (dEpv/m) (dBpV/m) (dE)
1l 10&53.520 Z24.43 4,32 13.34 4z.75 4,00 11.25 Awverage
2 1599.760 Z6.10 a.14 14,592 47.16 54.00 5.84 Average
3 E1E8.S%e0 Z27.8E2 6.02 15.55 459,39 54,00 4.61 Awverage

Remarks: 1.
2.

Emission Level=

limit are not reported.

Antenna Factor + Cakle Loss
The emission levels that are Z0dE helow the

+ Reading.
official

AUDIX Technology Corporation
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802.11b, Transmit, Frequency 2462MHz

ASC Chamber

Jm F115(3773)

FCOC PART-15C (1G-FPE)
E4446a Z67C /50%
CE1101

1Z20vVac/60Hz
TEZdaZMHz (802, 11b)

FCC ID: ZOBCB1101

Data no. H
Ant, pol. HORIZONTAL

OJarwel Wang

gite no.
Di=. / Ant.
Limit
Env. / Ins=s.
EUT
Fower Rating
Test Mode
Freqg
(MHz)
1 10&5.5%2
& 1594.7:2
3 1801.3&
4 2128.°%94

Ant. Cahkle

Factor Loss FReading

(dE/m) (dE) ({dEpV)
0 24.493 4,32 Z27.0Z2
o ZzZe.10 f.12 21.53
0 Z2e.20 6,52 16.74
o 27.82 6.02 23.27

Emission

Level Limits Margin Remark
(dEpV/m) (dBpV/m) {(dEBE)

25.83 74.00 18.17 Peak
53.75 74,00 20.25 FPeak
530.56 74.00 £23.44 Peak
271z 74,00 1l6.88 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Page 43 of 174

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no. L/C Chamber Data no. : 7
Dis. / Ant. Jm F115(3775) Ant. pol. HORIZONTAL
Limit F2Z PART-15C (la-AV)
Env. / Ins. E4446a 267 /50% OJarwel Wang
EUT CE1101
Fower Rating 1z20Vac/60Hz

Test Mode

Fredq.
(MHz)

TEZ4EEMHz (802 . 11h)

Ant. Cahle
Factor Loss
(dB/m) (dBE)

Reading
{dEpW)

Emission

Level Limits Margin Remark
(dBpV/m) (dBpV/m) (dE)

46.03 54.00 7.97 Peak

Remarks=s: 1.
Z.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MHz)

A0 Chamber

Sm 3115(3775)

FoC PART-15C (13-PE)
Ed446s 2670 /50%
CE1101

120%ac/60H=
TEZ4EZMHz (502 . 11k)

FCC ID: ZOBCB1101 Page 44 of 174

5
VERTICAL

OJarwel Wang

Margin Remark

1 106Z2.160
=z 1394.720
3 E2128.%&0

Ant. Cahkle

Factor Loss FReading
(dE/m) (dE) ({dEpV)

z4.492 4,31 19.42

z6.10 6.12 Z2.39

27.82 5.02 Z5.06

Data no.

Ant. pol.
Emission
Level Limits
(dBpvV/m) (dBpVim)
48 .22 T4.00
a4,81 74,00
58.91 T4.00

Emission Level=

Antenna Factor + Cable Los=zs +

(dE)

25.78 Pesak

193,32 Pezak

15.0% Peak
Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Envw.
EUT
Power Rating

Test Mode

{ Ins.

Freq.
(MH=z)

A0 Chamber

Sm 3115(3775)

FCOC PART-15C (1G-AW)
Ed446a Z6TC/50%
CE1101

1Z0Vac/60Hz
TEZ4EZMHz (B0Z . 11k)

Ant. Cable
Factor Loss FReading
(dB/m) (dB) (dBuv)

Data no.
Ant. pol.

Emlission
Level
(dBEpV/m)

Limits
(dBEpV/m)

=]
YERTICAT

OJarwel Wang

Margin Remark
(dE)

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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2/ Chamker

3m F3115(3775)

FCOC PART-15C (1G-AW)
E4446a Z26°C/50%
CE1101

1z20Vac/60Hz
TEZ46ZMH=z (802, 11k}

FCC ID: ZOBCB1101  Page 45 of 174

1z
HORIZONTAL

OJarwel Wang

Margin Remark

gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freqg
(MH=z)
1 10&5.52
2 15%4.72
3 1801.36&
4 Z128.%4

Ant. Cable

Factor Loss FReading

(dB/m) (dB)  (dBuwv)
o z4.49 4,32 18.84
0 Z2e6.10 .12 13.10
0 Z26.20 6,592 10.05
o z7.82 f.02  1&.40

Data no.

Ant, pol.
Emission
Level Limits
(dBEpv/m) (dBEpv/m)
47 .65 54.00
45.32 54.00
43.87 S54.00
50.z4 54.00

(dE)

£.35 Awverage
8.68 Awverage
10.13 Average
3.76 Average

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 11
Di=. / Ant. 3 A115(3773) Ant. pol. VERTICAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. E44464 2677 /50% OJarwel Wang
EUT ZE1101
Fower Rating 120vac/60Hz
Test Mode TEZ4 6ZMHz (80Z.11b)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 106Z.160 Z4.49 4,31 14.0% 4z.85% S4.00 11.11 Awverage
2 15%4.7Z0 Z6.10 5,12 14.48 45.70 54.00 7.30 Awverage
3 Z2128.960 Z27.8Z 6.02 16.5Z2 530.36 54.00 3.64 Average
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



802.11b, Receive, Frequency 2437TMHz

gite no.
Di=. / Ant.
Limit
Enwv.
EUT
FPower Rating

Test Mode

/ Ins.

FCC ID: ZOBCB1101 Page 46 of 174

4
HORIZONTAL

OJarwel Wang

/0 Chamber Data no.

3 A115(3773) Ant. pol.

FCC PART-15C (1G-PE)

Ed4d446a Z6°C/50%

CE1101

1Z20Vac/60Hz

RXZ437MHz (202 .11h)

Ant. Cahkle Emission

Factor Loss FReading Level Limits

(dE/m) (dE) (dEpV) (dEpV/m) (dBpV/m)
0o 24,44 4,31 Za.74 57.49 74,00
0o E5.22 4,923 17.8¢6 48.00 74,00
0 Ze.10 .12 Z0.11 2z.33 74,00
o E7.82 6.02 EZ2.E5 S56.10 74,00

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Los=s +

Margin Remark

(dE)

16.51 Pesk

Z6.00 Peak

Z21.67 FPeak

17.90 Peak
Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. 3
Dis. / Ant. Jm F115(3775) Ant. pol. HORIZONTAL
Limit FCoC PART-15C (1la-AV)
Env. / Ins. Ed44Aa 2672 /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0%ac/60HZ
Test Mode REZ437MHz (80Z.11hb}
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3193.880 30.48 7.35 g.44 46.28 54.00 7.72  Peak
2 3734.680 31.68 B.15 5.80 45.63 54.00 7.37 FPeak

RPemarks: 1.
2.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE bhelow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



&S0 Chawmber

Sm 3115(3775)

FZ2Z PART-15C (13-PEK)
Edd4ga Ze7C /50%
CE1101

1zZ0Vac/ 60Hz
REXZ437MHEz (802 .11k

FCC ID: ZOBCB1101 Page 47 of 174

1
VERTICAL

OJarwel Wang

gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT
FPower Rating
Test Mode
Freg
(MHzZ)
1 10&E.16
2 15924.72
3 17%6. 32
4  Z1E28.°96

Ant. Cakle

Factor Loss Reading

(dB/m) (dBE) (dBuwv)
0 24,493 4,31 ZZ.0%
0 Z2e.10 6,12 23.41
0 Z2e.20 6.592 15.8Z
0 27.8Z 5.02 Z5.87

Data no.

Ant. pol.
Emission
Level Limits
(dEpV/m) {(dBEpV/m)
50.87 74.00
55.63 74,00
49,44 74,00
59.52 74.00

Margin Remark
(dE}

23.13 Pesak
18.37 Pezak
z4.56 Peszak
14.48 Peak

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE bhelow the official
limit are not reported.
8ite no. ASC Chamber Data no. 2
Di=. / Ant. 3m 3115(3775) Ant. pol. YERTICATL
Limit FCCO PART-15C (1lE-AWV)
Env. / Ins. E4446a Z67C/50% OJarwel Wang
EUT CE1101
Fower Rating 120%ac/&0Hz
Test Mode REZ437MHEz (802 .11h)
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 3193.240 30.48 T.35  11.70 49,53 S54.00 4.47 Peak
2 37E29.040 31.68 g2.13 g2.46 48,27 54.00 5.73 Peak

Remarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating
Test Mode

/ Ins.

&S0 Chawmber

3m 3115(3775)

FCC PART-15C (1G-AV)
E4446a 267 /50%
CE1l101

120%Vac/60Hz
REZ43T7MH=z (802.11h)

FCC ID: ZOBCB1101 Page 48 of 174

=]
HORIZONTAL

OJarwel Wang

Margin Remark

Ant. Cahble

Factor Loss Reading

(dE/m) (dE} {dEpWV)
0 24.44 4,31 Z0.60
0 25.Z2 4,23 1z.74
0 Z2e6.10 5,12 1Z.89
o 27.82 6.02 14.83

Data no.

Ant. pol.
Emission
Level Limits
(dBpV/m) {(dBpV/m)
49,35 54,00
4% .88 54,00
45.12 54.00
48 .67 54,00

(dE)

4.65 Awverage
11.12 Awverage
8.88 Awverage
3.33 Awverage

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss

+ Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
gite no. AT Chamber Data no. 7
Dis. / &nt. Jm 3115(3775) Ant. pol. YERTICAL
Limit FCoC PART-15C (1la-AV)
Env. / Ins. Ed446a 2670 /50% OJarwel Wang
EUT CBE1101
Fower Rating 1Z0vac/60Hz
Test Mode REZ437MHz (80Z.11b)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 106Z.160 Z24.49 4,31 15.0% 43.89%9 54.00 10.11 Awverage
= 15394.7zZ0 Ze6.10 6.12 13.853 45.88 S4.00 8.13 Awverage
3 17%E.3Z0 Z6.970 5. 52 B.86 4Z.68 54.00 11.32 Awerage
4 Z2128.960 Z27.8Z .02 17.13 50.97 54.00 3.03 Awverage
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



802.11g, Transmit,

gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Frequency 2412MHz
&/ Chambher
3m 3115(37751
FCC PART-15C (1G-PE)
Ed4446a 26T /50%
©E1101
120WVac/60Hz
TEZ412MHz (302, 11q)

FCC ID: ZOBCB1101

Data no. H
Ant. pol. HORIZONTAL

OJarwel Wang

Page 49 of 174

Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 106Z.160 Z24.49 4,31 Z27.14 55.54 74,00 18.06 Peak
2 1317.5Z0 Z25.EZZ 4.88 15.80 49,90 74.00 Z24.10 Peak
3 1524.7EZ0 Ze.10 .12 Z0.78 53.00 74,00 Z21.00 Peak
4 1801.360 Z6.50 6.52  Z0.27 54.09%9 74.00 12.91 Peak
5 Z21Z8.%860 Z27.8Z 6.02 25.Z20 2%2.05 74,00 14.%3 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. : 7
Di=. / Ant. dm A115(3775) Ant, pol. HORIZONTAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. E44464 2677 /50% OJarwel Wang
EUT ZE1101
Fower Rating 120%vac/60Hz
Test Mode TEZ41ZMHz (80% . 11qg)
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3Z00.080 30.48 T.35 9.31 47.15 54.00 5.85 Peak

Remarks=: 1.
Z.

Emizsion Level=

Antenna Factor + Cabkle Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

&S0 Chawmber

3m 3115(3775)

FCC PART-15C (1G-PE)
E4446a 267 /50%
CE1l101

120%Vac/60Hz
TEZ41ZMH=z (80Z.11qg)

FCC ID: ZOBCB1101  Page 50 of 174

5
YERTICAT

OJarwel Wang

Margin Remark

Ant. Cahble

Factor Loss Reading

(dE/m) (dE} {dEpWV)
0 24.4%9 4,31 2£1.88
0 Z2e.10 6.12 Z1.%9&8
0 Z26.%0 5.88 18.99
o 27.82 .02 Z24.30

Data no.

Ant. pol.
Emission
Level Limits
(dBpV/m) {(dBpV/m)
s50. &8 74,00
24,18 74,00
52.77 74.00
58.15 74,00

(dE)

23.32 Pesak
13,82 Pesak
21.23 Peak
15.85 Pesak

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. B
Dis. / &nt. 3m 3115(3775) Ant. pol. YERTICAL
Limit FCC PART-15C (15-AV)
Env. / Ins. E4446a 267 /50% OJarwel Wang
EUT CE1101
Fower Rating 1z20Vac/60Hz
Test Mode TEZ41ZMHz (802 . 11qg)
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 2Z200.080 320,48 T.33 2.47 47,31 4,00 6.69 Peak

Pemarks: 1.

Z.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emisszion levels that are Z0dE below the officzial

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



A2 Chamber

Zm 2115 (3773)

FOC PART-15C (1G-AW)
E4446a 26°C /50%
CE1101

1Z0vac/60Hz
TEZ41ZMH=z (B0Z.11qg)

FCC ID: ZOBCB1101

Page 51 of 174

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freq
(MH=z)
1l 10&Z.1&0
2 1317.5EZ0
3 1594720
4 1801.3&0
5 E2128. 960

Ant., Cable

Factor Loss FReading
(dE/m) (dB) ({dEpV)

z24.489 4.31 18.Za

25.2%2 4.88 13.00

Ze.10 6.12 14.76

Ze. 20 .92 12.70

27.82 6.02 16.17

Data no. 1z
Ant. pol. HORIZONTAL
OJarwel Wang

Emission
Lewvel Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)
47.06 24.00 6.94 Average
43.10 54.00 10.50 Awerage
45,992 54.00 T7.01 Awverage
4e, 52 54,00 T.48 Average
50.01 54.00 3.9% Average

RPemarks: 1.

Emission Level=

Antenna Factor + Cabhle Loss +

Reading.

Z. The emission levels that are Z0dB helow the ocfficial
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freq
(MH=z )
1l 10&Z.1&0
2 15%4.7Z0
3 1804.7EZ0
4 2128, %&0

RPemarks: 1.

AfC Chamber Data no. 11
3m  3115(3775) ant. pol. : VERTICAL
FCoZ PART-15C (1e-AV)
E44464 Z267C/50% OJarwel Wang
CE1101
120vVac/60H=Z
TEZ41ZMH=z (B0Z.11qg)
Ant. (Cakle Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBuwv) (dBEpv/m) (dBEpv/m) (dE)
24,489 4,31 13.8:2 42,62 54,00 11.38  Average
26.10 5.12 14,58 4a.80 54.00 T.20 Awverage
26,920 5.88 11.18 44,95 54.00 9.04 Average
27.82 .02 16.39 50.23 54,00 3.77  Awverage
Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z20dE kelow the official

limit are not reported.

AUDIX Technology Corporation
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802.11g, Transmit, Frequency 2437TMHz

gite no. A/C Chamber

Dis. / Ant. Zm 2115 (3773)
Limit FCC PART-15C (13-PK)
Env. / Ins. E4446a Z67°/50%

EUT CE1101

Fower Rating 120Vac/ é0H=

Test Mode TEZ437MH=z (BOZ.11q)

FCC ID: ZOBCB1101

Data no. HE =
Ant. pol. HORIZONTAL

Page 52 of 174

OJarwel Wang

rk

ant. Cable Emission

Freg Factor Loss FReading Lewvel Limits Margin Rema

(MH=) (dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)
1 106Z2.160 Z24.49% 4,31 Z5.44 54.24 74.00 12.76 Peak
2 13Z2Z.560 Z25.ZZ 4.20 Z21.04 51.1%7 74.00 ZZ.83 Peak
3 1522.780 Ze.10 .14 13.39 51,63 74,00 Z2.37 Peak
4 1804.72Z0 Z6.590 6.88 Z23.Z28 57.06 74.00 16.54 Peak
5 Z1Z8B.%s0 Z27.8EZ .02 Z4.64 58.49 74,00 15.51 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB helow the ocfficial

limit are not reported.

Data no. HE
Ant. pol. HORTZ20ONTAL

OJarwel Wang

rk

gite no. AT Chamber
Dis. / aAnt. am 3115(3775)
Limit FCOC PART-15C (15-AV)
Env. / Ins. Ed4446n 2670 /50%
EUT CE1101
Power Rating 120vVac/60HZ
Test Mode TEZ437MH=z (B0Z.11qg)
Ant. Cahle
Fredq. Factor Loss FReading
(MHz (dB/m) (dB) (dEnv)
1 2120.840 30,48 7.35 709

Emis=sion

Lewvel Limits Margin Rema
(dBEpV/m) (dBpV/m) (dE)

45.61 a4.00 8.3% Peak

Remarks: 1. BEmission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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S8ite no. AfC Chamber Data no. 5
Dis. / Ant. am 3115(3775) Ant. pol. VERTICATL
Limit FCoZ PART-15C (1E-PE)
Env. / Ins. E4446a 260 /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0Vac/60HE
Test Mode TEZ437MH=z (B0Z.11qg)
Ant. Cabkle Emission
Freg Factor Loss FReading Level Limits Margin Remark
(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 1065.52Z0 24.492 4,32 21.37 50.18 74.00 Z3.8Z Peak
2 13ZZ.560 2Z5.Z2Z 4.20 1%9.74 49.85 74.00 z4.15 Peak
3 15%4.7Z0 Z6.10 6.12 21.71 53.93 74.00 z0.07 Peak
4 1804.7Z0 Z6.20 6.88 18.3% 5z.10 74.00 z1.%0 Peak
5 EZ1ZB.960 Z27.8Z 65.02 Z23.51 57.36 74.00 16.64 Peak
Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.
Site no. &/ Chambher Data no. =)
Dis. / aAnt. am 3115(3775) Ant. pol. VERTICAL
Limit FCoC PART-15C (1e-AV)
Env. / Ins. E44464 Z67C /50% OJarweil Wang
EUT CE1101
Power Rating 120Vac/60Hz
Test Mode TEXZ437MH= (B0Z.11qg)
Ant. Cable Emi=s=ion
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MH=z) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV/m) (dE)
1 3186.880 30.48 7035 g.57 46.40 54.00 7.60 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB helow the ocfficial
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Envwv.
EUT
Power Rating

Test Mode

/ Ins.

AT Chamber

Sm 3115 (37757

FOO BART-15C {1@-2V)
Ed4d4den 260 F50%
CE1101

1Z0Vac/ 60Hz
TXZ43TMHZ (802 . 11q)

FCC ID: ZOBCB1101  Page 54 of 174

1=z
HORIZONTAL

OJarwel Wang

Margin Remark

Ant. Cable

Factor Loss FReading

(dB/m) (dB) (dBuwv)
0o Z4.49%9 4,31 17.5%
0o Z5.2Z 4.20 15.11
0 Z&.10 .14 14.51
0 Z6.%0 6.88 16.37
0o Z7.8:& 6.02 18.79

Data no.

Ant. pol.
Emlssion
Level Limits
(dBEpV/m) (dBpv/m)
4a. 37 54.00
45 .22 54.00
46,75 54.00
50.15 54.00
S0, &3 24,00

(dE)

T.63 Awverage
2.78 Awverage
T.25 Awverage
3.85 Awverage
3.37 Awverage

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss +

Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.
S8ite no. A/C Chamber Data no. 11
Dis. / Ant. am 3115(3775) Ant. pol. VERTICATL
Limit FCoC PART-15C (1e-AV)
Env. / Ins. E4446a 260 /50% OJarwel Wang
EUT CE1101
Fower Rating 120vac/ é0Hz
Test Mode TEZ437MH=z (B0Z.11qg)
Ant, Cable Emiz=ion
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 10k5.3532Z0 Z4.473 4,32 14.44 43,23 54,00 10.75 Average
2 13Z22.5380 Z5.Z2Z2 4,20 12.73 4z .85 54.00 11.16 Awerage
3 15924.72Z0 Z6.10 5.12 14,58 45,80 54.00 T.20 Awverage
4 1304.7Z0 Ze.%0 .88 13.38 47,36 s4.,00 f.64  Average
5 Z2128B.%e0 Z7.8Z 5.02 16.18 50.0z2 54.00 3.98 Average

RPemarks: 1.
.

Emission Level=

limit are not reported.

Antenna Factor + Cable Loss
The emission lewvels that are Z0d4dE below the

+ Reading.
offizial

AUDIX Technology Corporation
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802.11g, Transmit, Frequency 2462MHz

Site no. A/C Chamber Data no. H =
Dis. / Ant. ;o 3m 3113(3773) Ant. pol. : HORIZONTAL
Timit : FCC PART-15¢C (1G-PE)
Env. / Ins. : E444¢a 26°C/50% OJarwel Wang
EUT : CE1101
FPower Rating : 120Vac/60Hz=
Test Mode : TEZ48EMH=z (B0Z.11qg)
Ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MH=) (dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)

1 10sZ2.180 24,473 4,31 Z4.79 53.59 74.00 zZ0.41 Peak -
Z  1330.%80 Z25.ZZ 4.93 Z21.40 51.54 74.00 ZZ.446 Peak
3 1524.720 Z6.10 6.12 1%.66 31.88 74.00 ZZ.12 Peak
4 1801.380 Z6.%20 6,92  Z20.87 54.49% 74.00 1%2.51 Peak
S Z128.9%80 =7.8z e.02 24.35 S8.z0 74,00 15.80 Peak

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0d4E below the officzial
limit are not reported.

gite no. t ASC Chamber Data no. I
Dis. / Ant. : 3m 3115(3775) Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C (1e-AWV)
Env. / Ins. : B4446a 2670 /50% OJarwel Wang
EUT : CB1101
Power Rating : 1Z0Vac/60Hz
Test Mode : THEZ48ZMH=z (B0Z.11qg)
Ant. Cable Emission
Freq- Factor Loss Reading Lewvel Limits Margin Remark

(MHz) (dE/m) (dE) (dBpv) (dEp¥V/m) (dEpV/m) (dE)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



A2 Chamber

3m 3115(3775)

FOC PART-15C (1G-PE)
E4446a 26°C /50%
CE1101

1Z0vac/60Hz
TEZ46ZMH=z (802 . 11qg)

FCC ID: ZOBCB1101  Page 56 of 174

5
VERTICAL

OJarwel Wang

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq
(MHz)
1 1l0eZ.16
2 15%24.7Z
3 1804.7Z
4 2128, %6

Ant. Cable

Factor Loss Reading

(dE/m) (dE} ({dEpWV)
0 Z4.4%9 4.31 21.41
0o Ze.10 6,12 Z2z.03
0 Z6.5%0 5.88 16.35
o Z7.8:Z 6.02 Z24.64

Data no.

Ant, pol.
Emlission
Lewvel Limits
(dBEpV/m) (dBpV/m)
S0.21 74.00
54,25 74,00
50.73 74.00
58.49 74.00

RPemarks: 1.

Emission Level=

Antenna Factor + Cabhle Loss +

Margin Remark

idE)

23.79 Peak

12.75 Peak

23.EZ7 Peak

15.531 Peak
Reading.

2. The emission levels that are Z0dBE helow the official
limit are not reported.
Site no. &/ Chamber Data no. =
Di=s. / Ant. am 2115 (3775) Ant, pol. VERTICAL
Limit FCC PART-15C (1E-AWV)
Env. / Ins. E44464 Z267C/50% OJarwel Wang
EUT CE1101
Fower Rating 120Vac/ é0H=
Test Mode TEZ46ZMH=z (BOZ.11q)
Ant. Cahkle Emission
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dEpW/m) (dBpV/m) (dE}
1l 3190.240 30.48 .35 2.71 45,53 54,00 T.47 FPeak

Pemarks: 1.
zZ.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE bhelow the ocfficial

limit are not reported.

AUDIX Technology Corporation
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8ite no. A/ Chamber Data no. 1z
Di=s. / Ant. am 2115 (3775) Ant, pol. HORIZONTAL
Limit FCC PART-150C (1@-AWV)
Env. / Ins. E44464 Z6°C/50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TXZ4EEZMH= (B0Z, 11g)
int. Cakle Emission
Freg Factor Loss FReading Level Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dEpW/m) (dBpV/m) (dE}
1 106Z.160 24,472 4.31 18.04 46.86 24.00 T.14 Awverage
2 1330.%960 Z25.ZZ 4,933 16.Z26 45.40 54.00 T.60 Awverage
3 1524.7Z0 Z6.10 6.12 13.5Z 45.74 24.00 8.26 Awverage
4 1801.3e0 Za&.%0 .92 14.17 47,99 54.00 6.01 Average
5 EZ1Z8B.%960 Z27.8Z 6.02 16.63 50.47 54.00 3.53 Awverage
Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z20dE kelow the official
limit are not reported.
S8ite no. AfC Chamber Data no. 11
Dis. / aAnt. am 3115(3775) Ant. pol. VERTICAL
Limit FCoZ PART-15C (1e-AV)
Env. / Ins. E4446a Z67° /50% OJarwel Wang
EUT CE1101
Power Rating 120Va=/60HZ
Test Mode TEZ46ZMH=z (B0Z.11qg)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV¥/m) (dE)
1 1062.160 24,479 4.31 15.Za 44 .06 24.00 9.594 Average
2 15%4.7Z0 Z&.10 5.12 14.56 45.78 54.00 T.22 Awverage
3 1804.72Z0 Z6.290 6.88 10.01 43.7%2 54.00 10.21  Awverage
4 Z1ZB.960 Z27.8Z 65.02 16.54 50.39%9 54.00 3.62 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z.

The emission levels that are Z0dE bhelow the ocfficial

limit are not reported.

AUDIX Technology Corporation
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802.119g, Receive, Frequency 2437TMHz

FCC ID: ZOBCB1101  Page 58 of 174

8ite no. A/ Chamber Data no. 4
Di=s. / Ant. am 2115 (3775) Ant, pol. HORIZONTAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. E44464 Z6°C/50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode REXZ437MH= (B0Z,11qg)
int. Cakle Emission
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) ({dEpV) (dEpV/m) (dBEpVim) (dE)
1 1057.1Z0 Z4.44 4.31 Z8.60 57.35 74.00 1l6.685 Peak
2 1330.%960 Z25.ZZ 4,33 Z6.Z6 56.40 74.00 17.60 Peak
3 15929.760  Z6.10 6.14 Z0.84 53.10 74.00 zZz0.50 Peak
4 Z2132.3Z0 E7.84 .03 Z2.16 56,02 74,00 17.98 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are ZO0AE helow the official

limit are not reported.

Data no. : 3
Ant. pol. HORIZONTAL

OJarwel Wang

Site no. A2 Chamber
Dis. / Ant. 3m 2115 (3775
Timit FCO PART-15C (1G-AV)
Env. / Ins. E4446a 2670 /50%
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode REXZ437MH= (B0Z,11qg)
Ant. Cahle
Freq. Factor Loss Reading
(MHz (dB/m) (dB) (dEnv)
1 3193.240 30.48 T7.35 2.31

Emission

Lewvel Limits Margin Remark
(dBEpV/m) (dBpV/m) (dE)

45.14 54.00 7.86 FPeak

Remarks: 1. Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB helow the ocfficial

limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Envw.
EUT
Power Rating
Test Mode

/ Ins.

A0 Chamber

Zm 3115(3775)

FCOC PART-15C (15-PE)
E44464 Z67C /50%
CE1101

120Vac/60H=z
REZ437MH=z (B0Z.11qg)

FCC ID: ZOBCB1101  Page 59 of 174

1
VERTICAL

OJarwel Wang

Margin Remark

Freq.
(MH=z )
1 1057.1Z2
Z 159472
3 zZ1Z8.9%9a

Ant. Cable

Factor Loss Reading

(dB/m) (dB) (dBuwv)
0o Z4.44 4,31 ZZ.18
0 Ze.10 6.12 Z2.81
0o Z7.8:& 6.02 Z25.35

Data no.

Ant. pol.
Emlission
Lewvel Limits
(dBEpV/m) (dBpv/m)
50.923 74.00
55.03 74.00
59,80 74.00

(dBE}

£23.07 Peak
18.97 Peak
14.20 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.
Site no. A/ Chamber Data no. z
Dis. / Ant. am 2115 (3775) Ant, pol. VERTICAL
Limit FCC PART-150C (1@-AWV)
Env. / Ins. E44464 Z6°C/50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode REZ437MH=z (B0Z.11qg)
Ant. Cable Emission
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) {(dB) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1l 2184.780 230,42 7.33 11.z9 43,12 24,00 4,88 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation
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Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

A/ Chamber

Zm 2115 (3773)

FOC PART-15¢C (1G-AV)
E44464 267 /50%
CE1101

120Vac/60H=z
REZ437TMHz (802 . 11q)

FCC ID: ZOBCB1101  Page 60 of 174

g
HORIZONTAL

OJarwel Wang

Margin Remark

Ant., Cable

Factor Loss FReading

(dE/m) {(dB) ({dEpV)
0 Z4.44 4.31 Z21.51
0o 25.2Z& 4,33 19.88
0 Zs6.10 5.14 15.38
0o Z7.84 6.03 17.04

Data no.

Ant. pol.
Emlssion
Level Limits
(dBpv/m) (dBpv/m)
50.26 54.00
s50.0%z 54,00
47,62 54.00
50.91 54.00

(dE)

3.74 Average
3.98 Awverage
5.38 Awverage
3.0% Average

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 7
Dis. / Ant. am 3115(3775) Ant., pol. VERTICATL
Limit FCC PART-150C (1@-AWV)
Env. / Ins. E44464 267C /50% OJarwel Wang
EUT CE1101
Power Rating 120Vac/60HzZ
Test Mode REZ437MH=z (B0Z.11qg)
Ant. Cable Emlssion
Freq. Factor Loss FReading Level Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)
1l 1057.12Z0 Z4.44 4,31 14.69 43,44 24,00 10.36 Average
2 15%4.7Z0 Za.10 .12  15.47 47 .69 54.00 £.31 Awverage
3 El1Z8.9s0 Z27.8E 6.02 16.52 50.36 54.00 3.64 Average

Remarks: 1.
2.

Emission Level=

limit are not reported.

Antenna Factor + Cable Loss
The emission levels that are Z0d4B bhelow the

+ Reading.
official

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2412MHz

=

FCC ID: ZOBCB1101 Page 61 of 174

HORIZONTAL

OJarwel Wang

Site no. : A/C Chamber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Timit FOO PART-15¢C (1G-PE)
Env. / Ins. E4446s 2670 /50%
EUT CE1101
Fower Rating 120vas/ é0Hz
Test Mode TXZ241EZMH= (B0Z.11n-HTZ0)
Ant. Cahble Emis=sion
Freg Factor Loss FReading Lewvel Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m)
1l 1l0eZ.l1le0 24.49 4.31 E£9.48 58.E8 74.00
Z  13Z5.%E0 Z43.ZE 4,31 Z7.42 27,43 74.00
3 15%4.7E0 Za.10 A.12  E1.32 53.54 74.00
4 213E.3E0 Z27.84 6.023 E5.00 58.86 74.00

Remarks: 1. Emission Level=

Antenna Factor + Cabhle Losas +

rgin Remark
E)

72 Peak
45 Peak
45 Peak
.14 Peak
Reading.

Z. The emission levels that are Z0dB helow the official

limit are not reported.

7

HORTIZONTAL

OJarwel Wang

Ma
id

8ite no. A/C Chamber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Limit FCOC PART-15C (15-AV)
Env. / Ins. E44462 2670 /50%
EUT CE1101
Fower Rating 120vas/ é0Hz
Test Mode TEZ41Z2MH=z (802, 11n-HTZ0)
int. Cable Emizzion
Freq. Factor Loss FReading Lewvel Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m)
1l 2120.340 230,42 .34 2.73 46,03 24,00

rgin Remark
E)
.45 Peak

Remarks: 1. BEmission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emiszion lewvels that are Z20d4dE bhelow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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8ite no. A/ Chamber Data no. 5
Di=s. / Ant. am 2115 (3775) Ant, pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. E44464 Z6°C/50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TXZ2437MH= (802 .11n-HT=0)
int. Cakle Emission
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) ({dEpV) (dEpV/m) (dBEpVim) (dE)
1 1065.5Z20 Z24.4% 4,32 Z1.65 50.4¢6 74.00 z3.34 Peak
2 15%4.7Z0 Z&.10 65.12 ZZ.03 54.25 74.00 12.75 Peak
3 1804.72Z0 Z6.290 6.88 19.17 52.95 74.00 Z1.05 Peak
4 Z2132.3Z0 E7.84 .03 Z23.86 57,72 74,00 16.28 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emiszion lewvels that are Z0dE bhelow the official
limit are not reported.
Site no. A/ Chamber Data no. 2
Dis. / Ant. 3m 3115(3775) Ant. pol. VERTICAL
Limit FCOC PART-15C (15-AV)
Env. / Ins. E44464 Z67C /50% OJarweil Wang
EUT CE1101
Power Rating 120Vac/60HzZ
Test Mode TXZ437MH=z (802 .11n-HT=0)
Ant. (Cable Emli=s=sion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuwv) (dBEpv/m) (dBEpv/m) (dE)
1 3120.=240 30.48 T7.35 9.44 47 .26 54,00 5.74 Peak

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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Site no. A/C Chamber Data no. 1z
Dis. / Ant. 3m 3113(3773) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1E-AWV)
Env. / Ins. E44464 Z6°C/50% OJarwel Wang
EUT CE1101
Fower Rating 120vVac/ é0H=
Test Mode TEZ41Z2MH=z (802, 11n-HTZ0)
Ant. Cabkle Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 1062.160 24.473 4.31 Z1.ZZ2 50.0z 24.00 3.98 Awverage
2 13Z5.9Z0 Z5.ZZ 4,91 19.5Z 49,65 54.00 4,35 Awverage
3 15924.7Z0 Z6.10 6,12 13.88 46,10 24.00 T7.90 Awverage
4  Z13Z.3Z0 Z27.84 5.03 16.350 50.37 54.00 3.63 Awverage
Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. 11
Dis. / Ant. 3m 3113(3773) Ant. pol. VERTICAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E4446a 2672 /50% OJarwel Wang
EUT CE1101
Fower Rating 120vac/ é0Hz
Test Mode TXZ241EZMH= (B0Z.11n-HTZ0)
Ant, Cable Emission
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV¥/m) (dE)
1 10/5.52Z0 24.49% 4,32 1e.77 45.58 54.00 8.42 Awverage
2 1524.72Z0 Z&.10 6.12 15.85 4g.07v7 54.00 3.93 Awverage
3 1801.360 Z6.20 6,32 1z.00 45.82 24.00 2.18 Awverage
4 Z1ZB.960 Z27.8Z 5.02 15.76 49,60 54.00 4.40 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0d4E below the officzial

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



FCC ID: ZOBCB1101

802.11n-HT20, Transmit, Frequency: 2437MHz

Page 64 of 174

gite no. &/C Chamber Data no. B
Dis. / Ant. 3m F115(3775) Ant. pol. HORIZONTAL
Limit FZC PART-15C (13-FPK)
Env. / Ins. E4446a Z67° /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0Vac/60HE
Test Mode TEZ437MH=z (802 . 11n-HTZ0)
Ant, Cable Emisz=ion
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dEpV) (dEpV/m) (dBEpV/m) (dEBE)
1 106Z2.160 24,42 4.31 Z8.Z28 55.0%8 74.00 18.52 Peak
2 15924.7Z0 Z6.10 6.12 Z20.350 sz.7z 74.00 z1.28 Peak
3 1804.72Z0 Z&.90 5.88 Z1.21 54,599 74.00 1%.01 Peak
4 Z128B.960 Z27.8Z 6.02 Z24.35 58.80 74.00 15.2Z0 Peak
RBemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emis=zion levels that are Z0dE below the official
limit are not reported.
S8ite no. A/ Chamber Data no. 7
Dis. / Ant. 3m F115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1e-AV)
Env. / Ins=. E4446a 2677 /50% OJarwel Wang
EUT CE1101
Fower Rating 120vVac/ é0H=
Test Mode THXZ2437MH= (B0Z . 11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) {(dB) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 3186.880 30.48 735 2.85 46.68 24.00 T.32 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

The emission levels that are Z0dE bhelow the cfficial
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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8ite no. £/C Chamber Data no. 5
Dis. / Ant. 3m F115(3775) Ant. pol. VERTICAL
Limit FZC PART-15C (13-FPK)
Env. / Ins. E4446a Z67° /50% OJarwel Wang
EUT CE1101
Fower Rating 120vas/ é0Hz
Test Mode TXZ2437MH=z (B0Z . 11n-HTZ0)
Ant. (Cakle Emission
Freg Factor Loss Reading Lewvel Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuwv) (dBpW/m) (dBEpV/m) (dB)
1 10s5.5Z0 24,473 4,32 Z1.85 50.46 74,00 z23.54 Peak
2 15924.7Z0 Z&6.10 5.12 ZZ.03 54,25 74.00 13.75 FPeak
3 1804.7zZ0 Z6.%20 5.88 12.17 52,923 74,00 z21.05 Peak
4  Z132.3Z0 Z7.84 .03 Z3.86 57.72 74,00 16.28 Feak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are 20dE kelow the official
limit are not reported.
Site no. &/ Chambher Data no. =)
Dis. / Ant. 3m 3115(3779) Ant. pol. VERTICAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TXZ2437MH= (B0Z.11n-HTZ0)
Ant, Cable Emiz=ion
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) {(dB) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 3120.=240 30.48 T7.35 9.44 47 .26 54,00 5.74 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB helow the ocfficial
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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Site no. &/ Chambher Data no. 1z
Dis. / Ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCoZ PART-15C (1e-AV)
Env. / Ins. E4446a 260 /50% OJarwel Wang
EUT CE1101
Fower Rating 120vac/ é0Hz
Test Mode THXZ2437MH= (B0Z . 11n—-HTZ0)
Ant. Cabhle Emission
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 106Z2.160 Z24.49% 4,31 17.48 45,28 54.00 T.72 Awverage
2 15924.7Z0 Z6.10 6.12 11.47 43.86° 24.00 10.31 Awverage
3 1804.72Z0 Ze. %90 .88 13.0Z 45,80 54.00 T.20 Average
4 Z128B.960 Z27.8Z 6.02 16.80 50.44 54.00 3.56 Awverage
Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 2Z0dE kelow the official
limit are not reported.
Site no. &/ Chambher Data no. 11
Dis. / Ant. 3m 3115(3775) Ant. pol. VERTICAL
Limit FCoZ PART-15C (1e-AV)
Env. / Ins. E4446a 260 /50% OJarwel Wang
EUT CE1101
Fower Rating 120Vac/ é0H=
Test Mode TXZ2437MH= (B0Z.11n-HTZ0)
Ant. Cabkle Emission
Freg Factor Loss FReading Level Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dEpW/m) (dBpV/m) (dE}
1 1065.5Z20 Z24.4% 4,32 14.88 43,8673 24.00 10.31 Average
2 15%4.7Z0 Z&.10 5.12 14.48 45.70 54.00 7.30 Awverage
3 1804.72Z0 Z6.290 6.88 12.09 45.87 54.00 8.13 Awverage
4 Z132.3Z0 Z27.84 6.03 15.81 43,68 24.00 4,32 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Laoss + Reading.
2. The emission lewvels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



802.11n-HT20, Transmit, Frequency: 2462MHz

&
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HORTZONTAL

OJarwel Wang

Ma
id

gite no. : ASC Chamber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Limit F2Z PART-15C (13-FPEK)
Env. / Ins. E4446a 26T /50%
EUT CE1101
Fower Rating 120Vac/ é0H=
Test Mode TXZ246ZMH= (B0Z . 11n-HTZ0)
int. Cable Emizzion
Freg Factor Loss FReading Lewvel Limits
(MHz (dE/m) (dB) (dEpv) (dEpV¥/m) (dEpY/m)
1 10eZ.160 Z24.49 4.31 E£5.93 54,73 74.00
2 1325.9E0 Z25.Z2E 4.91 ZZ2.04 52.17 74.00
2 1394.,72Z0 Zs6.10 6,12  Z0.97 53.1% 74,00
4 1801.360 Za.%0 .92 E1.32 55.14 74.00
5 E2137.3e0 Z27.84 6.04 £4.41 58.E8 74.00

Remarks: 1. Emission Level=

Antenna Factor + Cabhle Loss +

rgin Remark
E)

Z7 Peak
823 Peak
21 Peak
85 Peak
72 Peak
Reading.

Z. The emission levels that are Z0dB helow the ocfficial

limit are not reported.

7

HORTZONTAL

OJarwel Wang

Margin Bemark

(dB)

gite no. A/C Chamhber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Limit FOC PART-15C (1G-AW)
Env. / Ins. Ed4446a 267 /50%
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ4eZMH=z (802, 11n—-HTZ0)
Ant. Cakle Emlission
Freqg. Factor Loss Reading Level Limits
(MHz (dB/fm) (dB) (dEnv) (dBEpV/m) (dBEpYim)
1l 2Z00.080 30,48 7.35 a.0o0 45,84 54.00

Remarks: 1. BEmission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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8ite no. A/ Chamber Data no. 5
Dis. / Ant. am 2115 (3775) Ant, pol. VERTICAL
Limit FOC PART-15C (1G-PE)
Env. / Ins. E44464 267C /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ4eZMH=z (802, 11n—-HTZ0)
Ant, Cable Emission
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MH=z) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV/m) (dE)
1 106Z2.160 24,42 4.31 Z2Z.0Z2 50.82 74.00 23.18 Peak
2 15924.7Z0 Z6.10 6,12 ZZ.3EZ 54.54 74.00 1%.46 Peak
3 1804.72Z0 Z&.90 5.88 18.04 51.8Z2 74.00 2Z.18 Peak
4 Z128B.960 Z27.8Z 6.02 23.05 56.920 74.00 17.10 Peak
RBemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. g
Dis. / Ant. Zm 2115 (3775 Ant, pol. VERTICAL
Limit FOC PART-150C (1G-AV)
Env. / Ins. E44464 267C /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ4eZMH=z (802, 11n—-HTZ0)
Ant. Cable Emi=s=ion
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 3197.440 30.48 733 9.48 47.31 24.00 56.689 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Laoss + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freq
(MH=z )
1l 10&Z.1&0
2 1325.9%20
3 1594720
4 1801.3&0
5 2137.360

Pemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +

FCC ID: ZOBCB1101

AfC Chamber

I 3115(3775)

FCOC PART-15C (l1z-AW)
E4446a Z67°/50%

CE1101

1z20Vae/60H=z
TEZ4eZMH=z (802, 11n—-HTZ0)

Data no. HE S
Ant. le. HORTZ0ONTAL

OJarwel Wang

Ant. Cabhle Emission

Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBuwv) (dBEpv/m) (dBEpv/m) (dE)

z24.489 4,31 17.35 46.15 24.00 7.85 Awverage
25.2%2 4,91 16.43 45.56 54.00 T.44  Average
Ze.10 6.12 15.40 47 .63 54.00 6.38 Average
26,530 6,32 16.Z0 50.01 24.00 3.9% Average
27.814 5.04 17,17 51.05 54.00 Z2.55 Awverage

Reading.

Z. The emiszion lewvels that are Z20d4dE bhelow the official
limit are not reported.

Page 69 of 174

Site no. A/C Chamber Data no. @ 11
Dis. / Ant. 3m 3113(3773) Ant. pol. VERTICAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TXZ46ZMH= (802 .11n-HT=0)
Ant. Cabhle Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 106Z2.160 24,42 4.31 14.74 43.55 54.00 10.45 Awverage
2 15924.7Z0 Z6.10 6,12 16.25 45.47 24.00 3.53 Awverage
3 1804.72Z0 Z&.90 5.88 972 43.50 54.00 10.50 Awerage
4 Z1zZ8B.%60 27.8Z 6.02 14.69 43.53 24.00 32.47 Awverage
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are ZO0AE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



802.11n-HT20, Recelve Frequency: 2437TMHz

8ite no. A/C Chamber Data no.
Dis. / Ant. am 3115(3775) Ant. pol.
Limit PO PART-15C (1l3-PK)
Env. / Ins. E4446a 2670 /50%
EUT CE1101
Power Rating 120Vac/60H=z
Test Mode RXZ437MH= (802 .11n-HT=0)
Ant. Cakle Emlission
Freqg. Factor Loss Reading Level Limits
(MHz (dB/m) (dB) (dEnv) (dBEpV/m) (dBEpY/m)
1 106E.1s0 24.49 4.31 E8B.36 57.16 74.00
2 15924 .7E0 Za&.10 6.12 19.80 52,02 74.00
3 E1Z8.%:0 Z7.8E 6.02 Z1.86 25.71 74.00

Remarks: 1. BEmission Level=

FCC ID: ZOBCB1101  Page 70 of 174

4
HORIZONTAL

OJarwel Wang

Margin Bemark

(dB)

16.84 Peak
£21.98 Peak
18.23 Peak

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Site no. A/7 Chamber Data no.
Dis. / Ant. 3m 3115 (3775} Ant. pol.
Limit FCC PART-13C (1G-AV)
Env. / Ins. E4446a 2670 /50%
EUT CE1101
Fower Rating 120vac/ é0Hz
Test Mode RXZ437MH= (B0Z.11n-HTZ0)
Ant. Cahble Emission
Freq. Factor Loss FReading Lewvel Limits
(MHz) (dE/m) (dB) ({dEpV) (dEpv/m) (dEpvim)
1 21232.Z40 230,42 .34 9.57% 47,42 24,00

Remarks: 1. Emission Level=

3
HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no.
Dis. / aAnt.
Limit
Envw.
EUT
Power Rating

Test Mode

/ Ins.

FCC ID: ZOBCB1101

Data no. HE
Ant. le. VERTICAT

A/C Chamber

Jm 3115(3775)

FCOC PART-15C (13-PE)
Ed446a 2670 /50%

CE1101

1Z0Vacz/60Hz

RXZ437MH= (B0Z.11n-HTZ0)

OJarwel Wang

Ant, Cable Emisz=ion
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 106Z2.160 Z24.49% 4,31 ZZ2.30 51.10 74.00 ZZ.50 Peak
2 15924.7Z0 Z&.10 6,12 22,99 55.21 74.00 18.79 Peak
3 EZ1Zm.Rel0 Z7.8Z2 6.02 Za.11 59,94 74.00 14.04 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are ZO0AE helow the official
limit are not reported.

Page 71 of 174

gite no.
Dis. / Ant.
Limit
Envw.
EUT
Power Rating

Test Mode

/ Ins.

Fredqg.
(MHz)

RPemarks: 1.

Data no. HE
Ant. pol. VERTICAT

AfT Chamber

Im 3115(3775)

FCOC PART-15C (13-AW)
Ed446a 2670 /50%

CE1101

120Vac/ 60H=

RXZ437MH= (B0Z.11n-HTZ0)

OJarweil Wang

Ant, Cable Emisz=ion

Factor Loss FReading Lewvel Limits Margin Remark
(dB/m) (dB) (dBpV)  (dBp¥/m) (dBpVim) (dE)

30.48 .35 10.63 49.4¢6 24.00 3.54 Peak

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



gite no. : ASC Chamber Data no.
Dis. / Ant. : Sm 3115(3775) int. pol.
Limit : FCC PART-15C (1z-AWV)
Env. / In=s. : E44463 267C/50%
EUT + CE1101
FPower Rating : 120Vac/60Hz=
Test Mode : REZ437MH=z (802, 11n-HTZ0)
Ant. Cakle Emlission
Freq. Factor Loss Reading Lewvel Limits

(MHzZ) (dB/m) (dB) (dBuwv) (dBp¥/m)  (dBpvim)

1 106Z.160 Z24.42 4.31 1%.88 43.62 24.00
Z  15%24.7Z0 EZs.10 .12 14.36 4e.58 54.00
3 Z1Z8.%80 Z27.3Z g.02 14.54 45.78 a4.00

FCC ID: ZOBCB1101 Page 72 of 174

=i
HORIZONTAL

OJarwel Wang

Margin Remark
i(dE}
5.31 Awverage
T.42  Awverage
3.22 Awverage _

Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 2Z0dE kelow the official

limit are not reported.

Site no. : A/ Chamber Data no.
Dis. / Ant. : 3m 3115(3775) Ant. pol.
Limit ;o FOC PART-15C (1le-AV)
Env. / Ins. : B444ga Z&°C/50%
EUT : CE1101
Fower Rating : 12Z0Vac/60Hz
Test Mode : REE43TMH=z (B0Z.11n-HTZ0)
Ant. Cable Emission
Freq- Factor Loss Reading Lewvel Limits

(MHz (dB/fm) (dB) (dEnv) (dBEpV/m) (dBEpYim)

1 10sZ2.180 24,473 4,31 1&.08 44,89 54.00
Z 1524.7Z0 Ze.10 g.12 16.47 48,62 a4.00
3 Z128.%80 =7.8:z e.02 17.18 51.0z 24,00

7
VERTICAL

OJarwel Wang

Margin Remark
(dB)
9.12 Awverage
3.31 Awverage
2.98 Awverage

Remarks: 1. Emission Level= Antenna Factor + Cable Laoss + Reading.
2. The emission lewvels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



802.11n-HT40, Transmit, Frequency: 2422MHz

&
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HORIZONTAL

OJarwel Wang

Ma
(d

Site no. : A/ Chamber Data no.
Dis. / Ant. 3m 3115 (3775} Ant. pol.
Limit FCOC PART-15C (15-PE)
Env. / Ins. E4446a 2670 /50%
EUT CE1101
Fower Rating 120vas/ é0Hz
Test Mode THZ24ZEMH=z (B0Z . 11n-HT40)
Ant. Cable Emlssion
Freg Factor Loss FReading Level Limits
(MHzZ) (dB/m) (dB) (dBuwv) (dBEpYim)  (dBpvim)
1l 10eE.1e0 Z24.49 4,31 Ze.29 55.659 74,00
2 1330.%60 Z25.Z2F 4.93 E£3.49 53.63 74.00
3 153%24.7EZ0 Za.10 6,12 Z1.83 24,07 74.00
4 1801.3e0 Z5.%50 6. 22 23,47 37.29 74,00
5 E1Z8.9:0 Z27.8E 6.02 E£5.18 59,03 74.00

Remarks: 1. Emission Level=

Antenna Factor + Cabhle Loss +

rgin Remark
E)

31 FPeak
37 Peak
23 Peak
71 Peak
97 Peak
Reading.

Z. The emission levels that are Z0dB helow the ocfficial

limit are not reported.

7

HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

Site no. A/C Chamber Data no.
Di=s. / Ant. 3m 3115(3775) Ant. pol.
Limit FOC PART-150C (1G-AV)
Env. / Ins. E44464 26T /50%
EUT CE1101
Power Rating 120Va=/60HZ
Test Mode TEZ4ZZMH=z (802 . 11n-HT40)
Ant. Cable Emlssion
Freq. Factor Loss FReading Level Limits
(MHz) (dE/m) (dB) ({dEpV) (dEpv/m) (dEpvim)
1 219232.480 30,42 7.345 2.48 46,31 54.00

Remarks: 1. Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB helow the ocfficial

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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S8ite no. A/C Chamber Data no. 5
Dis. / Ant. 3m 3115(3779) Ant. pol. VERTICAL
Limit FZC PART-15C (13-FPK)
Env. / Ins. E4446a Z67° /50% OJarwel Wang
EUT CE1101
Fower Rating 120vas/ é0Hz
Test Mode THZ24ZEMH=z (B0Z . 11n-HT40)
Ant. Cabkle Emission
Freg Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuwv) (dBEpv/m) (dBEpv/m) (dE)
1 10sZ.1e0 24,473 4,31 ZZ.88 51.4%8 74,00 ZZ.5Z Peak
2 11959.9%Z0 Z4.8B8 4.5% 19.38 48.85 T74.00 25.15 Peak
3 1330.%9&0 Z5.Z22 4.93 Z0.45 50.5%9 74.00 £23.41 Peak
4 1524.7Z0 Ze.10 g.12  Z23.EZZ 55.44 74,00 18.56 FPeak
5 1804.72Z0 Z&6.°%90 .88 Z0.8& 54,64 74.00 13.36 FPeak
5 2128.59360 Z27.8:2 5.02 Z4.32 58.17 74,00 15.82 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Laoss + Reading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. g
Dis. / Ant. 3m 3113(3773) Ant. pol. VERTICAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ4ZZMH=z (802, 11n—-HT40)
Ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuwv) (dBEpv/m) (dBEpv/m) (dE)
1 318s.8830 30.48 T.35 9.33 47 .16 54.00 5.84 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation
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Site no. A/C Chamber Data no. 1z
Dis. / Ant. 3m 3113(3773) Ant. pol. HORIZONTAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
Power Rating 120Vac/60HzZ
Test Mode TEZ4ZZMH=z (802, 11n—-HT40)
Ant. Cable Emi=s=ion
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 1062.160 24,479 4.31 19.76 49.57 24.00 3.43 Awverage
Z  1330.%80 Z5.ZZ 4,93 16.76 4e,20 54,00 T.10 Awverage
3 1524.72Z0 Z6.10 6.12 15.80 4g.03 54.00 3.97 Average
4 1801.360 Z6.20 6,32 16.Z8 50.10 24.00 3.20 Awverage
5 EZ1ZB.960 Z27.8Z .02 17.38 51.2%2 54.00 Z.78 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.
Site no. A/C Chamber Data no. 11
Dis. / Ant. 3m 3113(3773) Ant. pol. VERTICAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ4ZZMH=z (802, 11n—-HT40)
int. Cakle Emission
Freg Factor Loss FReading Level Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)
1 10sZ.1e0 24,473 4,31 16.88 45.4%8 54,00 B.532 Awverage
2 1199.92Z0 Z24.88 4.55% 12.79 4z .26 54.00 11.74  Awverage
3 1330.%60 25.Z2Z 4,233 13.33 43.48 24.00 10.32 Average
4 15%4.72Z0 Z&.10 65.12 16.03 483,26 54.00 5.74  Awverage
5 1804.7Z0 Z6.%0 6.88 1Z.668 46.45 24.00 T.96 Awverage
5 Z1Z8.%80 Z27.82 65.02 16.37 50.21 54.00 3.79  Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE kelow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



802.11n-HT40, Transmlt Frequency: 2437MHz

&
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HORIZONTAL

OJarwel Wang

Ma
id

8ite no. A/C Chamber Data no.
Dis. / Ant. am 3115(3775) Ant. pol.
Limit PO PART-15C (15-PEK)
Env. / Ins. E4446a 2670 /50%
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ437MH=z (802, 11n—-HT40)
Ant. Cable Emls=sion
Freg Factor Loss FReading Lewvel Limits
(MHzZ) (dB/m) (dB) (dBuv) (dBpv/m) (dBpvim)
1 106zZ.160 24.49 4.31 Ze&.61 55.41 74.00
2 1334.3E0 Z25.27 4.94 F1.18 51.3% 74.00
3 1e032.120 Za.10 6.18 E1.61 53.8%3 74.00
4 1801.3e0 Z&.920 6,592 Z3.07 S&a.89 74.00
5 E2132.3E0 27.84 A.03 E£3.89 57.75 74.00

Remarks: 1. Emission Level=

Antenna Factor + Cabhle Loss +

rgin Remark
E)

3% Peak
61 Peak
11 Peak
11 FPeak
Z5 Peak
Reading.

Z. The emission levels that are Z0dE below the official

limit are not reported.

7

HORTZONTAL

OJarwel Wang

Margin Remark

(dB)

gite no. A/C Chamhber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Limit FOC PART-15C (1G-AV)
Env. / Ins. Ed4446a 267 /50%
EUT CE1101
Power Rating 120Vac/60HzZ
Test Mode TEZ437MH=z (802, 11n—-HT40)
Ant. Cakle Emlssion
Freq. Factor Loss Reading Lewvel Limits
(MHz (dB/m) (dB) (dEnv) (dBEpV/m) (dBEpY/m)
1l 32186.880 30.48 7.35 a.23 45,06 54.00

Remarks: 1. Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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8ite no. £/C Chamber Data no. 5
Dis. / Ant. 3m 3115(3775) Ant. pol. VERTICAL
Limit FCoZ PART-15C (1E-PE)
Env. / Ins. E4446a 260 /50% OJarwel Wang
EUT CE1101
Fower Rating 120Vac/ é0H=
Test Mode TXZ2437MH= (B0Z . 11n-HT40)
Ant, Cable Emission
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV¥/m) (dE)
1 106Z2.160 24.47% 4.31 Z3.00 51.80 74.00 ZZ2.2Z0 Peak
Z 1593.760 Z&.10 6.14 Z£3.09 55.33 74.00 18.87 Peak
3 1801.3&0 Ze.20 5,92 18B.357 5z.39 74,00 zZ1.61 Peak
4 Z1ZB.960 Z27.8Z 65.02 Z25.11 58.96 74.00 15.04 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE kelow the official
limit are not reported.
Site no. A/C Chamber Data no. 8
Dis. / Ant. 3m 3113(3773) Ant. pol. VERTICAL
Timit FOO PART-150C (1G-2V)
Env. / Ins. E44464 267 /50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ437MH=z (802, 11n—-HT40)
Ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)
1 3123.480 30,48 T.35 9.52 47,35 s4.,00 5.65 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE kelow the official

limit are not reported.

AUDIX Technology Corporation
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gite no. AFC Chamber Data no. 1z
Dis. / Ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCoZ PART-15C (1e-AV)
Env. / Ins=. E4446a 2677 /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0Vac/60HE
Test Mode TEZ437MH=z (802 . 11n-HT40)
Ant. Cable Emi=s=ion
Freg Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) {(dB) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 106Z.160 24,472 4.31 18.78 47,36 24.00 6.44 Average
2 1334.3Z0 Z25.ZE7 4,34 16.10 45.30 54.00 7.70 Awverage
3 1e03.12Z0 Z6.10 6.18 14.37 47 .25 24.00 6.75 Average
4 1801.3e0 Za&.%0 .92 15.74 49,58 54.00 4,42 Average
5 EZ132.3Z0 Z27.84 6.03 15.27 49,14 54.00 4.86 Average
RBemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.
S8ite no. AfC Chamber Data no. 11
Dis. / aAnt. am 3115(3775) Ant. pol. VERTICAL
Limit FCoZ PART-15C (1e-AV)
Env. / Ins. E4446a Z67° /50% OJarwel Wang
EUT CE1101
Power Rating 120Va=/60HZ
Test Mode TEZ437MH=z (802, 11n—-HT40)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV¥/m) (dE)
1 1062.160 24,479 4.31 16.46 45.27 24.00 2.74 Average
2 159%.740 Z&.10 .14 14,56 45.80 54.00 T.20 Awverage
3 1801.360 Z&.50 6,92 1Z.Z20 46.02 54.00 T.98 Average
4 Z1ZB.960 Z27.8Z .02 16.47 50.31 54.00 3.6% Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 2Z0dE kelow the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT40, Transmit, Frequency: 2452MHz
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HORIZONTAL

OJarwel Wang

Ma
id

Site no. : ASC Chamber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Limit FOC PART-15C (1G-PE)
Env. / Ins. E4446a 2670 /50%
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TEZ45ZMH=z (802, 11n—-HT40)
Ant. Cakle Emlission
Freg Factor Loss Reading Lewvel Limits
(MHz (dB/fm) (dB) (dEnv) (dBEpV/m) (dBEpYim)
1 1065.5E0 24.49 4 .32 E6.595 55.76 74.00
2 13EE.a6D0 Z5.Z2E 4,30 ZZ2.67 Sz.78 74.00
2 15399.7e0 Zs5.10 .14 Z1.a60 53.84 74,00
4 1804.7E0 Z2&.320 6.88 E£3.10 Se6.88 74.00
S E1Z8.%s0  Z27.8E 6.02 24,30 a8.1a2 74.00

Remarks: 1. BEmission Level=

Antenna Factor + Cable Loss +

rgin Remark
E)

Z4 Peak
ZZ Peak
.1la Peak
.12 Peak
253 Peak
Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

7

HORTZONTAL

OJarwel Wang

Margin Remark

(dE)

gite no. A/ Chamber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Timit FOO PART-150C (1G-2V)
Env. / Ins. E4446s 2670 /50%
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode TXZ245EZMH= (802 .11n-HT40)
Ant. Cable Emls=sion
Freq. Factor Loss FReading Lewvel Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m)
1l 2120.340 230,42 .34 9.1Z2 45,24 24,00

Remarks: 1. Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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8ite no. A/C Chamber Data no. 5
Dis. / Ant. am 3115(3775) Ant. pol. VERTICATL
Limit FCZ PART-15C (1E-PE)
Env. / Ins. E4446a 260 /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0Vac/60HE
Test Mode TEZ45Z2MH=z (802 . 11n-HT40)
Ant. Cabkle Emission
Freg Factor Loss Reading Lewvel Limits Margin Remark
(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 1065.52Z0 24.492 4,32 Z23.50 52.31 74.00 Z1.89 Peak
2 15924.7Z0 Z6.10 6,12 Z2.79 55.01 74.00 18.%2 Peak
3 1801.360 Z&.50 6,92 19.34 53.1¢6 74.00 z0.834 Peak
4 Z1zZ8B.%60 27.8Z 6.02 Z24.83 58.88 74.00 15.32 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 2Z0dE kelow the official
limit are not reported.
Site no. &/ Chambher Data no. =)
Dis. / Ant. 3m 3115(3775) Ant. pol. VERTICAL
Limit FCC PART-15C (1e-AV)
Env. / Ins. E4446a Z67° /50% OJarwel Wang
EUT CE1101
Power Rating 1Z0Vac/60HE
Test Mode TEZ45Z2MH=z (802, 11n-HT40)
Ant. Cable Emi=s=ion
Freq. Factor Loss FReading Lewvel Limits Margin Remark
(MHz) (dE/m) {(dB) ({dEpV) (dEp¥V/m) (dBEpVim) (dE)
1 3193.480 30.48 7.353 10.08 47,91 24.00 5.092 Peak
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0d4E below the officzial

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



A2 Chamber
3m
FOC PART-15C

Ed4446a 267 /50%

CE1101
1Z0vac/60Hz

3115(3775)

FCC ID: ZOBCB1101

TEZ45EMH=z (B0EZ.11n-HT40)

Ant. Cahle
Factor Loss

Page 81 of 174

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freq
(MH=z)
1l 10&5.3Z0
2 13ZE.5860
3 15959.7&0
4 1804.7Z20
5 E2128. 960

(dE/m) (dE)

24.45 4.3z
Z5.Z22 4,20
Ze.10 g.14
Z6.20 .38
Z7.82 6.02

RPemarks: 1.

Emission Level=

Data no. 1z
Ant. pol. HORIZONTAL
[(le-av7)
OJarwel Wang
Emission
Reading Lewvel Limits Margin Remark
(dBuv) (dEpV/m) (dEpV/m) (dE)
17.37 46,38 24.00 T.62 Average
15.6% 45.80 54.00 8.20 Awverage
14.03 46.27 54.00 T.73 Awverage
15.18 48,9246 54,00 .04 Average
15.54 492.78 54.00 4,22 Awverage
Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB helow the ocfficial
limit are not reported.

gite no.
Dis. / aAnt.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

A/C Chamhber
3m
FOZ PART-15C

Edd46a 287 /50%

CE1101
1Z0Vac/ 60Hz

3115(3775)

TEXZ45ZMH= (B0Z.11n-HT40)

RPemarks: 1.

Ant. Cahle
Factor Loss

(dE/m) (dE)

24,493 4,38
26.10 A.1Z2
26.50 6. 92
27.82 6,02

Emission Level=

Data no. 11
Ant. pol. VERTICAL
[(1z-AV)
OJarwel Wang
Emission
Reading Lewvel Limits Margin Remark
(dBuv) (dEpV/m) (dEpV/m) (dE)
15.28 44.07% 24.00 9.91 Average
14.7% 4e. 98 54.00 T.02 Awverage
1Z.45 46.27 54.00 T.73 Awverage
16.34 50.18 24.00 3.82 Awverage
Antenna Factor + Cable Loss + Reading.
official

2. The emission lewvels that are Z0dE below the

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



FCC ID: ZOBCB1101

802.11n-HT40, Receive, Frequency: 2437MHz

gite no. :
Dis. / aAnt.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq
(MHz)
1 10eZ.1&0
2 1330.9&0
3 1594.7Z20
4  2128. 960

A/C Chamhber Data no. : 4

Zm 3115(3775) Ant. pol. : HORIZONTAL
F2Z PART-15C (13-FPEK)

E44464 Z67C /50% OJarweil Wang
CBE1101

1Z0Vac/ 60Hz

RXZ2437MH=z (B802.11n-HT40)

Ant, Cable Emiz=ion
Factor Loss Reading Lewvel Limits Margin Remark
(dBE/m) (dB) (dBuv)  (dBpV¥/m) (dBpV/m) (dE)

Z4.49 4,31 ZB.83 57.43 74.00 16.57 Peak
253,22 4.93 21.88 s5z.0z 74.00 z21.98 Peak
Z6.10 6.12 Z21.11 33.33 74.00 Z0.87 Peak
Z7.82 .02 21.89 55.74 74.00 18.26 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE bhelow the official
limit are not reported.

Page 82 of 174

gite no.
Dis. / aAnt.
Limit

Env. / Ins.
EUT

Power Rating
Test Mode

Freq.
(MH=z )

A/C Chamhber Data no. : 3

Zm 3115(3775) Ant. pol. : HORIZONTAL
FOC PART-15C (1G-AV)

E4446a 2672 /50% OJarwel Wang
CE1101

1Z0vac/A0H=z

REZ437MH=z (B0Z.11n-HT40;

int. Cakle Emission
Factor Loss FReading Level Limits Margin Remark
(dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE kelow the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101

Site no. A/C Chamber Data no. = 1
Dis. / Ant. am 2115 (3775) Ant, pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. E44464 Z6°C/50% OJarwel Wang
EUT CE1101
FPower Rating 120vVac/60H=Z
Test Mode RXZ437MH= (802 .11n-HT40)
Ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MH=) (dE/m) (dB) (dBnv) (dBpYsm) (dBpVim) (dB)
1 10sZ.1e0 24,473 4,31 Z2.75 51.55 74,00 zZZ.45 Peak
2 15924.7Z0 Z&6.10 5.12 ZZ.70 54,92 74.00 13.08 FPeak
3 Z21Z8.9&0 Z7.8Z 5.02 Z5.67 59,52 74,00 14.48 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Laoss + Reading.

Z. The emiszion lewvels that are Z0d4dE bhelow the official
limit are not reported.

Page 83 of 174

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Fredqg.
(MHz)

RPemarks: 1.

AfT Chamber

I 3115(3775)

FCOC PART-15C (l1z-AW)
E4446a Z67°/50%

CE1101

1z20Vae/60H=z
RXZ437MH= (802 .11n-HT40)

Data no. HE
Ant. le. VERTICAT

OJarwel Wang

ant. Cable Emission

Factor Loss FReading Lewvel Limits Margin Remark
(dB/m) (dB) (dBpV)  (dBp¥/m) (dBEpVim) (dE)

30.48 .35 11.08 4g.91 54.00 5.0 Peak

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation
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Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freqg
(MHz)
1 10az.1a0
2 1330, %&0
3 1594.720
4 2128, %&0

FCC ID: ZOBCB1101

Data no. HE=
Ant. pol. HORIZONTAL

A2 Chamber

Zm 2115 (3773)

FOC PART-15C (1G-AW)
E4446a 26°C /50%

CE1101

1Z0vac/60Hz
RXZ437MH= (802 .11n-HT40)

OJarwel Wang

Ant. (Cakle Emission

Factor Loss Reading Lewvel Limits Margin Remark
(dB/m) (dB) {dEpwv) (dBEpv/m) (dEpV¥/m) (dBE)

24,49 4.31 Z1.Z22 50.03 54.00 3.97 Awverage
25,22 4,93 15.Z24 45,38 54,00 8.62 Awverage
26.10 5.12 14,72 45,24 54.00 T.06 Awverage
27.82 5.02 14.71 43.53 34.00 3.45 Awverage

Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emiszion lewvels that are Z0d4dE bhelow the official
limit are not reported.
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Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Data no. HE
Ant, pol. VERTICAL

A/ Chamher

3m  3115¢377531

FCC PART-15C (1E-AWV)
Ed4446a Z6°C/50%

CcB1101

120Vac/ 60H=
RXZ437MHz (802 .11n-HT40)

OJarwel Wang

Ant. Cable Emission

Freqg. Factor Loss Reading Level Limits Margin Remark

(MHz (dB/m) (dB) (dEnv) (dBEpv/m) (dEpV¥/m) (dBE)
1 106Z2.160 24,42 4.31 1s.53 45,33 54.00 8.67 Awverage
2 15924.7Z0 Z6.10 6,12 13.73 45,96 24.00 2.04 Awverage
3 EZ1ZB.960 Z27.8BZ 5.02 16.350 50.34 54.00 3.66 Average

Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 2Z0dE kelow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700



FCC ID: ZOBCB1101

3.6.3. Restricted Bands Measurement Results

Date of Test :

Jul. 27, 2011 Temperature

EUT :

CregleBook Humidity

Test Mode
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26C

50%

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

AUDIX

AUDIZ TECHNOLOGY Cotp. EMC Laboratory
Wo 3311, Tin-fia Tsun, Linkou Hsiang, Taipei
Couaty, TawanROC.  Post Code24443
TelH686-2-26092133 Fax +986-2-26090203

Emailtteme@iteme comiw

File: D:C1M1106 165 bout of band.EMI (8)

evel (dBuvim)
105
3
F-C PART-15C #16-PK}
/ T
1
02310 2334, 2358. 2382, 2406, 2430
Frequency (MHz)
gite no. : A/C Chamber Data no. : 2
Dis. / Ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-PK)
Env. / Ins. E44464 Z67C/50% OJarwel Wang
EUT C©B1101
Powsr Rating : 120Vac/60Hz
Test Mode TXZ412MHz (802.11h)
Ant. Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuw) (dBpU/m) (dBp¥/m) (dE)

1 2374.080 Z8.08 6.32 10.61 45.01 74.00 28.99 Peak

2 2390.040 ZB.10 6.34 9.16 43. 60 74.00 30.40 Peak

3 2413.440 2Z8.11 6.36 60.54 853.02 74.00 -Z1.0Z2 Peak

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX 2

AUDI¥ TECHNOLOGY Corp, EMC Laboratory
Heo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tripei
County, TawanROC.  FPost Code24443
Tel+886-2-26092133 Fax+326-2-26000303

Email com
Data: 3 File: D:'C 1M 1106165 b out of band.EMI (8)
Level {dBuVin)
o7
FCC PART-15C {1G-AY)
N riT
49 i )
L,

0

2310 2334, 8. 238 2406. 2430
Frequency (MHz)
gite no. 1 &/C Chamber Data no. 3
Dis. / ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E4446h 26°C/50% OJarwel Wang
EUT CE1101
Power Rating : 120Vac/&0Hz

Test Mode

TEZ412MHz (802, 11b)

Ant. Cable Emission
Freg. Factor Loss Reading Tevel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpW/m) (dBp¥/m) (dB)
1 2389.680 23.10 &.324 -0.1¢ 24.28 54.00 13.72 Average
2 238%0.040 28.10 &.34 -0.18 34.24 54.00 19.74 Average
3 Z410.080 Z8.11 6.36 57.22 91.69 54.00 -37.69 Average

Remarks: 1. Bmission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11b, Transmit, Channel: 01, Frequency: 2412MHz

AUDI¥ TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, TeiwaanROC.  Post Code2dd3
Tel+686-2-26092133 Fax-+386-2-26099303
Email Heme@ieme com.bw

AUDIX

File: D2'C 1M 1106165 b out of band.EMI (8)

CC PART-15C (4G-PK}

i 4B
53
1 2
95510 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
gite no. A/C Chamber Data no. : 1
Dis. / Ant. Im 3115(3775) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-FR)
Env. / Ins. E44464 Z6C/50% OJarwei Wang
EUT CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode TEZ41ZMHz (B0Z.11hk)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dE/m) (dB)  (dEpv) (dBpu/m) (dBp¥/m) (dB)
1 2357.040 28.06 6.29 11.53 45.89 74.00 28.11 Peak
2 2390.040 28.10 ©.34 10.29 44.73 T4.00 29.27 Peak
3 2409.840 z8.11 &.36 &£4.00 95.47 74.00 -Z24.47 Peak

Eemarks: 1. Emission Leve Antenna Factor + Cable Loss + Reading.

Z. Ths emission levels that ars Z0dB below the official
limit are not reported.

AUDIX

Data: 4

AUDI¥ TECHNOLOGY Corp, EMC Laboratory
Heo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tripei
County, TawanROC.  FPost Code24443
Tel+886-2-26092133 Fax+326-2-26000303

Email comtw

File: D:'C 1M 1106165 b out of band.EMI (8)

49
T
02310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. &/C Chamber Data no. : 4
Dis. / ant. 3m 3115(3775) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E4446h 26°C/50% OJarwel Wang
EUT CE1101
Power Rating : 120Vac/&0Hz
Test Mode TEZA1ZMH=z (802, 11b)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 2389.920 z3.10 .34 1.32 35.735 54.00 18.25 Average
2 238%0.040 28.10 .34 1.28 35.72 54.00 18.28 Average
3 2413.680 Z8.11 6.36 59.03 83.53 54.00 -39.53 Average

Remarks: 1.

Emission Leve

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation  Report

No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11b, Transmit, Channel: 11, Frequency: 2462MHz

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Tel+886-2-26092133  Fax+886-2-26099303

Email Heme@ieme com.bw

File: D2'C 1M 1106165 b out of band.EMI (8)

FCC PART-15C (1G-PK)
i \ 646
49 3
0 2450 2468, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. 1 /¢ Chamber Data no. [
Dis. / &nt. : 3m  3115(3773) Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-FR)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode i THZ46ZMHz (B0Z.11hb)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dE/m) (dB)  (dEpv) (dBpu/m) (dBp¥/m) (dB)
1 2461.120 28.17 6.42 60.21 54.80 74.00 -Z0.80 Peak
2 2483.600 2Z8.18 &. 45 8.17 42.81 T4.00 31.19 FPeak
3 Z2486.560 z8.18 &.43 10.6% 43.33 T4.00 28.67 Peak

Eemarks: 1. Emission Leve Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official

limit are not reported.

© 4UDI TECHHOLOGY Corp, EMC Laborstory
A U D IX Mo.53-11, Tinnfu Taun, Lin-kou Heiang, Taipei
Tel4836-2-26092133 Fax+636.2-26099303

Email com
Data: 7 File: D:'C 1M 1106165 b out of band.EMI (8)
o7
A FCC PART-15C {1G-AV}
sald 'Lvr’ IS 6B
3
0 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. 1 &/C Chamber Data na. : 7
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CE1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZAEZMHz (B0Z.11hb)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 Z4ez.5eé0 28.17 &.42  §6.44 51.03 54.00 -37.03 Average
2 Z483.400 28.18 &.45 -0.24 34.40 54.00 19.60 Average
3 Z483.920 28.18 6.45 -0.23 34.40 54.00 19.60 Average

Remarks: 1. Bmission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101

Date of Test : Jul. 27, 2011 Temperature

EUT : CregleBook Humidity :

Page 88 of 174

Test Mode : 802.11b, Transmit, Channel: 11, Frequency: 2462MHz

AUDIE TECHNOLOGY Corp. EMC Laboratory
’4 U D IX MWo.5311, Tin-fu Tsun, Lin-kou Hsiang, Taipe
County, Tawan ROC.  Past Cade 34443

Tel+826-2-26092133  Fax+886.2-26099303
Emailtteme@iteme. com tw

Data: 5 File: D:'C1M1106165 b'out of band.EMI (8}
Lewvel (dBuV/m)
a7 .
FCC PART-15C {16-PK)
4 3 648
49 3
0150 2466, 2482, 2498, 2514, 2530
Frequency (MHz}
#ite no. i A/C Chamber Data no. )
Dis. / Ant. : 3m 3115(3775) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CB1101
Powsr Rating : 120Vac/60Hz
Test Mode : THZ46ZMHz (80Z2.11k)
Ant. Cahle Emiszsion
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE) (dBuw) (dBpV/m) (dBpv/m) (dE)
1 Z4a3.120 Z8.17 6.42 59.08 93.65 74.00 -19.65 Peak
2 2483.600 Z8.18 .45 8.32 42.9¢ T4.00 31.04 Peak
3 23l3.1Z0 ZB.zé 6.4% 10.84% 45.5% T4.00 28.41 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX TECHNOLOGY Corp. EMC Laboratory
’4 U D IX o531, Tin-fu Tsun, Lin-ko Hsiwng, Taigei
Couaty, Tawan ROC.  PostCode 24443

Tel+826.2-26002133 Fax-+536-2-26095303
Fmail ttemc@tteme.com tw

Data: 8 File: D:'C 1TM1106 165 b'out of band.EMI (8}
Lewvel (dBuV/m)
a7
1
FCC PART-15C (1G-AV}
10 ! \Vﬂ \v 6B
2
D2=|5l.'l 2466. 2482, 2498, 2514, 2530
Frequency (MHz)
Site na. : &/C Chamber Data no. : 8
Dis. / Ant. : 3m 3115(3775) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : E44464 26°C/50% OJarwei Wang
EUT : CBllO01l
Power Rating : 120Vac/60Hz
Test Mode : TXZ4AZMHz (80Z.11h)
Ant. Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dBuv) (dBpV/m) (dBpW/m) (dB)
1 2463.52Z0 ze.17 .42 55.48 S0.02 54.00 -36.08 Average
Z Z24B3.600 28.18 6.45 -0.69 33.95 54.00 20.05 Awverage
3 Z24B83.760 Z8.18 6.45 -0.&7 33.96 54.00 20.04 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11g, Transmit, Channel: 01, Frequency: 2412MHz

AUDIE TECHMOLOGY Corp. EMC Laboratory
A U D IX Mo 5311, Tin-fu Tsun, Lin-kou Heiang, Taipei

County, Taiwan ROC Post Code:24443

Tel+826-2-26092133  Fax+886.2-26099303

Emailtteme@iteme. com tw

Data: 2 File: D:'C1M1106165''out of band.EMI (8}
Lewvel (dBuV/im)
100
CCPARTHSC (
2
50
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz}
Zite no. : A/C Chamber Data no. : 2
Dis. / Ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CB1101
Powsr Rating : 120Vac/60Hz
Test Mode : TXZ412MHz (802.11g)
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dEpv/m} (dBEpW/m) (dBE
1 238%.5%20 Z8.10 6.34 Z3.02 57.45 74.00 16.55 Peak
2 2390.040 Z8.10 ©.34 Z3.3% 57.78 T4.00 le.22 Peak
3 z414.040 2Z8.11 6.36 63.Z6 7.74 74.00 -23.74 Peak

Remarks: 1. Emission Leve

Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX TECHNOLOGY Corp. EMC Laboratory
’4 U D IX o531, Tin-fu Tsun, Lin-ko Hsiwng, Taigei
Couaty, Tawan ROC.  PostCode 24443

Tel+826.2-26002133 Fax-+536-2-26095303
Fmail ttemc@tteme.com tw

Data: 3 File: D:'C 1TM1106165'g'out of band.EMI (8}
o7 Lewvel (dBuV/m)

49
D2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
Site na. : &/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115(3775) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : E44464 26°C/50% OJarwei Wang
EUT : CB1101
Power Rating : lZ0Vac/é0Hz
Test Mode : TEZ412MHz (802.11g)
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dEB) (dBuv) (dBpV/m) (dBpW/m) (dB)
1 2383.5z0 zZg.10 .34 T.27 41.71 54.00 12.29 Average
Z 23%90.040 28.10 .34 7.53 41.97 54.00 12.03 Awverage
3 Z2410.680 28.11 6.36 53.45 B7.93 54.00 -33.93 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11g, Transmit, Channel: 01, Frequency: 2412MHz

AUDI¥ TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, TeiwaanROC.  Post Code2dd3
Tel+686-2-26092133 Fax-+386-2-26099303
Email Heme@ieme com.bw

File: D'C1M1106165'g'out of band.EMI (8)

15C {1G-PK}

50
95510 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
Zite na. 1 /¢ Chamber Data no. 1
Dis. / &nt. : 3m  3115(3775) Ant. pol. VERTICAL
Limit : FCC PART-15C (1G-FR)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode : TEZ412MHz(80Z.11g)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark

(MHz) (dE/m) (dB) (dEpv) (dBp¥/m) (dEpV/m) (dBE)

1 2389.920 Z8.10 6.34 19.33 53.77 74.00 20.23 Peak
2 2390.040 28.10 ©.34 19.59 54.03 T4.00 13.97 Peak
3 2414.880 z8.11 6.36 63.42 87.92 74.00 -Z23.%z Peak

Eemarks: 1. Emission Leve Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official

limit are not reported.

© 4UDI TECHHOLOGY Corp, EMC Laborstory
A U D IX Mo.53-11, Tinnfu Taun, Lin-kou Heiang, Taipei
Tel4836-2-26092133 Fax+636.2-26099303

Email comtw

Data: 4 File: D:'C 1M 1106165 out of band.EMI (8)
o7

49
1.
02310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. 1 &/C Chamber Data no. : 4
Dis. / ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit : FOC PART-15C [1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CEL1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZ412MHz (502, 11g)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 2389.920 z3.10 .34 6.37 40.81 54.00 12,15 Average
2 238%0.040 28.10 .34 & B85 41.09 54.00 12.%91 Average
3 2413.680 Z8.11 6.36 53.10 87.58 54.00 -33.58 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE helow the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

AUDI¥ TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, TeiwaanROC.  Post Code2dd3
Tel+686-2-26092133 Fax-+386-2-26099303

Email Heme@ieme com.bw

AUDIX

File: D'C1M1106165'g'out of band.EMI (8)

FCC PART-15C (1G-PK)
T, 6B
23
49
0 2450 2468, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. A/C Chamber Data no. [
Dis. / Ant. Im 3115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-FR)
Env. / Ins. E44464 Z6C/50% OJarwei Wang
EUT CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode TEZ462ZMHZ (802, 11g)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEpv) (dBp¥/m) (dEpV/m) (dBE)
1 2457.120 28.17 6.42 61.71 96.30 74.00 -ZZ.30 Peak
2 2483.600 2Z8.18 ©.45 Z0.22 54.8¢6 T4.00 19.14 FPeak
3 Z2484.560 z8.18 6.43 Zl.6% 56.27 T4.00 17.73 Peak

1.

Remarks:

Emission Leve

Antenna Factor + Cable Loss + Reading.

Z. Ths emission levels that ars Z0dB below the official
limit are not reported.

AUDIX 2

AUDI¥ TECHNOLOGY Corp, EMC Laboratory
Heo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tripei
County, TawanROC.  FPost Code24443
Tel+886-2-26092133 Fax+326-2-26000303

Email com.tw
Data: 7 File: D:'C 1M 1106165 out of band.EMI (8)
1
FCC PART-15C {1G-AV}
19 -6dB
3
0 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. &/C Chamber Data no. 7
Dis. / ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E4446h 26°C/50% OJarwel Wang
EUT CEL101
Power Rating : 120Vac/&0Hz
Test Mode TEZ46ZMHz (B0Z. 11g)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 24e3.120 28.17 .42 48.33 83.352 54.00 -2Z8.52 Average
2 Z483.400 28.18 &. 45 3.36 37.99 54.00 16.01 Average
3 Z483.680 28.18 6,45 3.19 37.82 54.00 16.18 Average

Emission Leve

Remarks: 1.
2. The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

AUDI¥ TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, TeiwaanROC.  Post Code2dd3
Tel+686-2-26092133 Fax-+386-2-26099303
Email Heme@ieme com.bw

File: D'C1M1106165'g'out of band.EMI (8)

FCC PART-15C (1G-PK)
o in -6dB
3
49
0 2450 2468, 2482, 2498, 2514, 2530
Frequency (MHz)
Zite na. A/C Chamber Data no. : §
Dis. / &nt. : 3m  3115(3773) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-FR)
Env. / Ins. E44464 Z6C/50% OJarwei Wang
EUT CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode TEZ462ZMHZ (802, 11g)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEpv) (dBp¥/m) (dEpV/m) (dBE)
1 2463.120 28.17 6.42 a&0.34 594.93 74.00 -20.93 Peak
2 2483.600 2Z8.18 &.45 18.89 53.53 T4.00 20.47 Peak
3 Z2484.560 z8.18 6.43 Zl.6% 56.27 T4.00 17.73 Peak

Emission Leve

Remarks: 1. Antenna Factor + Cable Loss +
Z. The emission levels that are Z0dB below the official

limit are not reported.

Reading.

AUDI¥ TECHNOLOGY Corp, EMC Laboratory
Heo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tripei
County, TawanROC.  FPost Code24443
Tel+886-2-26092133 Fax+326-2-26000303

AUDIX

Email com.tw
Data: 8 File: D:'C 1M 1106165 out of band.EMI (8)
1
FCC PART-15C {1G-AV}
19 -6dB
3
0 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. &/C Chamber Data no. 8
Dis. / ant. 3m 3115(3775) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E4446h 26°C/50% OJarwel Wang
EUT CEL101
Power Rating : 120Vac/&0Hz
Test Mode TEZ46ZMHz (B0Z. 11g)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 Z4ez.9eé0 28.17 &.42 49,62 24.21 54.00 -30.21 Average
2 Z483.400 28.18 &. 45 2.95 37.59 54.00 16.41 Average
3 Z483.680 28.18 6,45 Z.80 37.44 54.00 16.56 Average

Remarks: 1.

Emission Leve

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation

Report

No. EM-F1000700



Date of Test

EUT

Test Mode

AUDIX

FCC ID: ZOBCB1101  Page 93 of 174

: Jul. 27, 2011

Temperature 267C

CregleBook Humidity : 509

802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

AUDIX TECHNOLOGY Corp. EMC Laboratory
Wo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Couaty, Tawan ROC.  PostCode2dd3
Tel+686-2-26092133 Fax-+896-2-26090303
Emailtteme@iteme. com tw

Data: 2 File: D:'C1TM1106165n-HT20'0ut of band.EMI (8}
Lewvel (dBuV/im)
97
CC PART-15C {115-PK)}
1B
&
49
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz}
#ite no. A/¢ Chawmber Data no. 2z
Dis. / Ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-PR)
Env. / Ins. E44464 26°C/50% OJarwei Wang
EUT CB1101
Powsr Rating : 120Vac/60Hz

Test Mode T¥Z412MHz (B0Z.11n-HTZ0)
ant. cable Emission
Fregq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBp¥) (dEBpV/m) (dBEpU/m) (dE)
1 2389.440 2B8.10 6.34 24.02 58.46 74.00 15.54 Peak
z 2390.040 2B.10 6.34 2Z2.04 56.48 74.00 17.52 Peak
3 2411.280 28.11 6.36 62.43 96.31 74.00 -22.91 Peak

Remarks:

AUDIX

1.
Z.

Emission Leve

Antenna Factor + Cable Loss +

Beading.
The emission levels that are ZDdE below the official
limit are not reportsd.

AUDIX TECHNOLOGY Corp. EMC Laboratory
o531, Tin-fu Tsun, Lin-ko Hsiwng, Taigei
Couaty, Tawan ROC.  PostCode 24443
Tel+26-2-26092133 Fax-+586-2-26000303
Fmail ttemc{@ttemc.com twr

Data: 3
Lewvel (dBuV/m)
a7

File: D:'C1TM1106165n-HT20'0ut of band.EMI (8}

49
2
D2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
Site na. &/¢ Chamber Data na. 3
Dis. / Ant. 3m 3115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E44464 Z6°C/50% OJarwei Wang
EUT CB1101
Power Rating : lZ0Vac/é0Hz
Test Mode TXZ412MHz (802.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dEB) (dBuv) (dBpV/m) (dBpW/m) (dB)
1 2383.5z0 zZg.10 .34 7.76 4z. 20 54.00 11.80 Average
Z 23%90.040 28.10 .34 7.94 42.38 54.00 11.62 Aawverage
3 240%.840 28.11 6.36 5Z.18 BA.63 54.00 -3Z.63 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2.

The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

AUDI¥ TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, TeiwaanROC.  Post Code2dd3
Tel+686-2-26092133 Fax-+386-2-26099303
Email Heme@ieme com.bw

File: DC1M1106165'n-HT20'0ut of band.EMI (8)

C.C PAI -PK)
Hhap
|
1
49
95510 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
Zite na. : A/C Chamber Data no. 1
Dis. / &nt. : 3m  3115(3775) Ant. pol. VERTICAL
Limit : FCC PART-15C (1G-FR)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode : THEZ41ZMHz (B0Z.11ln-HTZ0)
Ant. Cable Emission
Freq. Factor Loss Reading  Lewvel Limits Margin Remark

(MHz)  (dB/m) (dB) (dBp¥)  (dBp¥/m) (dBp¥/m) (dB)
1 2389.440 28.10 6.34 25.34 53.78 74.00 14,22
2 2390.040 28.10 6.34 21.65 56.09 74,00 17.91
3 2411.280 28.11 6.36 62.98 97.46 74.00 -23.46

1. Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official
limit are not reported.

Remarks: Emission Leve

© 4UDI TECHHOLOGY Corp, EMC Laborstory
A U D IX Mo.53-11, Tinnfu Taun, Lin-kou Heiang, Taipei
Tel4836-2-26092133 Fax+636.2-26099303

Email com.tw
Data: 4 File: D:'C 1M 1106165 n-HT20'0ut of hand.EMI (8)
o7
-15C (15-AV}
10 SedE
s
02310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. 1 &/C Chamber Data no. : 4
Dis. / ant. : 3m  3115(3775) Ant. pol. VERTICAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CE1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZ412ZMHz (B0Z.11n-HTZ0)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 2389.920 z3.10 .34 4.9¢6 28,40 54.00 14.60 Average
2 238%0.040 28.10 .34 5.10 39.54 54.00 14.44 Average
3 2413.440 28.11 6.36 49,24 83.72 54.00 -Z%9.7Z2

Average

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dB below the official
limit are not reported.

Remarks: 1. Emission Leve

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Tel+886-2-26092133  Fax+886-2-26099303

Email Heme@ieme com.bw

File: DC1M1106165'n-HT20'0ut of band.EMI (8)

FCC PART-15C (1G-PK)
T % 646
49
0 2450 2468, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. 1 /¢ Chamber Data no. [
Dis. / &nt. : 3m  3115(3773) Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-FR)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode : THZ46ZMHz (B0Z.11ln-HTZ0)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEpv) (dBp¥/m) (dEpV/m) (dBE)
1 2455.920 28.17 6.4Z2  57.55 9Z.14 74.00 -18.14 Peak
2 2483.600 2Z8.18 &.45 19.38 54.01 T4.00 13.99 FPeak
3 2483.760 z8.18 &.43 Z1.8¢ 56.49 T4.00 17.531 Peak

Eemarks: 1. Emission Leve Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official

limit are not reported.

4UDI TECHHOLOGY Corp, EMC Laborstory
A U D IX Mo.53-11, Tinnfu Taun, Lin-kou Heiang, Taipei
Covnty, Tawen ROC,  Post Code 24443
Tel4836-2-26092133 Fax+636.2-26099303

Email comtw

Data: 7 File: D:'C 1M 1106165 n-HT20'0ut of hand.EMI (8)
o7

FCC PART-15C {1G-AV}

19 -6dB
0 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. 1 &/C Chamber Data na. : 7
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C [1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CEL1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZAEZMHz (B0Z.11n-HTZ0)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 24e0.560 28.17 .42 49,83 24.41 54.00 -30.41 Average
2 Z483.400 28.18 &. 45 5.32 39.95 54.00 14.05 Average
3 Z483.680 28.18 6,45 5.17 3%.80 54.00 14.20 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

AUDIE TECHNOLOGY Corp. EMC Laboratory
’4 U D IX MWo.5311, Tin-fu Tsun, Lin-kou Hsiang, Taipe
County, Tawan ROC.  Past Cade 34443

Tel+826-2-26092133  Fax+886.2-26099303
Emailtteme@iteme. com tw

Data: 5 File: D:'C1TM1106165n-HT20'0ut of band.EMI (8}
Lewvel (dBuV/m)
97
FCC PART-15C {16-PK)
L 6B
!
]
19
02450 2466, 2482, 2498, 2514, 2530
Frequency (MHz}
#ite no. i A/C Chamber Data no. )
Dis. / Ant. : 3m 3115(3775) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CB1101
Powsr Rating : 120Vac/60Hz
Test Mode : THZ46ZMHz (B0Z2.11n-HTZ0)
Ant. Cahle Emiszsion
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE) (dBuw) (dBpV/m) (dBpv/m) (dE)
1 Z4a5.760 Z8.17 6.42 61.59 96.18 74.00 -ZZ.18 Peak
2 2483.600 Z8.18 ©.45 ZZ.89 57.52 T4.00 le.47 Peak
3 £2483.9Z0 Z8.18 ©.43 ZZ.37 37,20 T4.00 16.80 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX TECHNOLOGY Corp. EMC Laboratory
’4 U D IX o531, Tin-fu Tsun, Lin-ko Hsiwng, Taigei
Couaty, Tawan ROC.  PostCode 24443

Tel+826.2-26002133 Fax-+536-2-26095303
Fmail ttemc@tteme.com tw

Data: 8 File: D:'C1TM1106165n-HT20'0ut of band.EMI (8}
Lewvel (dBuV/m)
a7
1
FCC PART-15C (1G-AV}
m -8B
2
D2450 2466. 2482, 2498, 2514, 2530
Frequency (MHz)
Site na. : &/C Chamber Data no. : 8
Dis. / Ant. : 3m 3115(3775) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : E44464 26°C/50% OJarwei Wang
EUT : CBllO01l
Power Rating : 120Vac/60Hz
Test Mode : TXZ4AEZMHz (B0Z.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dBuv) (dBpV/m) (dBpW/m) (dB)
1 24é4.560 z8.17 6.4z 50.08 24.67 54.00 -30.67 Average
Z Z24B3.600 28.18 .45 5.77 40.41 54.00 13.5% Aawverage
3 Z4B83.680 Z8.18 6.45 5.a0 40.24 54.00 13.76 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

AUDIE TECHMOLOGY Corp. EMC Laboratory
A U D IX Mo 5311, Tin-fu Tsun, Lin-kou Heiang, Taipei

County, Taiwan ROC Post Code:24443

Tel+826-2-26092133  Fax+886.2-26099303

Emailtteme@iteme. com tw

Data: 2 File: D:'C1TM1106165 n-HT40'0ut of band.EMI (8}
Lewvel (dBuV/im)
97
FCC PART-15C {146-PK)
7 t6aB
oV
19
02310 2338. 2366. 2304, 2422, 2450
Frequency (MHz}
#ite no. i A/C Chamber Data no. H-
Dis. / Ant. : 3m 3115(3775) Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CB1101
Powsr Rating : 120Vac/60Hz
Test Mode : THZ4ZZMHz (B0Z.11n-HT40)
Ant. Cahle Emiszsion
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE) (dBuw) (dBpV/m) (dBpv/m) (dE)
1 238%.380 Z8.10 6.34 Z9.07 63.51 74.00 10.49 Peak
2 2390.080 Z8.10 6.34 ZB.51 62.95 T4.00 11.05 Peak
3 2410.380 28.11 6.36 &0.70 35.17 74.00 -Z1.17 Peak

Remarks: 1. Emission Leve

Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIE TECHHOLOGY Corp. EMC Laborstory
’4 U D IX No.5311, Tianfis Toun, Lin-kou Heang, Taipe:
Covnty, Tewan ROC,  Post Code 24443
Tel+836-2.26092133 Fax+636.2-26099303

Fmail ttemc@tteme.com tw

Data: 3 File: D:'C1TM1106 165 n-HT40'0ut of band.EMI (8}
o7 Lewvel (dBuV/m)

FCC PART-15C (14-AV}
T ;
10 BB,
D231!.'! 2338, 2366. 2394, 2422, 2450
Frequency (MHz)
Site na. : &/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115(3775) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : E44464 26°C/50% OJarwei Wang
EUT : CB1101
Power Rating : lZ0Vac/é0Hz
Test Mode : TXZ42ZMHz (80Z.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpv/m) (dB)
1 2383.540 zZg.10 6.34 14.72 43.17 54.00 4.823 Average
Z 23%90.080 28.10 6.34 14.78 49,20 54.00 4.80 Average
3 Z2413.460 2Z8.11 6.36 48.85 B83.33 54.00 -29.33 Average

Remarks: 1. Emission Leve.

Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

AUDI¥ TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, TeiwaanROC.  Post Code2dd3
Tel+686-2-26092133 Fax-+386-2-26099303
Email Heme@ieme com.bw

File: D'C1M1106165'n-HT40'0ut of band.EMI (8)

FCC BART-15C {16-PK)

i IpdE
W |
49
0 2310 2338, 2366. 2394, 2422, 2450
Frequency (MHz)
gite no. 1 /¢ Chamber Data no. 1
Dis. / &nt. : 3m  3115(3773) Ant. pol. VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode : THZ4ZZMHz (80Z.11ln-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dE/m) (dB)  (dEpv) (dBpu/m) (dBp¥/m) (dB)
1 2387.560 28.10 6.34 Z7.82 bZ.Z26 74.00 11.74 Peak
2 2390.080 2Z8.10 ©.34 Z28.39 6Z2.83 T4.00 11.17 FPeak
3 Z24Z5.080 28.13 &.38 &0.60 853,12 74.00 -Z21.1z Peak

Eemarks: 1. Emission Leve Antenna Factor + Cable Loss + Reading.

Z. Ths emission levels that ars Z0dB below the official
limit are not reported.

© 4UDI TECHHOLOGY Corp, EMC Laborstory
A U D IX Mo.53-11, Tinnfu Taun, Lin-kou Heiang, Taipei
Tel4836-2-26092133 Fax+636.2-26099303

Email com
Data: 4 File: D:'C 1M 1106165 n-HT40'0ut of hand.EMI (8)
o7
FCC PART-15C {1G-AV}
10 6B |
02310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
gite no. 1 &/C Chamber Data no. : 4
Dis. / ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CE1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZAZZMHz (B0Z.11n-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 2389.940 z23.10 &.34 14.51 459.34 54.00 4.66 Average
2 238%0.080 28.10 a.34 14,398 49.42 54.00 4.58 Average
3 Z2413.880 Z8.11 6.36 49.04 B83.52 54.00 -Z9.52 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Tel+886-2-26092133  Fax+886-2-26099303

Email Heme@ieme com.bw

File: D'C1M1106165'n-HT40'0ut of band.EMI (8)

FCC PART-15C {1G-PK}

| Y 6B

49
0 2420 2442, 2464, 2486. 2508, 2530
Frequency (MHz)
Zite na. 1 /¢ Chamber Data no. [
Dis. / &nt. : 3m  3115(3773) Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-FR)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CE1101
Powsr Rating : 120Vac/6&0Hz
Test Mode : THZ45ZMHz (B0Z.11ln-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEpv) (dBp¥/m) (dEpV/m) (dBE)
1 Z2445.040 28.15 6.41 59.09 93,65 74.00 -19.65 Peak
2 2483.580 zZ8.18 &.45 Z4.Z2¢ 58.89 T4.00 15.11 FPeak
3 2485.340 z8.18 6.43 Z6.63 6127 T4.00 12.73 Peak

Eemarks: 1. Emission Leve Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official

limit are not reported.

AUDI¥ TECHNOLOGY Corp, EMC Laboratory
A U D IX Heo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tripei
County, TawanROC.  FPost Code24443

Tel+556-2-26092133 Fax+556-1-26095303

Email com
Data: 7 File: D:'C 1M 1106165 n-HT40'0ut of hand.EMI (8)
o7
1
FCC PART-15C {1G-AV}
10 L GUB
0 2420 2442, 2464. 2486. 2508. 2530
Frequency (MHz)
gite no. 1 &/C Chamber Data na. : 7
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CE1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZA5ZMHz (B0Z.11n-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpW/m) (dBp¥/m) (dB)
1 2449.040 28.15 &.41 46.71 21.27 54.00 -27.27 Average
2 Z483.580 28.18 &.45 10.55 45.19 54.00 8.81 Average
3 Z483.6%0 28.18 6.45 10.53 45.14 54.00 G6.84 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1000700
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Date of Test : Jul. 27, 2011 Temperature : 267C

EUT : CregleBook Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

AUDIE TECHNOLOGY Corp. EMC Laboratory
’4 U D IX MWo.5311, Tin-fu Tsun, Lin-kou Hsiang, Taipe
County, Tawan ROC.  Past Cade 34443

Tel+826-2-26092133  Fax+886.2-26099303
Emailtteme@iteme. com tw

Data: 5 File: D:'C1M1106165'n-HT40'0ut of band.EMI (8)
Lewvel (dBuV/m)
97
FCC PART-15C {16-PK)
i L 6B
49
0710 2442, 2464, 2486, 2508, 2530
Frequency (MHz}
Zite no. : A/C Chamber Data no. : 5
Dis. / Ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446a 26°C/50% OJarwei Wang
EUT : CB1101
Powsr Rating : 120Vac/60Hz
Test Mode : THZ45ZMHz (B0Z2.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dEpV/m) (dBEpW/m) (dB)
1 2449.370 Z8.15 6.41 A1.18 95.74 74.00 -21.74 Peak
2 2483.580 Z8.18 ©.45 Z6.49 6l.12 T4.00 1z.88 Peak
3 £485.340 Z8.18 6.43 Z8.80 63.44 T4.00 10.56 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDI¥ TECHNOLOGY Corp, EMC Laboratory
A U D IX Heo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tripei
County, TawanROC.  FPost Code24443

Tel+556-2-26092133 Fax+556-1-26095303

Email com
Data: 8 File: D:'C 1M 1106165 n-HT40'0ut of hand.EMI (8)
o7
1
FCC PART-15C {1G-AV}
10 2 6B
0 2420 2442, 2464. 2486. 2508. 2530
Frequency (MHz)
gite no. 1 &/C Chamber Data na. : B
Dis. / ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : E4446h 26°C/50% OJarwel Wang
EUT : CE1101
Power Rating : 120Vac/&0Hz
Test Mode : TEZA5ZMHz (B0Z.11n-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dEB) (dEpv) (dBpW/m) (dBpV/m) (dB)
1 2449.5%0 28.15 &.41 48.14 2z.70 54.00 -28.70 Average @
2 Z483.580 28.18 &.45 15.16 49.79 54.00 4.21 Average :
3 Z483.6%0 28.18 6.45 15.135 45.78 54.00 4.22 Average |

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366 |Aug. 04, 10’|Aug. 03, 117
4.2. Block Diagram of Test Setup
AC POWER
SOURCE CORE
AC ADAPTER
CORE
CREGLEBOOK (EUT) — SPECTRUM ANALYZER
4.3. Specification Limits (815.247(a)(2))
The minimum 6dB bandwidth shall be at least 500kHz.
4.4. Operating Condition of EUT
The test program “Ralink Wireless Utility” was used to enable the EUT to transmit
data at different channel frequency individually.
4.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date: Jul. 19, 2011 Temperature : 26°C ~ Humidity : 49 %

Mode | Type of Network | Channel Frequency 6dB Bandwidth
1. CH1 2412MHz 12.25MHz
2. 802.11b CH®6 2437TMHz 12.00MHz
3. CH11 2462MHz 12.75MHz
4, CH1 2412MHz 16.33MHz
5. 802.11¢g CH6 2437TMHz 16.17MHz
6. CH11 2462MHz 16.08MHz
7. CH1 2412MHz 17.17MHz
8. 802.11n-HT20 CH®6 2437TMHz 16.17MHz
9. CH11 2462MHz 16.92MHz
10. CH3 2422MHz 35.60MHz
11. 802.11n-HT40 CH®6 2437TMHz 35.73MHz
12. CH9 2452MHz 35.47TMHz

[Limit: least 500kHz]
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802.11b, Frequency: 2412MHz
: 35 Jul 19, 2o11

a Mkrl 12,25 MHz
Ref 20.5 dBm Atten 3@ dE §.32 dB

v"'yy b
o | IR
FTun ,Nf”\p Var

Swp
Center 2.412 B8 GHz Span 58 MHz
#Res BH 188 kHz #BH 188 kHz Sweep B.84 ms (6A1 pts)

802.11b, Frequency: 2437MHz
- Agilent 17 3 Jul 19, 2811

a Mkrl 12.08 MHz

Ref 28.5 dBm Atten 30 dB -0.28 dB
#Peak

Log
16

dB/
UHSt j;f _MW I'JL'UIUVWTA

s !
o, / \

dBm
LafAw N

ML 2 M W\\”\m ) f“'uw\f‘“\
53 FC {ﬂ | Vi \'( ]‘ V\\
0 (oA A

T

Swp
Center 2.437 B8 GHz Span 58 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 6.84 ms (601 pts)
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802.11b, Frequency: 2462MHz
% Agilent 17:56:67  Jul 19, 26811

a Mkrl 12,75 MHz

Ref 20.5 dBm Atten 36 dB B.08 4B
#Peak

Log

16

dB/

Dffst 14.-*‘.. ﬁﬂww‘h 3.5

o5 ) I
o I \

53 FC (“ | Vi \'( \\
o e

Swp
Center 2.462 B8 GHz Span 58 MHz
#Res BH 188 kHz #BH 188 kHz Sweep B.84 ms (6A1 pts)

802.11q, Frequency: 2412MHz
- Agilent 17:55:62 Jul 19, 2811

a Mkrl 1633 MHz

Ref 28.5 dBm Atten 30 dB -0.42 dB
#Peak

Log
16
dB/

gfést A LR 0 8 (S w3

: | ]

dB

o / \

dBm i

LafAw | thvmhﬁ
e h

ML §2 W

33 FC i M\M

Eif) w l\“\"lﬂ
FTun
Swp
Center 2.412 B8 GHz Span 58 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 6.84 ms (601 pts)
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a Mkrl 16,17 MHz
Ref 20.5 dBm Atten 3@ dE -0.34 dB

#Peak

Offst 1(5% _Anmﬁlw“wﬁwhw ﬂ'whwhw A Jﬁ'.ri\

Ef \
FTun
Swp
Center 2.437 B8 GHz Span 58 MHz
#Res BH 188 kHz #BH 188 kHz Sweep B.84 ms (6A1 pts)

802.11q, Frequency: 2462MHz
4 Agilent 15:19:25 Jul 19, 2611

a Mkrl 16.88 MHz

Ref 28.5 dBm Atten 30 dB B.88 B
#Peak

Log
16
dB/

o IS AL

dB [ |

o, ) \

dBm
LafAw

T Rty

£Cf
FTun W ‘LWJ

Swp
Center 2.462 BB GHz Span 58 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 6.84 ms (601 pts)
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802.11n-HT?20, Frequency: 2412MHz
: 41 Jul 19, 2611

a Mkrl 1717 MHz

Ref 28.5 dBm Atten 30 dB B.78 dB
#Peak

53 FC WL Ty
e "

Swp
Center 2.412 B8 GHz Span 58 MHz
#Res BH 188 kHz #BH 188 kHz Sweep B.84 ms (6A1 pts)

Frequency: 2437MHz
3 Jul 19, 26011

802.11n-HT20

a Mkrl 1617 MHz

Ref 28.5 dBm Atten 30 dB -0.33 dB
#Peak

Log
16
dB/
Offst

0.5 oAb L h AL ﬂriﬁ

dB Muw‘f Lak T 'Il T TPy

DI J ]
6.7

dBrm FJ
LafAw
e g
schn [t il WW
Ein ™ 't

Swp
Center 2.437 B8 GHz Span 58 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 6.84 ms (601 pts)
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802.11n-HT?20, Frequency: 2462MHz
4 Agilent 15:40:06 Jul 19, 2811

a Mkrl 16,92 MHz

Ref 28.5 dBm Atten 30 dB B.23 dB
#Peak

05 %ﬂMKJLﬁJLﬂM b

e

e o

3

oI
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e

53 FC %}deﬁﬂﬁﬂwq IH'NWM&MWJKA

Ef HJ

FTun “M
Swp

Center 2.462 B8 GHz Span 58 MHz
#Res BH 188 kHz #BH 188 kHz Sweep B.84 ms (6A1 pts)

802.11n-HT40, Frequency: 2422MHz
- Agilent 13:49:14  Jul 19, 2611

a Mkrl 3568 MHz

Ref 28.5 dBm Atten 30 dB -0.45 dB
#Peak

Log
16
dB/
Offst

2.5 sef LA M ANA AR AN 2

dB b |

| |
D

i ) \
LafAw Wﬁﬂm
ML 52 mwﬁﬁﬂwwﬁwwmﬂﬁﬁ Hwyﬂ%”“““hhn

53 FCi¥ "

£
FTun
Swp

Center 2.422 BB GHz Span B0 MHz
#Res BH 106 kHz #YEH 188 kHz Sween 9.68 ms (601 pts)
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802.11n-HT40, Frequency: 2437MHz
; 1 Jul 19, 2811

a Mkrl 35,73 MHz

Ref 28.5 dBm Atten 30 dB -0.34 dB
#Peak

e

dB ce AN ML | AL LA

ML 52 MW'M \Wmm .
33 FCMW“' ' B T

Ef
FTun
Swp
Center 2.437 B8 GHz Span 80 MHz
#Res BH 188 kHz #BH 188 kHz Sweep 9.68 ms (6A1 pts)

Frequency: 2452MHz
> Jul 19, 2011

802.11n-HT40

a Mkrl 35.47 MHz
Ref 28.5 dBm Atten 30 dB B.83 B
#Peak
Log
16
dB/
Offst

95 1rf A A A

dB b4 |

ol [
-6.2
dBm

LafAw

B

ra

i
{
J
!

M1 32,
53 FC

£
FTun
Swp

Center 2.452 B8 GHz Span B0 MHz
#Res BH 106 kHz #YEH 188 kHz Sween 9.68 ms (601 pts)
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the maximum peak output power
measurement:

Item

Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.

1. |Spectrum Analyzer| Agilent E4446A | US44300366 [Aug. 04, 10’ |Aug. 03, 11’

5.2.

5.3.

5.4.

5.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is: 1Watt. (30dBm)

Operating Condition of EUT

The test program “Ralink Wireless Utility” was used to enable the EUT to transmit
data at different channel frequency individually.

Test Procedure

Setting span to encompass the entire bandwidth and RBW=1MHz, VBW =3MHz,
sample detector was used for bin width < 0.5 RBW. After averaging 100 traces, we
use the integrated power function of spectrum to couput power by integrating the
spectrum across the 26 dB emission bandwidth.

The measurement guideline was according to KDB 558074.

AUDIX Technology Corporation  Report No. EM-F1000700



5.6. Test Results
PASSED. All the test results are listed below.

Test Date: Jul. 18, 2011 Temperature : 26°C

FCC ID: ZOBCB1101  Page 110 of 174

Humidity : 52 %

Mode | Type of Network | Channel Frequency FIEEIS O(lég)rl:]t) FUES
1. CH1 2412MHz 17.055dBm
2. 802.11b CH®6 2437MHz 16.138dBm
3. CH11 2462MHz 17.167dBm
4. CH1 2412MHz 14.016dBm
5. 802.11g CH®6 2437MHz 14.867dBm
6. CH11 2462MHz 14.300dBm
7. CH1 2412MHz 13.944dBm
8. 802.11n-HT20 CHG6 2437MHz 12.266dBm
9. CH11 2462MHz 13.629dBm
10. CH3 2422MHz 14.042dBm
11. | 802.11n-HT40 CH®6 2437TMHz 13.910dBm
12. CH9 2452MHz 13.714dBm

[Limit: 1Watt. (30dBm)]
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% Agilent 21:03:25

Ref 28 dBm
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802.11b, Frequency: 2412MHz

Jul 18, 2@11

a Mkrl 19.25 MHz

Atten 36 dB Band Puwr

17.855 dBm

#5amp

T

\-\Q'm

Center 2.412 08 GHz
#Res BH 1 MHz

Span 58 MHz

#/BH 3 MHz Sweep 1 ms (BB pts)

Ref 28 dBm

a Mkrl 19.58 MHz

Atten 36 dB Band Puwr

16.138 dBm

#Samp
Log

18
dB/
Offst

T

8.5
dB

-19.4

dBm

#PAug

R VT

53 FS

£F: |

FTun

#5Wp

Center 2.437 08 GHz
#Res BW 1 MHz

Span 58 MHz

#VBH 3 MHz Sweep 1 ms (601 pts)
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802.11b, Frequency: 2462MHz
% Agilent 21:05:56 Jul 18, 2611

a Mkrl 19,58 MHz

Ref 20 dBm Atten 36 dB Band Pwr  17.167 dBm
#5amp

Log

16

Offst o L=N

s VAN A
53 FS ﬂwa; \“Mw

£ o T
FTun
#5wp
Center 2.462 B8 GHz Span 58 MHz
#Res BH 1 MHz #/BH 3 MHz Sweep 1 ms (BB pts)

802.11q, Frequency: 2412MHz
= Agilent 21:18:13 Jul 18, 2811

a Mkrl 208,33 MHz
Ref 26 dBm Atten 36 dB Band Pwr  14.816 dBm

#Samp
Log
16

dB/
Uffst MWWWM

0.5 / \
dB

ol / \
-22.8

dBm g
#PAug fo"F
la@
W1 52 A i,

S3FSMW MM

£
FTun
#5Wp

el

Center 2.412 B8 GHz Span 58 MHz
#Res BW 1 MHz #VBH 3 MHz Sweep 1 ms (601 pts)
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802.11q, Frequency: 2437MHz

a Mkrl 28,67 MHz

Ref 20 dBm Atten 36 dB Band Pwr  14.867 dBm
#5amp

Log

18

dB/ A A S,

53 FS Mrixf

Center 2.437 B8 GHz Span 58 MHz
#Res BH 1 MHz #/BH 3 MHz Sweep 1 ms (BB pts)

802.11q, Frequency: 2462MHz
4 Agilent 21:13:42 Jul 18, 2611

a Mkrl 1992 MHz
Ref 26 dBm Atten 36 dB Band Pwr  14.388 dBm

#Samp
Log
16

g?{jt MWWWMMWWM
3

5.5 / \
dB

—-22.3 1
dBm

#PAvg #VW*NMJ ﬁM&“”“%vm
109 M»’W “’V\“\
Wl 352 ",
53 F3S ‘«ﬂ/'” NL\\

=
el
——]

£ifn W

FTun

#5Wp

Center 2.462 BB GHz Span 58 MHz
#Res BW 1 MHz #VBH 3 MHz Sweep 1 ms (601 pts)
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802.11n-HT20, Frequency: 2412MHz

a Mkrl 28,42 MHz

Ref 20 dBm Atten 36 dB Band Pwr  13.944 dBm
#5amp

L)
Ll

100 MW"‘“' B |

Ef
FTun
#5wp
Center 2.412 B8 GHz Span 58 MHz
#Res BH 1 MHz #/BH 3 MHz Sweep 1 ms (BB pts)

802.11n-HT?20, Frequency: 2437MHz
5 Agilent 21:17:82 Jul 18, 2011

a Mkrl 20.50 MHz
Ref 26 dBm Atten 36 dB Band Pwr  12.266 dBm
#Samp
Log
16
dB/

Offst st

9.5 /w “\
dB

ol \
-24.7
dBm o

#PAvg WJ .
108
W 52 W

83 FS M ; UM

£l W H
FTun
#5Wp

Center 2.437 B8 GHz Span 58 MHz
#Res BW 1 MHz #VBH 3 MHz Sweep 1 ms (601 pts)
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802.11n-HT?20, Frequency: 2462MHz

a Mkrl 28,75 MHz

Ref 20 dBm Atten 36 dB Band Pwr  13.629 dBm
#5amp

83 st«*’ W“wu

Ef
FTun
#5wp
Center 2.462 B8 GHz Span 58 MHz
#Res BH 1 MHz #/BH 3 MHz Sweep 1 ms (BB pts)

802.11n-HT40, Frequency: 2422MHz
# Agilent 21:21:11 Jul 18, 26811

a Mkrl 39,73 MHz
Ref 20 dBm Atten 36 dB Band Pwr  14.842 dBm
#Samp
Log
14
dB/
Offst P e e
5 [ .

ol
-26.8
dABm

#FAvg

109 i
u1 szww )

33 F3

Ar— |
L——1

=

e
F#

Efn
FTun
#5wp

Center 2.422 08 GHz Span 80 MHz
#Res BH 1 MHz #\/BH 3 MHz Sweep 1 ms (601 pts)
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a Mkrl 48,53 MHz
Ref 20 dBm Atten 36 dB Band Pwr  13.918 dBm

#5amp

Dffst

[
[my)
=
-
m_
Ty

:
o
;

Center 2.437 B8 GHz Span 80 MHz
#Res BH 1 MHz #/BH 3 MHz Sweep 1 ms (BB pts)

802.11n-HT40, Frequency: 2452MHz
# Agilent 21:26:14 Jul 18, 26811

a Mkrl 48,46 MHz
Ref 20 dBm Atten 36 dB Band Pwr  13.714 dBm
#Samp
Log
14
dB/

i ="

dB

s / \

dBm 1F W
PAvy calt LR

109 e S
W1 szM \w‘“w

33 F3

Efn
FTun
#5wp

Center 2.452 08 GHz Span 80 MHz
#Res BH 1 MHz #\/BH 3 MHz Sweep 1 ms (601 pts)
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6. EMISSION LIMITATIONS MEASUREMENT

6.1. Test EQuipment
The following test equipment was used during the emission limitations test :
Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366 |Aug. 04, 10’|Aug. 03, 11’
6.2. Block Diagram of Test Setup
The same as section.4.2.
6.3. Specification Limits (815.247(c))
In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(s%
This test result attaching to §3.6.3)
6.4. Operating Condition of EUT
The test program “Ralink Wireless Utility” was used to enable the EUT to transmit
data at different channel frequency individually.
6.5. Test Procedure
The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW.
The measurement guideline was according to KDB 558074.
6.6. Test Results

PASSED. The testing data was attached in the next pages.

Test Date: Jun. 19, 2011 Temperature : 26°C ~ Humidity : 49 %
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802.11b, Frequency: 2412MHz
% Agilent 17:42:37  Jul 19, 26811

Mkrl 1.689 GHz

Ref 28.5 dBm Atten 30 dB -52.29 dBm
#Peak

e

Swp MWWWMWM STV NI RTPTSSANY NP L

Start 38 MHz Stop 2.088 GHz
#Res BH 188 kHz #BH 188 kHz Sweep 237.6 ms (BB pts)

4 Agilent 17:40:24 Jul 19, 2011

Mkrl 35.215 GHz

Ref 28.5 dBm Atten 30 dB -51.96 dBm
#Feak

m
_
i
bl
Cr

Svp ' M et fuapon R e W e S T L NP ISP A

Start 2.008 GHz Stop 5.008 GHz
#Res BH 180 kHz #\/BH 160 kHz Sweep 361.8 ms (601 pts)
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- Agilent 17:48:52  Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

- Agilent 17:41:18  Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

FTun A IS YT S MWMMW

" . 4 _—
Sup T L e e I AL

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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- Agilent 17:41:43  Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

FTUN st o A AP oo W

Start 15.060 GHz Stop 20,8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

- Agilent 17:42:67 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Start 20,060 GHz Stop 25.000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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802.11b, Frequency: 2437MHz
- Agilent 17:4%:62 Jul 19, 2611

Mkrl 1.626 GHz

Ref 8.5 dBm Atten 30 dB -53.86 dBm
#Feak

[y

SAL WU P PP et OO PR | R SV TS MU | RO e

Start 30 MHz Stop 2.008 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 237.6 ms (GO1 pts)

5 Agilent 17:46:43 Jul 19, 2011

Mkrl 3.258 GHz

Ref 8.5 dBm Atten 30 dB -53.23 dBm
#Feak

=

X W . ,
SHp gt R T TN L i o Mg g b A M

Start 2,080 GHz Stop 5.00@ GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 361.8 ms (6O1 pts)
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- Agilent 17:47:65 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

- Agilent 17:47:29 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Flun | . L I 0 AV Lok i Y W T

Sp LA AR, o et

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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Jul 19, 2811

4 Agilent 17

Ref 26.5 dBm

Atten 36 dB

#Feak

Lo ORI et b o, T

Start 15.888 GHz
thes BH 166 kHz

Stop 20,8000 GHz
#YBH 188 kHz Sweep GO2.9 ms (6O pts)

- Agilent 17

5 Jul 19, 2011

Ref 26.5 dBm

Atten 36 dB

#Feak

Start 20.800 GHz
thes BH 166 kHz

Stop 25.000 GHz
#YBH 188 kHz Sweep GO2.9 ms (6O pts)
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802.11b, Frequency: 2462MHz
- Agilent 17:56:49 Jul 19, 2611

Mkrl 1.642 GHz

Ref 8.5 dBm Atten 30 dB -54.16 dBm
#Feak

™
Py
—+
o
e

i
S NN S U P RN BUTRPI IV SR M TONP R SR S

Start 30 MHz Stop 2.008 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 237.6 ms (GO1 pts)

- Agilent 17:54:31 Jul 19, 2611

Mkrl 3.285 GHz

Ref 8.5 dBm Atten 30 dB -53.55 dBm
#Feak

sl
R a4
s =
-

L8

Start 2,080 GHz Stop 5.00@ GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 361.8 ms (6O1 pts)
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- Agilent 17:55:00 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

mrefige L e ratat .-M'Lu

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 17:55:24  Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

FTun oo . e P e Tl i ST RV

Swp  pert R R N AN e, ] sty

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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- Agilent 17:55:49 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

FTun MMWWM ZNENTH J.1W"’% o WWM1 P, P ITY T | M

Start 15.060 GHz Stop 20,8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 17:56:11 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

Start 20,060 GHz Stop 25.000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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Ref 26.5 dBm

#Feak

Atten 36 dB

Mkrl 1.689 GHz
-54.71 dBm

e

bty

NW»NMM

Start 38 MH=z

thes BH 166 kHz

59 Jul 19, 2811

#YBW 188 kHz

Stop 2.008 GHz
Sweep 237.6 ms (GO1 pts)

Ref 26.5 dBm

#Feak

Start 2,000 GHz
#Res BH 100 kHz

Atten 36 dB

Mkrl 3.215 GHz
-51.28 dBm

] LTS SRR

#YBW 188 kHz

Stop 5.00@ GHz
Sweep 361.8 ms (6O1 pts)
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% Agilent 13:04:42 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 18:05:15 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

FTun . VL | MMM“.IQMMWMW

Swp PRI P Ay e,

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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- Agilent 13:05:46 Jul 19, 2611

Ref 26.5 dBm Atten 36 dBE

#Feak

My A A by, i I TN PO

by,
Gl

Start 15.888 GHz

thes BH 166 kHz #YBW 188 kHz

5 Jul 19, 2611

Stop 20,8000 GHz
Sweep GO2.9 ms (6O pts)

Ref 26.5 dBm Atten 36 dBE

#Feak

: bty b by st Al g b WMM

Start 20.800 GHz

thes BH 166 kHz #YBW 188 kHz

Stop 25.000 GHz
Sweep GO2.9 ms (6O pts)
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802.11¢g, Frequency: 2437MHz
4 Agilent 13:14:56  Jul 19, 2011

Mkrl 248 MHz

Ref 8.5 dBm Atten 30 dB -54.36 dBm
#Feak

o)
Py
—+
el
L

FTun | |

Swp ,MWLJHM L Y U R b e b A

Start 30 MHz Stop 2.008 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 237.6 ms (GO1 pts)

- Agilent 18:12:31 Jul 19, 2611

Mkrl 2.385 GHz

Ref 8.5 dBm Atten 30 dB -56.14 dBm
#Feak

Start 2,080 GHz Stop 5.00@ GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 361.8 ms (6O1 pts)
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3 Agilent 153:12:56 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

Swp WWWWMM”" ! TS T N

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

- Agilent 18:13:21 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Swp T TR g Pl

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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2 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

FTUN My, pporconiis,y, W TITI aak i WO S WP IO NN L s

S wp 1 ! W i ey

Start 15.060 GHz Stop 20,8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 18:14:21 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

£(f):
FTun #WMandW*AWMNMWWWﬂﬂw@M#MMWmmﬂVMFﬂuﬂﬂm&wHMwﬂm¢waﬁwﬂwwMMNﬁﬂMvMﬁmww?hwmﬂﬂﬁﬁw$dmm

Start 20,060 GHz Stop 25.000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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3 Jul 19, 2811
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Agllent ]_.__

Ref 26.5 dBm

Atten 36 dB

Mkrl 362 MHz
-58.99 dBm

#Feak

—

O - bty i g

MWMW

Start 38 MH=z
#Res BH 100 kHz

#YBW 188 kHz

7 Jul 19, 2611

Sweep 237.

Stop 2.008 GHz
E ms (BO1 ptsy

Ref 26.5 dBm

Atten 36 dB

Mkrl 3.285 GHz

-53.24 dBm

#Feak

=

'-l'l.l'\I

Start 2,000 GHz
#Res BH 100 kHz

#YBW 188 kHz

Sweep 361.

Stop 5.00@ GHz
8 ms (BO1 ptsy
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A4 Jul 19, 2811

Ref 8.5 dBm Atten 30 dB
#Feak

FTun mm}u‘murm ML Y

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

@9 Jul 19, 2811

Ref 8.5 dBm Atten 30 dB
#Feak

Sup O s s orediisns

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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Ref 26.5 dBm Atten 36 dBE

#Feak

VI s ekt aua 0 T
nr N LM

AJL«AMJW
ey

Start 15.888 GHz

thes BH 166 kHz #YBW 188 kHz

59 Jul 19, 2811

Stop 20,8000 GHz
Sweep GO2.9 ms (6O pts)

Ref 26.5 dBm Atten 36 dBE

#Feak

T O PPN R PNV SOV i

Start 20.800 GHz

thes BH 166 kHz #YBW 188 kHz

Stop 25.000 GHz
Sweep GO2.9 ms (6O pts)

AUDIX Technology Corporation
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802.11n-HT?20, Frequenc
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1 2412MHz

55 Jul 19, 2811

Ref 26.5 dBm

Mkrl 362 MHz
-58.77 dBm

Atten 36 dB

#Feak

Tl

B
S 7
——

oo LB

mewm

Start 38 MH=z
#Res BH 100 kHz

Stop 2.008 GHz

34 Jul 19, 2811

#YBH 188 kHz Sweep 237.6 ms (GO1 pts)

Ref 26.5 dBm

Mkrl 3.215 GHz
-54.26 dBm

Atten 36 dB

#Feak

Eaaetde

Start 2,000 GHz
#Res BH 100 kHz

Stop 5.00@ GHz

#YBH 188 kHz Sweep 361.8 ms (6O1 pts)

AUDIX Technology Corporation
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3 Agilent 15:31:08 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

SHD ot i AN il i o i

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

- Agilent 151 3 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Swp e et et e e e P e L

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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Ref 26.5 dBm Atten 36 dBE

#Feak

y

TS W0 IR DA
ra

Start 15.888 GHz

thes BH 166 kHz #YBW 188 kHz Sweep BA2.9

FoJul 14, 2611

Stop 20.088 GHz

ms (6B pts)

Ref 26.5 dBm Atten 36 dBE

#Feak

WMWWWWWWWMWW

Start 20.800 GHz

thes BH 166 kHz #YBW 188 kHz Sweep BA2.9

Stop 25.088 GHz

ms (6B pts)

AUDIX Technology Corporation
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802.11n-HT20, Frequency: 2437MHz
i 3 Jul 19, 2011

Mkrl 1.727 GHz

Ref 8.5 dBm Atten 30 dB -49.55 dBm
#Feak

Swp MWWMMWWWWMWWM P

Start 30 MHz Stop 2.008 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 237.6 ms (GO1 pts)

- Agilent 151 3 Jul 19, 2611

Mkrl 2.385 GHz

Ref 8.5 dBm Atten 30 dB -55.83 dBm
#Feak

1
FTun IT |
TN

Start 2,080 GHz Stop 5.00@ GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 361.8 ms (6O1 pts)
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Ref 26.5 dBm Atten 36 dBE

#Feak

TR T
R bl L

Start 5000 GHz

thes BH 166 kHz #YBW 188 kHz

5 Agilent 15:37:50

Jul 19, 2811

Stop 16,8000 GHz
Sweep GO2.9 ms (6O pts)

Ref 26.5 dBm Atten 36 dBE

#Feak

SHD IHWH'N' J|- Ll T TR LT 'w.n'lrrwﬂ'\‘nnr

' R WS UMWW

Start 10.808 GHz

thes BH 166 kHz #YBW 188 kHz

stop 15.8000 GHz
Sweep GO2.9 ms (6O pts)

AUDIX Technology Corporation
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Ref 26.5 dBm Atten 36 dBE

#Feak

Fii,

" u‘.M”"W

Start 15.888 GHz

thes BH 166 kHz #YBW 188 kHz

3 Jul 19, 2811

Stop 20,8000 GHz
Sweep GO2.9 ms (6O pts)

Ref 26.5 dBm Atten 36 dBE

#Feak

Start 20.800 GHz

thes BH 166 kHz #YBW 188 kHz

Stop 25.000 GHz
Sweep GO2.9 ms (6O pts)

AUDIX Technology Corporation
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1 2462MHz

4 Agilent 13:47:46  Jul 19, 2011

Ref 26.5 dBm

Mkrl 362 MHz

Atten 36 dB

-51.58 dBm

#Feak

SUP | i A bt

v

Start 38 MH=z
#Res BH 100 kHz

Stop 2.008 GHz
#YBH 188 kHz Sweep 237.6 ms (GO1 pts)

4 Agilent 18:45:12 Jul 19, 2011

Ref 26.5 dBm

Mkrl 3.285 GHz

Atten 36 dB

-52.53 dBm

#Feak

=

Start 2,000 GHz
#Res BH 100 kHz

Stop 5.00@ GHz
#YBH 188 kHz Sweep 361.8 ms (6O1 pts)

AUDIX Technology Corporation

Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 143 of 174

4 Agilent 18:45:42 Jul 19, 2011

Ref 26.5 dBm

Atten 36 dB

#Feak

B

T TTRET I e} m
e ety

Start 5000 GHz
#Res BH 100 kHz

Stop 16,8000 GHz
#YBH 188 kHz Sweep GO2.9 ms (6O pts)

#- Agilent 15:

3 Jul 19, 2811

Ref 26.5 dBm

Atten 36 dB

#Feak

3|, YT A oot MWMW

Spp A et

Start 10.808 GHz
thes BH 166 kHz

stop 15.8000 GHz
#YBH 188 kHz Sweep GO2.9 ms (6O pts)
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Page 144 of 174

Ref 26.5 dBm Atten 36 dBE

#Feak

Ll B il
i |

i
ety

b I il

W b Lt .
N b L

Start 15.888 GHz

thes BH 166 kHz #YBW 188 kHz

58 Jul 19, 2911

Stop 20,8000 GHz
Sweep GO2.9 ms (6O pts)

Ref 26.5 dBm Atten 36 dBE

#Feak

‘”WﬂmnﬁwvA”M“”WWM““Mwﬁwﬂfwﬁﬂﬂhnwﬂﬁﬁ“*ﬂﬁhm»«ﬁwwwerMFNWMMM“v“““””Wrﬁﬁ&wm“””“ﬂMﬁMM#

Start 20.800 GHz

thes BH 166 kHz #YBW 188 kHz

Stop 25.000 GHz
Sweep GO2.9 ms (6O pts)

AUDIX Technology Corporation
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802.11n-HT40, Freqguency: 2422MHz
4 Agilent 18:55:52 Jul 19, 2611

Mkrl 362 MHz

Ref 8.5 dBm Atten 30 dB -51.24 dBm
#Feak

FTun | | |
S JJMWW WMWW WMWMMWWMW

Start 30 MHz Stop 2.008 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 237.6 ms (GO1 pts)

26 Jul 19, 2911

Mkrl 3.238 GHz

Ref 8.5 dBm Atten 30 dB -52.79 dBm
#Feak

|
T |\

SHp e e o il B O (O T e Ve e A O WY WU SO

Start 2,080 GHz Stop 5.00@ GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 361.8 ms (6O1 pts)

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 146 of 174

50 Jul 19, 2811

Ref 8.5 dBm Atten 30 dB
#Feak

ity b, P LA pa
d W E '

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 18:54:19 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

FTun | T n nl JTF.W"\miM. . -WWWW

S'ﬁ'[:l L TP L T, 2o L

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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4 Agilent 18:54:45 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

W AR
S'ﬁ'[:l i ¥ R ikl e

Start 15.060 GHz Stop 20,8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 18:55:12 Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

£CF):
FTun WWWWWWWWWM

Start 20,060 GHz Stop 25.000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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802.11n-HT40, Freqguency: 2437MHz
- Agilent 19:20:44  Jul 19, 2611

Mkrl 248 MHz

Ref 8.5 dBm Atten 30 dB -51.81 dBm
#Feak

m
Py
i
bl
o To

FTun | .
Swp vhwﬁmﬁﬁﬁLﬂ”#m“W”WAL»umww$ﬁthﬂmf*MmﬁwMNwnwmmyww¢mwmfmmﬂmhwvaMmmjwmmmwmmwwwwquM

Start 30 MHz Stop 2.008 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 237.6 ms (GO1 pts)

- Agilent 19:18:41  Jul 18, 2611

Mkrl 3.258 GHz

Ref 8.5 dBm Atten 30 dB -52.43 dBm
#Feak

Start 2,080 GHz Stop 5.00@ GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep 361.8 ms (6O1 pts)

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 149 of 174

Az Jul 19, 2811

Ref 26.5 dBm

Atten 36 dB

#Feak

_‘thMPWmMM. 1 ntade e ' N L

Start 5000 GHz
#Res BH 100 kHz

Stop 16,8000 GHz
#YBH 188 kHz Sweep GO2.9 ms (6O pts)

5 Agilent 19:19:2:

Jul 19, 2811

Ref 26.5 dBm

Atten 36 dB

#Feak

T TI O Sa L Lor rpee

Swp

M A A

Start 10.808 GHz
thes BH 166 kHz

stop 15.8000 GHz
#YBH 188 kHz Sweep GO2.9 ms (6O pts)
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% Agilent 19:19:56 Jul 19, 2811

Ref 28.5 dBm Atten 30 dB
#Peak
Log
18
dB/
Offst
B.5
dB

FTun WMWMW X J'\.IHII' M.MIMNWW“"I"WW Mgt eyl i r#W

Start 15,060 GHz Stop 20,800 GHz
#Res BH 188 kHz #BH 188 kHz Sweep 6029 ms (BB pts)

% Agilent 19:20:15 Jul 19, 2011

Ref 28.5 dBm Atten 30 dB
#Peak

FTun WWWWMWWWWN

Start 20,060 GHz Stop 25800 GHz
#Res BH 188 kHz #BH 188 kHz Sweep 6029 ms (BB pts)
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Ref 26.5 dBm

#Feak

Mkrl 362 MHz
Atten 36 dBE -51.17 dBm

=

M

byl

huhﬁVwmeﬁMwﬂ$Wwdm»ﬁwwAﬂwwﬂwwwmhww#MMw%MﬂwﬁJkWNM“wW“A”MH“

Start 38 MH=z
#Res BH 100 kHz

Stop 2.008 GHz
#YBH 188 kHz Sweep 237.6 ms (GO1 pts)

Jul 19, 2811

Ref 26.5 dBm

#Feak

Start 2,000 GHz

Mkrl 3.278 GHz
Atten 36 dBE -52.92 dBm

MM"‘IW B e S e PRV P SR WP DV

thes BH 166 kHz

Stop 5.00@ GHz
#YBH 188 kHz Sweep 361.8 ms (6O1 pts)

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 152 of 174

- Agilent 19:: 3 Jul 19, 2811

Ref 8.5 dBm Atten 30 dB
#Feak

Start 5.080 GHz Stop 10608 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

4 Agilent 19:27:54  Jul 19, 2011

Ref 8.5 dBm Atten 30 dB
#Feak

FTun ] m el sl .WWMMW

S'n'[] WL el i A ™

Start 10,060 GHz stop 15.8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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3 Jul 19, 2811

Ref 8.5 dBm Atten 30 dB
#Feak

FTUN Lt i, OO i, NYRNILY L EY2 W D

Gl AL T e

Start 15.060 GHz Stop 20,8000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)

> Jul 14, 2611

Ref 8.5 dBm Atten 30 dB
#Feak

Start 20,060 GHz Stop 25.000 GHz
#fes BH 1068 kHz #YBH 188 kHz Sweep GO2.9 ms (6O pts)
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366 |Aug. 04, 10’|Aug. 03, 117
7.2. Block Diagram of Test Setup
The same as section.4.2.
7.3. Specification Limits (815.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.
7.4. Operating Condition of EUT
The test program “Ralink Wireless Utility” was used to enable the EUT to transmit
data at different channel frequency individually.
7.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

The measurement guideline was according to KDB 558074.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date: Jul. 19, 2011 Temperature : 26°C ~ Humidity : 49 %

802.11b
Below Band edge: The highest emission level is —42.90dBm on 2.39992GHz -
Upper Band edge : The highest emission level is —=53.04dBm on 2.48350GHz -

802.11g
Below Band edge: The highest emission level is —31.32dBm on 2.39992GHz -
Upper Band edge : The highest emission level is —48.19dBm on 2.48350GHz -

802.11n-HT20
Below Band edge: The highest emission level is —36.71dBm on 2.39992GHz -
Upper Band edge : The highest emission level is —45.01dBm on 2.48350GHz -

802.11n-HT40
Below Band edge: The highest emission level is —34.91dBm on 2.40000GHz -
Upper Band edge : The highest emission level is —=37.12dBm on 2.48350GHz -

AUDIX Technology Corporation  Report No. EM-F1000700
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802.11b
Below Band edge
4 Agilent 17:37:18 Jul 19, 2011

Mkrl 2.399 92 GHz

Ref 28.5 dBm Atten 30 dB —42.96 dBm
Peak

Offst slPu AL A fod

“I

£
FTun ma.vmvm..vﬁun..% W\‘\/\I

Swp

Center 2.400 08 GHz Span 56 MHz
#Res BH 180 kHz #\/BH 160 kHz Sweep 6.04 ms (601 pts)
Upper Band edge

e Agilent 17:58:55 Jul 19, 2811

Mkrl 2.483 58 GHz

Ref 28.5 dBm Atten 30 dB -53.84 dBm
#Feak

e Py

ML S2 ml’m ) \ W?M

£
FTun w\\f“m‘wﬁ"" PR TP NI | WW.\. \

S'n'p il MR L R e A

Center 2.433 58 GHz Span 80 MHz
#Res BH 180 kHz #\/BH 160 kHz Sweep 968 ms (601 pts)
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802.11g
Below Band edge
- Agilent 15:1 3 Jul 19, 2811

Mkrl 2.399 32 GHz
Ref 28.5 dBm Atten 38 dE -31.32 dBm

#Peak
Log
16
dB/

Dl } \
-18.4

dBm Nj ‘\%
LafAw % 1 ool
ML 2 MM

83 FC W

P
£ '
FTun MMWW
Swp
Center 2.400 B8 GHz Span 58 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 6.84 ms (601 pts)
Upper Band edge

¥ Agilent 133 3 Jul 19, 2811

Mkrl 2.483 58 GHz

Ref 28.5 dBm Atten 30 dB -48.19 dBm
#Peak

ML 52 .rwwm %M

Swp e e e e oo
Center 2.483 58 GHz Span 80 MHz
#Res BH 188 kHz #BH 188 kHz Sweep 9.68 ms (6A1 pts)
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802.11n-HT20
Below Band edge
- Agilent 13:27:24  Jul 19, 2811

Mkrl 2.399 32 GHz

Ref 28.5 dBm Atten 30 dB -36.71 dBm
#Peak
Log
16
dB/
Offst

i bbb bbb b,
| |
LgFrl”u Jj \«
“ ot kL
£(F): e
FTun | p fw

S'ﬁ'[:l e R e

Center 2.400 B8 GHz Span 58 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 6.84 ms (601 pts)
Upper Band edge

- Agilent 15:41:81 Jul 19, 2011

Mkrl 2.483 58 GHz

Ref 28.5 dBm Atten 30 dB -45.81 dBm
#Peak

£ "

S'n'[l (A AL T T N T LT T il

Center 2.483 58 GHz Span B0 MHz
#Res BH 106 kHz #YEH 188 kHz Sween 9.68 ms (601 pts)

AUDIX Technology Corporation  Report No. EM-F1000700



FCC ID: ZOBCB1101  Page 159 of 174

802.11n-HT40
Below Band edge
% Agilent 18:50:16 Jul 19, 2911

Mkrl 2.408 @& GHz

Ref 28.5 dBm Atten 30 dB -34.91 dBm
#Peak

Log
16
dB/
Offst

& fMWUWMmUMWWMWU\h

-22.4

dBm

LafAw ﬂjJ \

rgé ? é i n«'.'w M
| e

£Cf UMM%#ﬁﬁw¢MMNqu&A#Vw#*

FTun
Swp

Center 2.400 B8 GHz Span 188 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 12.08 ms (601 pts)
Upper Band edge

3 Jul 19, 2811

Mkrl 2.483 5 GHz

Ref 28.5 dBm Atten 30 dB -37.12 dBm
#Peak

Center 2.483 5 GHz Span 128 MHz
#Res BH 106 kHz #YEH 188 kHz Sweep 14,43 ms (681 pts)
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1.

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366 |Aug. 04, 10’|Aug. 03, 11’

8.2. Block Diagram of Test Setup
The same as section.4.2.

8.3. Specification Limits (§15.247(d))
The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

8.4. Operating Condition of EUT
The test program “Ralink Wireless Utility” was used to enable the EUT to transmit
data at different channel frequency individually.

8.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, set sweep time = span/3kHz.

The measurement guideline was according to KDB 558074.
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8.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date: Jul. 19, 2011 Temperature : 26°C
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Humidity : 49 %

Mode | Type of Network | Channel Frequency Power Sr(chétrl;]a)l Density
1. CH1 2412MHz -10.54dBm
2. 802.11b CH®6 2437MHz -9.49dBm
3. CH11 2462MHz -9.41dBm
4. CH1 2412MHz -13.59dBm
5. 802.11g CH®6 2437MHz -12.19dBm
6. CH11 2462MHz -14.83dBm
7. CH1 2412MHz -16.73dBm
8. 802.11n-HT20 CHG6 2437MHz -16.15dBm
9. CH11 2462MHz -14.88dBm
10. CH3 2422MHz -17.25dBm
11. 802.11n-HT40 CH®6 2437TMHz -18.73dBm
12. CH9 2452MHz -17.55dBm

[Limit: 8dBm]
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802.11b, Frequency: 2412MHz
- Agilent 173 Jul 19, 2811

Mkrl 2.489 863 1 GHz

Ref 28.5 dBm Atten 30 dB -18.54 dBm
#Peak

LaAy

Wl 352
53 FC

Ef
f>50k
Swp

Center” 2,409 BBA A GHz Span 388 kHz
#Res BH 3 kHz #WBH 38 kHz #5weep 180 5 (6A1 pts)

802.11b, Frequency: 2437MHz
- Agilent 17:45:47 Jul 19, 2811

Mkrl 2.433 084 @ GHz
Ref 28.5 dBm Atten 30 dB -9.49 dBm
#Peak
Log
16
dB/
Offst
3.5
dB

LafAw

Wl 52
53 FC

£
58k
Swp

Center” 2.438 BAA @ GHz Span 388 kHz
#Res BW 3 kHz #JBH 30 kHz #5weep 100 5 (601 pts)
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802.11b, Frequency: 2462MHz
5 Agilent 17:52:28 Jul 19, 2611

Ref 8.5 dBm Atten 30 dB . -9.41 dBm
#Feak

LaAy

M1 52
33 FC

£(f
58k
Swp

Center 2.463 588 @ GHz Span 308 kHz
#fes BHW 3 kHz #BH 36 kHz #5weep 100 5 (6O1 pts)

Mkrl 2.413 295 6 GHz
Ref 26.5 dBm Atten 38 dB -13.59 dBm

#Feak

2,
™

LaAy

Wl 352
33 FC

Efn
>G50k
Swp

Center”2.413 250 @ GHz Span 308 kHz
#Res BH 3 kHz #\BH 38 kHz #3weep 100 5 (6O1 pts)
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802.11q, Frequency: 2437MHz
4 Agilent 18:11:11 Jul 19, 2611

Mkrl 2.438 234 4 GHz

Ref 8.5 dBm Atten 30 dB -12.19 dBm
#Feak

R A

LaAy

Wl 52
33 FC

£(f
58k
Swp

Center 2.438 250 A GHz - Span 308 kHz
#fes BHW 3 kHz #BH 36 kHz #5weep 100 5 (6O1 pts)

802.11q, Frequency: 2462MHz
i 31 Jul 19, 2811

Mkrl 2.463 236 3 GHz

Ref 28.5 dBm Atten 30 dB -14.83 dBm
#Feak

W Wﬁ“wu y Y WA\I“'W
LaAy

Wl 352
33 FC

Efn
>G50k
Swp

Center"2.463 233 3 GHz Span 308 kHz
#Res BH 3 kHz #\BH 38 kHz #3weep 100 5 (6O1 pts)
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802.11n-HT20, Frequency: 2412MHz
; Jul 19, 2611

Mkrl 2.413 251 @ GHz

Ref 8.5 dBm Atten 30 dB -16.73 dBm
#Feak

LaAy

Wl 52
33 FC

£(f
58k
Swp

Center™2.413 256 @ GHz Span 308 kHz
#fes BHW 3 kHz #BH 36 kHz #5weep 100 5 (6O1 pts)

802.11n-HT?20, Frequency: 2437MHz
' A6 Jul 19, 2911

Mkrl 2.438 251 8 GHz

Ref 28.5 dBm Atten 30 dB -16.15 dBm
#Feak

A wm“im WNA.:LM o PRTYS
i P i kﬂvqywﬂ%#ﬂﬁmeJw

LaAy

Wl 352
33 FC

Efn
>G50k
Swp

Center"2.438 256 @ GHz Span 308 kHz
#Res BH 3 kHz #\BH 38 kHz #3weep 100 5 (6O1 pts)
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802.11n-HT20, Freqguency: 2462MHz
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- Agilent 13:44:06 Jul 19, 2611

Ref 26.5 dBm

Atten 36 dB

Mkrl 2.463 249 9 GHz
-14.38 dBm

#Feak

LaAy

Wl 52

33 FC

£
58k

Swp

Center 7463 233 3 GHz
#Res BH 3 kHz

#WBW 36 kHz

802.11n-HT40, Frequency: 2422MHz
5 Agilent 18:52:34 Jul 19, 2811

Span 308 kHz
#5weep 100 5 (6O1 pts)

Ref 26.5 dBm

Atten 36 dB

Mkrl 2.425 722 9 GHz
-17.25 dBm

#Feak

LaAy

Wl 352

33 FC

£C)
£>50k

Swp

Center"2.425 758 @ GHz
#Res BH 3 kHz

#WBW 368 kHz

Span 308 kHz
#5weep 100 5 (BB1 pts)
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802.11n-HT40, Freqguency: 2437MHz

- Agilent 19:00:43

Ref 26.5 dBm
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Jul 19, 2811

Atten 36 dB

Mkrl 2.442 833 1 GHz
-18.73 dBm

#Feak

LaAy

$
qu M

Wl 52

33 FC

£
58k

Swp

Center 2.442 066 7 GHz

#Res BH 3 kHz

#WBW 36 kHz

802.11n-HT40, Frequency: 2452MHz

14 Jul 19, 2011

Span 308 kHz
#5weep 100 5 (6O1 pts)

3= Agilent 193

Ref 26.5 dBm

Atten 36 dB

Mkrl 2.443 265 8 GHz
-17.55 dBm

#Feak

LaAy

T

o
¥

AR

Wl 352

33 FC

£C)
£>50k

Swp

Center 2.483 283 3 GHz

#Res BH 3 kHz

#WBW 368 kHz

Span 308 kHz
#5weep 100 5 (BB1 pts)
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9. DEVIATION TO TEST SPECIFICATIONS
[NONE]
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